T16

(Battery)

Rider Scrubber
Parts Manual

el Lo PZIT AR ®
"Foam Scrubbing Technology e C | | <> O
The Safe Scrubbing Alternative®
ES® Extended Scrub System
TennantTrue® Parts
Hygenic® Fully Cleanable Tanks

IRIS™ a Tennant Technology
Insta-Fit™ Adapter

An ORBIO™ Technology

North America / International
-. 9008148
Rev. 11 (01-2018)




Ref Part No. Serial Number Description Qty.
82681 Bracket WIdt, Lpg Mount 1
63810 Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 Nut Adjustable, Lpg Tank Mtg 2
1 49263 Tie, Cable 3
D 82556 Bracket, Vaporizer 1
6 54930 Vaporizer, LPG 1

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.
1. (A) Identify the machine model.

2. (B) Identify the machine serial number from the data plate. [ Pleasefill out at time of installation for
. . future reference.
3. (C) Ensure the proper serial number is used from
the parts list. Model No. -
EN | 4. Identify the part number and quantity.
Do not order by page or reference numbers.
5. Provide your name, company name, customer ID number, | Machine Options -
billing and shipping address, phone number and

Serial No. -

purchase order number. Sales Rep. -
6. Provide detail shipping instructions. Sales Rep. phone no. -
(D) ¥ - Identifies an assembly Customer ID Number -
A — ldentifies parts included in assembly Installation Date -

Tennant Company
PO Box 1452
Minneapolis, MN 55440
Phone: (800) 553-8033
www.tennantco.com

Touch-N-Go, 1-STEP, Grip-N-Go, Dura-Track, Positive Drain Control, SmartRelease, Duramer, FaST-PAK, Insta-Fit are trademarks of Tennant
Company.

Flow-Rite is a registered trademark of Flow-rite Controls.
Hydrolinka is a registered trademark of Trojana Battery company.

Specifications and parts are subject to change without notice.

Copyright © 2011 — 2018 TENNANT Company, Printed in U.S.A.



CN

Ll

i - SR TR
IAEA] TENNANT 24 Bl SR ARt RIS AR, BRCRANHER T DA ST, S i B
VERE T TR R R Y A A

W) HENLENE.
®) MEFEREHENRZFNS.
© HEEAMEFIRTHERTFS.
HESBG SMEE.
T%f THELZ 59 1T .
RIS, ARER. F7 D 5. AR,
G SIEMRIBESRS.
RO R B .

™ V - dEdAs
A - FEAG PRSI

& Lo BAEAT .
WSS RS %,
g -

FES -

AL -
wERE
BEREBIEER -
EPOID RS -
FHAY -

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice solo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,
por teléfono, por fax o por correo.

Siga los siguientes pasos para que la entrega sea rapida.

1.

2
3.
4

(A) Indique el modelo de maquina.
(B) Indique el nimero de serie de la etiqueta de datos.
(C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

Incluya su nombre, el nombre de la empresa, el ID de cliente,
las direcciones de envio y facturacion, el nimero de teléfono y el nimero del pedido de compra.

Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N¢ modelo -

N¢ serie —

Opciones de la maquina -

Vendedor -

N¢ teléfono vendedor —

Ne¢ cliente -

Fecha de instalacion -

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les piéces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par
courrier.

Suivez les étapes ci-dessous pour assurer une livraison rapide.

1.

(A) Identifiez le modéle de la machine.

A remplir au moment de I'installation a titre de référence.

2. (B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.
FR 3. (C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de piéces détachées.
4. Identifiez le numéro de piéce et la quantité. Ne commandez pas par page ou numéros de référence.| N°du modéle -
5.  Fournissez votre nom, le nom de votre société, votre numéro d’identification de client, 'adresse Ne de série -
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande. . .
Options de la machine -
6. Fournissez des instructions d’expédition détaillées. .
Agent commercial -
) ¥ - identifie un assemblage N? tél. de agent commercial -
A - identifie les piéces composant I'assemblage Numéro d'identification client —
Date d’installation —
R—=yYoEFH*% ' LROEZSML TSN
TENNANTH B D A=V ELIERERDH EHBUIELY,
KU HTSA BOTEXIE. #5110, BE . FAX. T2 FHTHREVOLET.
HEEICBRITELLIC. LTOFERBMS IS0,
1. (A HEOETLAEZSMoELLIE,
2. B) SO T—ASALICHRIESh TS YT LES
EHHSEIED, ] o .
3. (©) /S—YYRMEBELT, ST AESHNELLA SRR REMETRSIIC. REMCEAL TS,
JP &Ly, EF L No. -

NR=YEBLHEEBMSELIIEN, 22T/ H505 D
R—UESOSRESTOIENITEEESEL,
BEFROBLH. R4 . BEDES ., FR/FALMER.
BHEES . INEBSEBALS HIEE,
RAICBETHIHEN BN, BBERL TS,

D V -F7EUIUERLET
A - TR IVITEFNSA—VERLET

VT N, -

BmOF T

PRFEIERE -

MRFE LIRS DRIEHS -

Fial

D& S

AEID
BH -

i







GENERAL RECOMMENDED MAINTENANCE

NA
General Recommended Maintenance ltems

Ref. Part No. Serial Number Description Qty.
v 9008089 (000000- ) Blade Kit, Sqge, Linatex, Ci [T16] 1
A 1054670 (000000- ) Blade, Sqge, Side Linatex 2
A 1051283 (000000- ) Blade, Sqge, Rear Linatex 1
A 1056453 (000000- ) Blade, Sqge, Front, 43.19I [Linard] 1
v 9008090 (000000- ) Blade Kit, Sqge, Ure, Ci [T16] 1
A 1061198 (000000- ) Blade, Sqge, Rear, Ure 1
A 1061200 (000000- ) Blade, Sqge, Front, 43.19I, Ure 1
A 1061185 (000000- ) Blade, Sqge, Side, 25.10I Ure 2
v 9008094 (000000- ) Blade Kit, Sqge, Rbr, Gum, Ci [T16] 1
A 1061199 (000000- ) Blade, Sqge, Rear, Gum 1
A 1061201 (000000- ) Blade, Sqge, Front, 43.191, Gum 1
A 1061184 (000000- ) Blade, Sqge, Side, 25.101 Gum 2
363162 (000000- )  Wheel, 04.0d 0.89w 0.64b 1
1205850 (000000- ) Caster Assy, Swivel 2
1057926 (000000- ) Caster Assy, Swivel, Neoprene 2
222280 (000000- ) Battery, Wet, 06vdc 0235ah 6
222846 (000000- ) Battery, Wet, 06vdc 0360ah 6
1057021 (000000- ) Skirt, Rbr, .12, 03.75w 37.00I, 04/ S| 1
223520 (000000- ) Skirt, Rbr, .12, 03.75w 28.00I, 04/ S| 1
1037822 (000000- ) Filter, Panl, Dust, 2.0 X 06.1 X 07.6 1
16411 (000000- ) Paint, Airdry, Off-White, 120z 1
16412 (000000- ) Paint, Airdry, Teal, 120z, Solid 1
377540 (000000- ) Paint, Airdry, Blk, 120z 1
377538 (000000- ) Paint, Airdry, Gray, 120z [Enamel] 1
377537 (000000- ) Paint, Airdry, Iron Gray,120z[Pwdr Coat] 1
1056813 (000000- ) Skirt, Rbr, .12, 09.46w 18.93I, 04/ Hole 1
1058110 (000000- ) Skirt, Rbr, .06, 04.25w 024.09I, 05/ SI 1
1054787 (000000- ) Skirt, Rbr, .06, 03.36w 24.12l, 05/ Hole 1
1058111 (000000- ) Skirt, Neo, .18, 03.94w 24.57I, 05/ SI 1
1017015 (000000- ) FaST 365 2 Lir, Detergent 1
1017022 (000000- ) FaST 665 2 Lir, Detergent 1
9002021 (000000- ) FaST 965 2 Lir, Detergent 1
1067452 (000000- ) Bag, Vacuum, Paper [1pick=1pkg] 1
361144 (000000- ) Key, Ignition, Sgl 1
v 9007853 (000000- ) Belt Kit, W/ Tool, Replmt 1
A 1054975 (000000- ) Belt, Drive, 7grv [7pj] 2
A 1058208 (000000- ) Tool, Installation, Belt 1

T16 9008148 (11-2015) 1-1



GENERAL RECOMMENDED MAINTENANCE

1-2

T16 9008148 (1-2011)



STANDARD PARTS

SECTION 2

Contents Page
Fig. 1 - Replacement Brushes, Scrub Head ... .. 2-2
Fig. 2 - Replacement Brushes, Side Brush

andPre-Sweep .................... 2-4
Fig. 3 - Main Frame Group ................... 2-6
Fig.4-SeatGroup . .............coiuiinn. 2-8
Fig. 5 - SteeringGroup ..................... 2-10
Fig. 6 — Instrument Panel and Directional

Pedal Group .................ott. 2-12
Fig. 7 — Electrical Box Group . . ... ............ 2-14
Fig. 8 — Electrical Box Wiring Group .......... 2-16
Fig. 9 — Battery Group, 235AH ............... 2-18
Fig. 10 - Wheels Group ..................... 2-20
Fig. 11 — Scrub Head Lift Group .............. 2-22

Fig. 12 - Scrub Head Drive Motor Group, Disk . 2-24
Fig. 13 — Scrub Head Frame Group, Cylindrical . 2-26
Fig. 14 - Scrub Head Drive Group, Cylindrical .. 2-28
Fig. 15 — Scrub Head Side Squeegee Group,

RightHand ....................... 2-30
Fig. 16 — Scrub Head Side Squeegee Group,

LeftHand ........................ 2-32
Fig. 17 - Recovery Tank Group .............. 2-34
Fig. 18 - Vacuum Fan Kit, Single ............. 2-36
Fig. 19 - Solution Tank Group . ... ............ 2-38
Fig. 20 - Rear Squeegee Lift Group .......... 2-40
Fig. 21 - Rear Squeegee Group .............. 2-42
Fig. 22 - Electrical Schematic (1 of 5)

(S/N 000000-026721) . ............. 2-44
Fig. 23 - Electrical Schematic (1 of 6)

(S/N 026722- ) 2-49
Fig. 24 - Wire Harnesses Group

(S/N 000000-026721) . ............. 2-55
Fig. 25 — Wire Harnesses Group

(S/N 026722- ) 2-60
Fig. 26 — LabelGroup ....................... 2-65

T16 9008148 (5-2017) 2-1



STANDARD PARTS

Fig. 1 - Replacement Brushes, Scrub Head

PREVIOUS BRUSH PARTS

T16 9008148 (11-2015)

2-2



STANDARD PARTS

Fig. 1 - Replacement Brushes, Scrub Head

356157

Ref. Part No. Serial Number Description Qty.
1 1053893 (000000- ) Brush, Scb, 35I, 20sr,Polypropylene 2
1 1053894 (000000- ) Brush, Scb, 35I, 20sr, Heavy Duty Polypropylene 2
1 1053895 (000000- ) Brush, Scb, 35I, 20sr, Polyester 2
1 1062578 (000000- ) Brush, Scb, 35I, 20sr, Super Abrasive 2
v 2 1220191 (000000- ) Brush Assy, Disk, Scrubbing, 18.0D, Nylon 2
A 3 9014666 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
v 2 1220188 (000000- ) Brush Assy, Disk, Scrubbing, 18.0D, Polypropylene 2
A 3 9014666 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
v 2 1220190 (000000- ) Brush Assy, Disk, Scrubbing, 18.0D, Super Abrasive 2
A 3 9014666 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
v 4 1220200 (000000- ) Driver Assy, Pad, 18.0D 2
A 5 9014666 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
A 6 397978 (000000- ) Disk, Driver, Pad, W/Face, 18.0D 1
A 7 370095 (000000- ) Device, Centering, Clip On, Tl [Gf Pp] 1
A 8 09198 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 35, Ss 1
A 9 41579 (000000- ) Washer, Flat, 08, Ss 1
10 11777 (000000- ) Pad, Stripping, 18.0d, Brown[1pick=1pad] 2
10 370093 (000000- ) Pad, Stripping, 18.0d, Blk [1pick=1pad] 2
10 11778 (000000- ) Pad, Scb, 18.0d, Blue [1pick=1pad] 2
10 11780 (000000- ) Pad, Buff, 18.0d, Red [1pick=1pad] 2
10 11781 (000000- ) Pad, Polish, 18.0d, White [1pick=1pad] 2
10 1051029 (000000- ) Pad, Surf Prep, 18.0d [Mar,1pick =1pad] 2
Previous Brush Parts
Ref. Part No. Serial Number Description Qty.
11 14838 (000000- ) Spring, Wir, 0.16d, Brush Retaining 1
12 24299 (000000- ) Bracket, Retainer, Spring 1
13 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
14 32746 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 3
15 15539 (000000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc|[6t] 1
16 24299 (000000- ) Bracket, Retainer, Spring 1
17 14838 (000000- ) Spring, Wir, 0.16d, Brush Retaining 1
18 32746 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 3
19 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
11773 (000000- ) Brush Assy, Disk, Scb, 18.0D, Nylon 1
(Replaced by 1220191)
11771 (000000- ) Brush Assy, Disk, Scb, 18.0D, Polypropylene 1
(Replaced by 1220188)
11772 (000000- ) Brush Assy, Disk, Scb, 18.0D, Super Abrasive 1
(Replaced by 1220190)
397918 (000000- ) Disk Assy, Pad, 18.0D 1
(Replaced by 1220200)
T16 9008148 (11-2015) 2-3




STANDARD PARTS

Fig. 2 - Replacement Brushes, Side Brush and Pre-Sweep

Uiy L SWEEPING
L W SIDE BRUSH 10
SCRUBBING
SIDE BRUSH
20
A SCRUBBING
18 SIDE BRUSH
SRUBBING == %
SIDE BRUSH SCRUBBING
PREVIOUS BRUSH PARTS ngE;F%‘;H o
11
! J
& < 7
%’\\\ — "2
‘¥T/L PR

2-4 T16 9008148 (11-2015)



STANDARD PARTS

T G T I Gy
N2 00000

Ref.

13
14
15
16
17
18
19
20
21
22
23
24
25
26
27

| 2 Nl R R RN RV ZRVN
©CONODOARWN=2N=ND=N=B

Part No.
1220230
9014662
1220231
9014662
1220232
9014662
1220240
9014662
1220186
9014666
1220243
9014664
1016063
370095
360943
89046
89047
89048
89049
1051024
87419
80058

Part No.
1017368
14838
24299
01684
32746
1017368
1017957
24299
01684
32746
15539
14838
24299
01684
32746
1042492

1042494

1042496

30240

1055102

379013

Fig. 2 - Replacement Brushes, Side Brush and Pre-Sweep

Serial Number
(000000-

(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Serial Number
(000000-

(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

(000000-
(000000-
(000000-
(000000-

(000000~

— N e e N e N e N S N S e N S N S S N S

— N e N N N N N N S N S N N N

Description

Brush Assy, Disk, Scrubbing, 13.0D, Nylon

Brush Kit, Hub Assy, Drive, Ci [Hdpe In]

Brush Assy, Disk, Scrubbing, 13.0D, Polypropylene
Brush Kit, Hub Assy, Drive, Ci [Hdpe In]

Brush Assy, Disk, Scrubbing, 13.0D, Super Abrasive
Brush Kit, Hub Assy, Drive, Ci [Hdpe In]

Brush Assy, Disk, Scrubbing, 13.0D, Polypropylene
Brush Kit, Hub Assy, Drive, Ci [Hdpe In]

Brush Assy, Disk, Swp, 19.0D, Polypropylene
Brush Kit, Hub Assy, Drive, Ci [Uhmw]

Driver Assy, Pad, 13.0D

Brush Kit, Hub Assy, Drive, Ci [Hdpe]

Disk, Driver, Pad, W/ Face, 13.0D

Device, Centering, Clip On, TI [Gf Pp]

Screw, Pan, Phl, 10-14 X 0.75, F/ Plstc

Pad, Stripping, 13.0d, Brown[1pick=1pad]

Pad, Scb, 13.0d, Blue

Pad, Buff, 13.0d, Red [1pick=1pad]

Pad, Polish, 13.0d, White [1pick=1pad]

Pad, Surf Prep, 13.0d [Mar, 1pick=1pad]

Brush, Disk, Swp, 19.0d, Polypropylene (Pre-Sweep)
Brush, Swp, 24L, 06Dr, Pyp, Spl (Pre-Sweep)

Previous Brush Parts

Description

Hub, Drive, Brush, Disk, 3hole 5.8bc

Spring, Wir, 0.16d, Brush Retaining

Bracket, Retainer, Spring

Washer, Flat, 0.27b 0.69d .05, Ss

Screw, Pan, Phl, M6 X 1.00 X 35, Ss

Hub, Drive, Brush, Disk, 3hole 5.8bc

Spring, Retaining, Brush

Bracket, Retainer, Spring

Washer, Flat, 0.27b 0.69d .05, Ss

Screw, Pan, Phl, M6 X 1.00 X 35, Ss

Hub, Drive, Brush, Disk, 3hole 5.8bc[6t]

Spring, Wir, 0.16d, Brush Retaining

Bracket, Retainer, Spring

Washer, Flat, 0.27b 0.69d .05, Ss

Screw, Pan, Phl, M6 X 1.00 X 35, Ss

Brush Assy, Disk, Scrubbing, 13.0D, Nylon
(Replaced by 1220230)

Brush Assy, Disk, Scrubbing, 13.0D, Polypropylene
Heavy Duty (Replaced by 1220231)

Brush Assy, Disk, Scrubbing, 13.0D, Super Abrasive
(Replaced by 1220232)

Brush Assy, Disk, Scrubbing, 13.0D, Polypropylene
(Replaced by 1220231)

Brush Assy, Disk, Sweeping, 19.0D, Polypropylene
(Replaced by 1220186)

Driver Assy, Pad 13.0D (Replaced by 1220243)

356158

—LI\)[\)I\)I\)I\)I\)(,Q_L_L_L_L_L_L_L_L_L_L_L_L_L_L'S

_L_L_L_L_L_L(D_L_L_L_L(D—L_L_L_L'Eﬁ

T16 9008148 (11-2015)

2-5




STANDARD PARTS

Fig. 3 — Main Frame Group

2-6 T16 9008148 (5-2013)



STANDARD PARTS

356185
Fig. 3 — Main Frame Group
Ref. Part No. Serial Number Description Qty.
1 1054457 (000000- ) Frame WiIdt [T16] 1
2 1058168 (000000- ) Grommet, Rbr, .88id, F/1.3h, .19 Matl 1
3 1020168 (000000- ) Molding, Afmkt, Trim, Pvc, .08 .11, 011t 1
4 71579 (000000- ) Strap, Static, W/Grommet, .19 1.1w 25.0I 1
5 01685 (000000- ) Washer, Flat, 0.38B 0.88D .08, SS 4
6 1054100 (000000- )  Wheel, 04.0d 2.56w 0.41b 2
7 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8
8 140015 (000000- ) Washer, Lock, split, 0.31, Ss 1
9 1057772 (000000- ) Nut, Low Crown , M10 X 1.5, Blk 2
10 9008659 (000000- ) Shroud, Corner, Lh, Afmkt [T16] 1
11 1055579 (000000- ) Bracket, Mtg, Shrd, Corner 1
12 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
13 393135 (000000- ) Screw, Btn, M8 X 1.25 X 20, Blk 1
14 1064684 (000000- ) Seal, Foam, 0.13 2.00w 12.0l, Adh 1
15 9008658 (000000- ) Shroud, Front, Afmkt [T16] 1
16 9008664 (000000- ) Shroud, Frame, Afmkt [T16] 1
17 1064019 (000000- ) Disc, Headlight 1
18 1059666 (000000- ) Grommet, Mtg, Light 1
19 1052759 (000000- ) Bracket, Mtg, Shrd, Frame 2
20 1055504 (000000- ) Bracket, Mtg, Shrd, Rh 1
21 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 7
22 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 8
23 1056027 (000000- ) Bracket, Mtg, Shrd, Lh 1
24 1053586 (000000- ) Stabilizer Widt, Str 1
25 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
26 1075276 (000000- ) Screw, Hex, M10 X 1.50 X 90, Ss 2
27 06959 (000000- ) Screw, Hex, M8 X 1.25 X 100, 8.8 1
28 07791 (000000- ) Nut, Hex, Fing, M8 X 1.25 2
29 1055776 (000000- ) Bracket, Mtg, Tank 1
30 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
31 86328 (000000- ) Clamp, Cable, Stl, 1.50d X 0.75w, 1hole 1
32 763045 (000000- ) Screw, Hex, M8 X 1.25 X 20, Fmg 3
33 58366 (000000- ) Clamp, Cable, Stl, 1.25d X 1.00w, 1hole 2
34 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
35 67366 (000000- ) Clamp, Cable, Stl, 1.0x2.0x0.62w, 1hole 1
36 12459 (000000- ) Screw, Hex, M6 X 1.00 X 20, Fmg 1
37 32483 (000000- ) Washer, Flat, 0.25, Sae 1
38 1057780 (000000- ) Horn, 36vdc, 110dba 1
39 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 1
40 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1

T16 9008148 (11-2016) 2-7



STANDARD PARTS

Fig. 4 - Seat Group

FRONT

Y o = Yo

TR\

T16 9008148 (11-2015)

2-8




STANDARD PARTS

356154 - NA
Fig. 4 - Seat Group
Ref. Part No. Serial Number Description Qty.
v 1 1053205 (000000- ) Seat, Std 1
A 2 1061165 (000000- ) Switch, Seat, No [Delta 6500-02] 1
3 1017053 (000000- ) Rail, Adj, Slide, Seat, 11.5I 1
4 1067353 (000000- ) Rail, Adj, Slide, Seat, 11.5I, W/ Latch 1
5 49177 (000000- ) Screw, Pan, Phl, .31-18 X 1.00, G2 4
6 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
7 01760 (000000- ) Nut, Hex, Lock, .31-18, NI, Thin 4
8 223330 (000000- ) Harness, Switch, Seat [7200] 1
9 46236 (000000- ) Clamp, Cable, Stl, 0.25d X 0.56w, 1hole 1
10 1056366 (000000- ) Bracket, Mtg, Tray 1
11 1064469 (000000- ) Seal, Rbr, Clsd, 0.75, 0.75w 05.5] Adh 1
12 1066407 (000000- ) Sleeve, P/M, 0.32b 0.44d 0 .11 [430ss] 2
13 15675 (000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 2
14 1066839 (000000- ) Seal, Afmkt, Wiper, 02Ft 1
v 15 9007955 (000000- ) Plate Widt, Seat, W/Labels, Aftmkt 1
A 16 1017705 (000000- ) Pad, Rbr, 0.12 X 1.9 X 15.3, Adh 1
v 15 9008741 (000000- ) Plate Widt, Seat, W/Labels, Aftmkt, TJ (Japan Only) 1
A 16 1017705 (000000- ) Pad, Rbr, 0.12 X 1.9 X 15.3, Adh 1
17 32485 (000000- ) Washer, Flat, 0.38, Sae 1
18 55038 (000000- ) Cable, Glv .06d 005.8! .26eye /.26eye 1
19 763025 (000000- ) Screw, Hex, M5 X 0.80 X 10, Fl 1
20 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 1
21 1060447 (000000-022354 ) Bracket, Mtg, Prop Rod 1
22 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 7
23 1065071 (000000- ) Rod WiIdt, Prop 1
24 43454 (000000- ) Washer, Flat, 0.34b 0.69d .06, Nyl 2
25 32491 (000000- ) Washer, Flat, 0.31, Std 3
26 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 1
27 06943 (000000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 1
28 1052259 (000000- ) Angle, Mtg, Clip, Prop Rod 1
29 1061002 (000000- ) Clip, Grip, Rod, 0.49-0.63, Blk Plstc 1
30 06927 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2
31 02850 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI 2
32 1060646 (000000- ) Angle, Mtg, Shrd, Seat 1
33 15678 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss 1
34 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
35 1059179 (000000- ) Angle, Keeper, Shrd, Seat 1
36 1063579 (000000- ) Mesh Assy, Cloth [T16 Cargo Net] 1
37 49162 (000000- ) Screw, Pan, Phl, 08-16 X 0.50, F/ Plstc 2
38 1059625 (000000- ) Screw, Btn, M5 X 1.0 X 12, Blk 4
39 9008661 (000000- ) Tray, Console, Afmkt [T16] 1
40 63378 (000000- ) Magnet, Drive Brush 1
41 06926 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 10, 4.8 2
42 1020168 (000000- ) Molding, Afmkt, Trim, Pvc, .08 .11, 011t 1
43 9008662 (000000- ) Shroud, Seat, Afmkt [T16] 1
44 1068685 (022355- ) Cover Widt, Wire 1
45 386785 (000000- ) Spacer, Latch, Fltr 4
46 86866 (000000- ) Pin, Cotter, Hair, 0.38d .072 Wir 1
47 32483 (000000- ) Washer, Flat, 0.25, Sae 1
T16 9008148 (11-2015) 2-9



STANDARD PARTS

Fig. 5 — Steering Group

T16 9008148 (11-2016)

2-10



STANDARD PARTS

356130
Fig. 5 — Steering Group

Ref. Part No. Serial Number Description Qty.
1 1057032 (000000-023678 ) Channel WIdt, Sppt, Steering 1
1 1072243 (023679-024893 ) Channel Widt, Sppt, Steering 1
1 1073545 (024894-026721 ) Channel Widt, Sppt, Steering 1
1 1074678 (026722- ) Channel Widt, Sppt, Steering 1
2 1037358 (000000- ) Screw, Hex, M10 X 1.50 X 35, 9.8, Sems 4
v 3 9009093 (024894 - ) Panel Kit, Console, Instmt, Repimt 1
A 4 9007966 (024894 - ) Harness Kit, Wire, Instmt Panl, Repimt 1
5 1057785 (000000- ) Bearing, Journal, 0.75b 0.88d 0.75I 2
6 1056412 (000000- )  Wheel, Steering, 14.4d 1
7 1059073 (000000- ) Nut, Hex, Jam, 1.12-12 1
8 04846 (000000- ) Washer, Thrust, 0.79b 1.42d 0.06[Garlok] 1
9 70651 (000000- ) Ring, Retaining, Ext, 1.12d 1
10 1057043 (000000- ) Bearing, Fing, 2hole, 1.25b 1
11 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
12 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
13 1054654 (000000- ) Bearing, Pillowblock, 1.12b 1
14 06961 (000000- ) Screw, Hex, M10 X 1.5 2
15 32485 (000000- ) Washer, Flat, 0.38, Sae 2
16 09162 (000000- ) Screw, Set, Soc, M6 X 1.00 X 8, NI 6
17 1053825 (000000- ) Sprocket, Steering, 1.12b 1
18 00912 (000000- ) Key, Sq, 0.19 X 0.19, 1.00I 1
19 1057572 (000000- ) Plate Widt, Sppt, Brg 1
20 32491 (000000- ) Washer, Flat, 0.31, Std 9
21 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 8
22 1057554 (000000- ) Bearing, Fing, 2hole, 0.75b 2
23 16735 (000000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 4
24 39349 (000000- ) Washer, Flat, 0.31, Sae 4
25 07791 (000000- ) Nut, Hex, FIng, M8 X 1.25 4
26 1201715 (022672- ) Steering Shaft Assembly 1
27 1057171 (000000- ) Sprocket, Steering, 0.75b 1
28 26428 (022672- ) Ring, Retaining, Ext, 0.75d, Hd 2
29 04051 (000000- ) Grommet, Rbr, 1.31id, F/1.6h, .12 Matl 1
30 1210807 (000000- ) Wire, Tie [W/.25” Fir Tree Clip] 2
31 223065 (000000- ) Bearing, Fing, 2hole, 0.75b [Nyl] 1
32 1053977 (000000- ) Chain, RIr, 35 X 35 Pitches 1
33 14799 (000000- ) Link, Chain, Rlr, 35 1
34 1034731 (024894- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
35 1201731 (022672- ) Bracket, Sppt, Brg 1
36 04375 (000000- ) Screw, Hex, M8 X 1.25 X 40, 8.8, Fl 1
37 39311 (000000- ) Nut, Hex, Std, M8 X 1.25 1
38 9009597 (000000-022671 ) Shaft Kit, Steering, Replmt [T16] 1
39 1073546 (024894 - ) Tube, Column, Steering 1
40 9011900 (000000-024893 ) Pod Assy, Steering Wheel, Ci [T16] 1
41 1208622 (024894- ) Bracket WiIdt, Brg 1
42 1208625 (024894- ) Plate Widt, Brg 1
43 32490 (024894- ) Washer, Flat, 0.25, Std 2
44 08709 (024894- ) Nut, Hex, Lock, M8 X 1.25, NI 2

T16 9008148 (1-2018) 2-11



STANDARD PARTS

Fig. 6 — Instrument Panel and Directional Pedal Group

2-12

T16 9008148 (5-2017)



STANDARD PARTS

356153 - NA
Fig. 6 - Instrument Panel and Directional Pedal Group
Ref. Part No. Serial Number Description Qty.
1 1055064 (000000- ) Panel, Console, Lh 1
2 1061960 (000000- ) Label, Opertnl, Console, Lh 1
3 1059133 (000000- ) Panel, Console, Rh 1
4 1061959 (000000- ) Label, Opertnl, Console, Rh 1
5 1059625 (000000- ) Screw, Btn, M5 X 1.0 X 12, Blk 12
6 1059252 (000000- )  Washer, Flat, 0.19b 0.50d .03, Stl, Blk 12
7 1058679 (000000- ) Switch, Rocker, Dpdt, On / None / On 1
8 1011735 (000000- ) Switch, Safety, Shutoff 1
v 9 361076 (000000- ) Switch, Ignition [Merit Gmbh] 1
A 10 361144 (000000- ) Key, Ignition, Sgl 1
11 1063931 (000000- ) Washer, Lock, Int, 0.88, PI 1
12 398501 (000000- ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 4
13 1064583 (000000- ) Alarm, Audio, 10- 48vdc, W/ Shutter 1
14 222290 (000000- ) Diode, Ele, Plug 1
15 9007947 (000000- ) Panel, Ele, W/Labels, Afmkt 1
15 9008744 (000000- ) Panel, Ele, W/Labels, Afmkt, TJ (Japan Only) 1
15 9008696 (000000- ) Panel, Ele, Ec- H20, Fast, Afmkt 1
15 9008740 (000000- ) Panel, Ele, Ec- H20, Fast, Afmkt, TJ (Japan Only) 1
16 1058641 (000000- ) Label, Circuitbreaker, Panl, Ele 1
17 9012508 (000000- 025332 ) Controller Kit, Ci [T16] 1
18 33951 (000000- 026721 ) Screw, Soc, M6 X 1.00 X 20, 12.9 4
18 1225904 (026722- ) Screw, Soc, M5 x 0.8 x 40 4
19 82226 (000000- ) Washer, Flat, 0.91b 1.38d .06, Stl, PI 1
20 1051837 (000000- ) Pedal Assy, Accelerator, Brake (See Breakdowns) 1
21 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
22 1059207 (000000- ) Panel, Access, Pedal Assy 1
23 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
24 1068147 (000000- ) Gasket, Lh 1
25 1068151 (000000- ) Gasket, Rh 1
26 1073647 (025333- 026721 ) Controller, Propel, 36vdc 200a [Ac] 1
27 1075003 (000000- ) Keychain, Rectangle, Parts & Service 1
28 1074519 (026722- ) Controller, Drive [T16] 1
29 01685 (000000- ) Washer, Flat, 0.38B 0.88D .08, Ss 2
T16 9008148 (5-2017) 2-13




STANDARD PARTS

Fig. 7 — Electrical Box Group

Red
Loctite

11

Red
Loctite| -

Red
Loctite

2-14 T16 9008148 (5-2017)



STANDARD PARTS

356155
Fig. 7 — Electrical Box Group
Ref. Part No. Serial Number Description Qty.
1 1057174 (000000- ) Bracket Widt, Mtg 1
2 1037355 (000000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 3
3 600437 (000000- ) Switch, Snap, 15a, RIr 1
4 601359 (000000- ) Plate, Backing, Switch 1
5 06922 (000000- ) Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 2
6 39658 (000000- ) Washer, Lock, Int, 04 2
7 01754 (000000- ) Nut, Hex, Std, M3 X 0 2
8 76062 (000000- ) Stand-Off, Wir, M6, Insulator, Panel 4
9 32982 (000000- ) Washer, Lock, Int, 0.25 12
10 58670 (000000- ) Screw, Hex, .25-20 X 0.50, NI 4
11 386063 (000000- ) Washer, Flat, 0.25B 1.12D .12, Ss 11
12 41702 (000000- ) Rod, Thrd, Full, .25-20 01.5I 4
13 1055226 (000000-022201 ) Plate, Clamp, Wire 1
14 12316 (000000-022201 ) Screw, Hex, M5 X 0.80 X 25, Ss 2
15 19066 (000000-022201 ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
16 1068510 (000000- ) Contactor, 36vdc, 200a, Spst 1
17 12312 (000000- ) Screw, Hex, M5 X 0.80 X 12, 8.8 7
18 1020168 (000000- ) Molding, Afmkt, Trim, Pvc, .08 .11, O1ft 1
19 1059321 (000000- ) Rivet, Plstc, Circuitboard 5
20 1058878 (000000- ) Clip, Circuitboard 5
21 140293 (000000- ) Screw, Pan, M5 X 0.80 X 30, Ss 2
22 1058396 (000000- ) Gasket, Cover, Circuitboard 1
23 9007903 (000000- ) Cover, Circuitboard W/Labels, Afmkt 1
23 9007903 (000000- ) Cover, Circuitboard W/Labels, Afmkt, TJ (Japan Only) 1
24 19312 (000000- ) Nut, Hex, Std, .25-20 4
25 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 3
26 1064191 (000000- ) Boot, Circuitbreaker 3
27 1058647 (000000- ) Label, Circuitbreaker 1
28 9008756 (000000- ) Circuitboard Kit, Mach, Afmkt 1
29 1056982 (000000- ) Diode, Ele, Plug 1
T16 9008148 (5-2017) 2-15




STANDARD PARTS

Fig. 8 — Electrical Box Wiring Group

g 01,

N
4.07-4.52 Nm \7 6

N

21

4.07-4.52 Nm

2-16 T16 9008148 (11-2016)



STANDARD PARTS

356156
Fig. 8 — Electrical Box Wiring Group
Ref. Part No. Serial Number Description Qty.
1 1059169 (000000- ) Cable Assy, 10ga .25ring /.31ring, 050a 1
2 25005 (000000- ) Screw, Pan, Phl, 06-32 X 1.00, G1 2
3 75939 (000000- ) Nut, Hex, Lock, #06-32, NI 2
4 1058604 (000000- ) Cable Assy, 02ga .31ring /.31ring, 175a 1
5 86379 (000000- ) Fuse, 100a, 0.88 2.4l, 125volt 2
6 32982 (000000- ) Washer, Lock, Int, 0.25 10
7 32483 (000000- ) Washer, Flat, 0.25, Sae 9
8 19312 (000000- ) Nut, Hex, Std, .25-20 4
9 41140 (000000- ) Washer, Lock, Int-Ext, 0.25 1
10 43952 (000000- ) Washer, Lock, Int, 0.31, Ss 2
11 39349 (000000- ) Washer, Flat, 0.31, Sae 2
12 1058627 (000000- ) Cable, 06ga 24.0l Brown .25ring /.25ring 1
13 1061918 (000000- ) Washer, Flat, 0.25b 0.47d .06, Brs 2
14 1061910 (000000- ) Nut, Hex, Std, M6 X 1.00, Brs 2
15 1058628 (000000- ) Cable, 06ga 16.0l Blk .25ring /.25ring 1
16 06942 (000000-026721 ) Screw, Hex, M6 X 1.00 2
17 1060156 (000000- ) Busbar, .06 1.0W 1.4H 4.4L Relay 1
18 1058629 (000000- ) Cable, 06ga 52.0l Blk .25ring /.25ring 1
19 1058625 (000000- ) Cable, 06ga 53.0l Brown .25ring /.25ring 1
20 1056982 (000000-022201 ) Diode, Ele, Plug 1
21 1062199 (000000- ) Harness, Diagnostic [T16] 1
22 1206722 (026722- ) Sleeve, P/M 0.25 0.38D 0.8L 2
23 32984 (026722- ) Washer, Lock, Int, 0.31 2
24 06946 (026722- ) Screw, Hex, M6 X 1.00 X 35, 8.8 2

T16 9008148 (5-2017) 2-17



STANDARD PARTS

/)

1

Fig. 9 — Battery Group, 235AH

a\’ /)
A\ / V/. &,
> ) ﬁ )

- - -\ \
. )~
- i w) y
AL ) & \\
V. a=\) / QA NN
, L)) .ﬂ«/\( A\
s AN

FRONT

T169008148 (7-2012)

2-18



STANDARD PARTS

356159
Fig. 9 — Battery Group, 235AH

Ref. Part No. Serial Number Description Qty.
1 222280 (000000- ) Battery, Wet, 06vdc 0235ah 6
2 83415 (000000- ) Spacer, Battery, Foam, 2.00 X 2.0 X 11.0 2
3 80134 (000000- ) Spacer, Battery, Foam, 1.75 X 4.8 X 7.0 2
4 1041030 (000000- ) Cap, Battery 12
5 87435 (000000- ) Nut, Hex, Flexlock, .31-18 12
6 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
7 611221 (000000- ) Boot, Terminal, Battery, 25.4mm, Blk 11
8 1058612 (000000- ) Cable, 02ga 08.0l Red .31ring /.31ring 3
9 1058620 (000000- ) Cable, 02ga 12.0l Red .31ring /.31ring 2
10 1058604 (000000- ) Cable Assy, 02ga .31ring /.31ring, 175a 1
11 06946 (000000- ) Screw, Hex, M6 X 1.00 X 35, 8.8 2
12 32483 (000000- ) Washer, Flat, 0.25, Sae 2
13 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
14 1056706 (000000- ) Tray, Battery [Quantum] 1
15 1015048 (000000- ) Hose, Afmkt, Pvc, Brd, 0.75id, 01ft, Clir 1
16 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 1
17 1056933 (000000- ) Angle, Battery 1
18 1016314 (000000- ) Boot, 90deg .50id 1.00id 2.50l, Red 1
19 222473 (000000- ) Spacer, Battery, 0.75 X 3.0 X 21.0 1

T16 9008148 (7-2012) 2-19



STANDARD PARTS

Fig. 10 - Wheels Group

2-20 T16 9008148 (11-2016)



STANDARD PARTS

356186 - NA
Fig. 10 - Wheels Group
Ref. Part No. Serial Number Description Qty.

1 09028 (000000- ) Screw, Hex, M10 X 1.50 X 25, Ss 3

2 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 3

3 1055257 (000000-023752 ) Wheel Assy, Drive (See Breakdowns) 1
(Replaced by 9010158)

3 1071695 (023753- )  Wheel Assy, Drive (See Breakdowns) 1

4 1053418 (000000-022671 ) Steer-Control Assy, Wheel Drive (See Breakdowns) 1
(Replaced by 9010159)

4 1202071 (022672-023752 ) Steer-Control Assy, Wheel Drive (See Breakdowns) 1
(Replaced by 9010159)

4 1071696 (023753- ) Steer-Control Assy, Wheel Drive (See Breakdowns) 1

5 02076 (000000- ) Boot, 90deg .50id .57id X .84id 1.0l,Blk 5

6 82833 (000000- ) Sleeve, Nyl, 1.22id 35.0I 1

7 69234 (000000- ) Clamp, Cable, Stl, 1.00d X 0.75w, 1hole 2

8 16735 (000000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 2

9 09570 (000000- ) Clamp, Cable, Stl, 0.9x1.8x0.62w, 1hole 1

10 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1

11 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1

12 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 1

13 1059019 (000000- ) Ring, Retaining, Ext, 1.3750d 2

v 14 1060626 (000000- ) Tire Assy, Solid, 300mm X 100mm, Ure 2

A 15 9011872 (000000- ) Cap, Hub, Wheel 1

A 16 24899 (000000- ) Bearing, Ball, 1.48B 2.38B 0.67W 2

17 06942 (000000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 3

18 32483 (000000- ) Washer, Flat, 0.25, Sae 3

19 32982 (000000- ) Washer, Lock, Int, 0.25 3

T16 9008148 (11-2016) 2-21



STANDARD PARTS

Fig. 11 — Scrub Head Lift Group

2-22 T16 9008148 (3-2011)



STANDARD PARTS

Ref. Part No.
1056702
222260
17461
44906
1057850
51317
1053671
1057043
9 1057746
10 09028
11 59861
12 381502
13 382224
14 09767
15 32491
16 08713
17 1053952
18 1020168
19 1052999
20 1061741
21 387431
22 1011719
23 1017218
24 1053946
25 51225-1
26 02942
27 360917
28 222027
29 222210
30 1067818
31 1067817
32 04417
33 01686
34 08714

o~NO O~ WN =

Fig. 11 - Scrub Head Lift Group

Serial Number

—— e e e v e v v e v e e n v e n e e N n e S e e S N N S S S N

Description

Actuator, 36vdc, 05.0strk, 0500Ib
Pin, Clevis, 0.37d X 2.25I

Pin, Clevis, 0.37d X 1.75I

Pin, Cotter, Hair, 0.38d .093 Wir
Arm WIdt, Lift

Pin, Roll, .375d X 2.00l, .375/.382
Shaft Widt, Lift, Tool
Bearing, Fing, 2hole, 1.25b
Flange, Lift, Torque, Arm

Screw, Hex, M10 X 1.50 X 25, Ss
Ring, Retaining, Ext, 1.25d
Bearing, Split, 1.00b

Plate, Sppt

Screw, Hex, M8 X 1.25 X 70, Ss
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Bracket WIdt, Lift, Head, Front
Molding, Afmkt, Trim, Pvc, .08 .11, 01ft
Spring, Cmpr, 1.100d .17wir 02.5l, Pl,Mw
Bumper, Ure

Screw, Hex, M8 X 1.25 X 130, Ss
Washer, Flat, 0.33B 1.38D .08, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Channel, Lift, Head, Rear

Pin, Clevis, 0.50d X 6.00I

Pin, Hair, Cotter, 0.62d .120 Wir
Bushing, Fing, 0.50b 0.59d 0.38|
Arm, Lift, Head

Pin, Clevis, 0.62d X 2.12I

Spacer, Rnd

Sleeve, 0.40b 0.62d 1.51, Cham
Screw, Hex, M10 X 1.50 X 60, Ss
Washer, Flat, 0.44b 1.00d .08, Ss
Nut, Hex, Lock, M10 X 1.5, NI, Ss

356131

Qty.

NPANOMNDMNPEAPNOMNNOMNNOOOW =2 222NN 00PRNDNPEPNPANONN—2E 22N 2 2

T16 9008148 (11-2016)

2-23




STANDARD PARTS

Fig. 12 - Scrub Head Drive Motor Group, Disk

T16 9008148 (5-2013)

2-24



STANDARD PARTS

356133
Fig. 12 - Scrub Head Drive Motor Group, Disk
Ref. Part No. Serial Number Description Qty.
1 1052764 (000000- ) Head Widt, Disk 1
v 2 1053341 (000000- ) Motor, Ele, 36vdc 0360rpm 1.00hp Gear 2
A 1066573 (000000- ) Brush Kit, Motor 1
A 9013931 (000000- ) Bearing, Motor, Ele 1
A 9013933 (000000- ) Bearing, Motor, Ele 1
3 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 8
4 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 3
5 377364 (000000- ) Hub, Drive, Brush, Disk, 0.75b [61] 2
6 00928 (000000- ) Key, Sq, 0.25 X 0.25, 1.00I 2
7 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
8 1075287 (000000- ) Washer, Belleville, .31 Ss 2
9 1017218 (000000- )  Washer, Flat, 0.32b 1.00d .12, Ss 2
10 1057021 (000000- ) Skirt, Rbr, .12, 03.75w 37.00l, 04/ S| 1
11 1057022 (000000- )  Strip, Retainer, Skirt, Front 1
12 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 8
13 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 16
14 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 8
15 223520 (000000- ) Skirt, Rbr, .12, 03.75w 28.00I, 04/ S| 1
16 223537 (000000- ) Strip, Retainer, Skirt, Front, Lh 1
17 1057591 (000000- ) Manifold, Soltn 1
18 1068004 (000000- ) Bracket, Guide, Hose 1
19 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 1
20 09010 (000000-023242 ) Screw, Hex, M8 X 1.25 X 25, Ss 8
21 09023 (023243- ) Screw, Hex, M8 X 1.25 X 35, FI, Ss 8
22 1070968 (023243- ) Ring, Spacer 2
T16 9008148 (11-2016) 2-25




STANDARD PARTS

Fig. 13 - Scrub Head Frame Group, Cylindrical

2-26 T16 9008148 (3-2011)



STANDARD PARTS

356132
Fig. 13 - Scrub Head Frame Group, Cylindrical
Ref. Part No. Serial Number Description Qty.
1 1053743 (000000- ) Head Widt, Scb, Cyl 1
2 1020168 (000000- ) Molding, Afmkt, Trim, Pvc, .08 .11, O1ft 2
3 1020174 (000000- ) Molding, Afmkt, Trim, Pvc, .08 .11, 03ft 1
4 1067768 (000000- ) Channel, Lift, Head, Cyl 2
5 09029 (000000- ) Screw, Hex, M12 X 1.75 X 40, Ss 1
6 09741 (000000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 1
7 1053993 (000000- ) Bolt, Eye, M10 X 1.50 X 140mm, 13.00 Eye 1
8 08714 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 1
9 32716 (000000- ) Nut, Hex, Jam, M10 X 1.5, Ss 1
10 1071260 (000000- ) Hose, Afmkt, Pvc, Wir, 0.63id, 03ft, Cl 1
11 50544 (000000- ) Clamp, Cable, Ss, 1.12d X 0.38w, 1hole 4
12 1075288 (000000- ) Screw, Hex, M6 X 1.00 X 121, Fmg Ss 3
13 365164 (000000- )  Fitting, Plstc, Str, Bm10/Bm10 1
14 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
15 1059700 (000000- ) Manifold, Bar, Spray, 33.7inch 1
16 09200 (000000- ) Screw, Pan, Phl, M5 X 4
17 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 4
v 9009984 (000000- ) Tray Kit, Debris [T16] 1
A 18 9008665 (000000- ) Hopper, Debris, Afmkt [T16] 1
A 19 1062730 (000000- ) Angle, Stl, Perforated .03 1.4 1.4 26.0I 1
A 20 1055962 (000000- ) Lip, Tray, Debris 1
A 21 68567 (000000- ) Rivet, Blind, .188d X 0.53 X .62d, Alm 7
22 58366 (000000- ) Clamp, Cable, Stl, 1.25d X 1.00w, 1hole 2
23 33925 (000000- )  Washet, Flat, M12, Ss 4

T16 9008148 (11-2016) 2-27



STANDARD PARTS

Fig. 14 - Scrub Head Drive Group, Cylindrical

T16 9008148 (11-2016)

2-28



STANDARD PARTS

356177
Fig. 14 - Scrub Head Drive Group, Cylindrical

Ref. Part No. Serial Number Description Qty.
v 1 1053342 (000000- ) Motor, Ele, 36vdc 1750rpm 1.00hp 22.0a 2
A 9011916 (000000- ) Brush Kit, Motor 1
A 9013931 (000000- ) Bearing, Motor, Ele 1
A 9013934 (000000- ) Bearing, Motor, Ele 1
2 15678 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss 8
3 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 8
4 1054581 (000000- ) Sheave, 07grv, 1.22pd 0.55b [Pj] 2
5 1014328 (000000- ) Key, Sq, 05mm X 05mm, 25mml 2
6 1075289 (000000- ) Screw, Set, Soc, 08-32 X 0.25, NI Ss 4
7 1054591 (000000- ) Sheave, 07grv, 03.3pd 0.63b [Pj] 2
8 00911 (000000- ) Key, Sq, 0.19 X 0.19, 0.75I 4
9 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
10 1075287 (000000- ) Washer, Belleville, .31 Ss 4
11 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
v 9007853 (000000- ) Belt Kit, W/Tool, Replmt (Set of 2) 1
A 12 1054975 (000000- ) Belt, Drive 2
A 13 1058208 (000000- ) Tool, Installation, Belt 1
14 28010 (000000- ) Bearing, Ball, 0.62b 1.38d 0.43w 4
15 1055051 (000000- ) Spacer, Brg 2
16 01513 (000000- ) Ring, Retaining, Int, 4
17 1056155 (000000- ) Plug, Drive, Brush 2
18 1054844 (000000- ) Cover, Belt 2
19 1054843 (000000- ) Gasket, Cover, Belt 2
20 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 6
21 1054849 (000000- ) Cover, Idler 2
22 386274 (000000- ) Hook WiIdt, Latch 2
23 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
24 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
v 9012321 (024691 - ) Hub Kit, Idler, Brush, Replmt [T16] 2
A 25 1072900 (024691- ) Plug, Idler, Brush [15.9Wb] 2
A 26 01516 (024691- ) Ring, Retaining, Ext, 0.59d, Basic 2
A 27 01513 (024691- ) Ring, Retaining, Int, 2
A 28 1072779 (024691- ) Cam, Adj, Brush [15.9Wb] 2
A 29 1072934 (024691 - ) Bearing, Ball, 2 Row 15Mmb 35 Mmd 15.9 Mmw 2
30 24265 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 6
31 33932 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 6
32 1059170 (000000- ) Harness, Wire, Adapter 1
34 9012321 (000000-024690 ) Brush Hub Kit, Cyl, Rpimt [T16] 1
33 07784 (000000- ) Nut, Hex, Std, m5 X 0.80, A2, Ss 4
35 1054633 (000000- ) Shaft, Drive 2
36 1066397 (000000- ) Latch 2

T16 9008148 (11-2016) 2-29



STANDARD PARTS

Fig. 15 - Scrub Head Side Squeegee Group, Right Hand

2-30 T16 9008148 (5-2017)



STANDARD PARTS

356165 - NA
Fig. 15 - Scrub Head Side Squeegee Group, Right Hand
Ref. Part No. Serial Number Description Qty.
v 9016247 (000000- ) Arm Kit, Sqge, Side, Rh, Afmkt 1
A 1 1056776 (000000- ) Bracket, Sqge, Side, Hinge 1
A 2 1065134 (000000- ) Latch, Cmpr, Yel Grip 1
A 3 09088 (000000- ) Pin, Clevis, 0.37d X 1.00l 1
A 4 44906 (000000- ) Pin, Cotter, Hair, 0.38d .093 Wir 1
A 5 15047 (000000- ) Spring, Extn, 0.620d 0.08wir 03.0l 1
A 6 10120 (000000- ) Clevis, 0.31d X 0.75I 1
A 7 1056994 (000000- ) Bellcrank, Lift, Sqge 1
A 8 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 4
A 9 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 10 71607 (000000- ) Bushing, Sleeve, 0.63b 0.72d 0.38| 2
A 11 09291 (000000- ) Screw, Hex, M10 X 1.50 X 20, Ss 2
A 12 1022846 (000000- ) Nut, T, M10 X 1.50 X 15.800d X 13.0I 2
A 13 1055001 (000000- ) Bracket WIdt, Sqge, Body, Rh 1
A 14 1062066 (000000- ) Strap Assy, Sqge, Side 1
A 15 1054312 (000000- ) Hook WiIdt, Latch 1
A 16 1054282 (000000- ) Guide, Sqge, Rh 1
A 17 1075278 (000000- ) Screw, Flt, Soc, M6 X 1.00 X 25, Ss 2
A 18 386063 (000000- ) Washer, Flat, 0.25B 1.12D .12, Ss 2
A 19 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
20 364441 (000000- ) Screw, Hex, M8 X 1.25 X 110, Ss 1
21 32490 (000000- ) Washer, Flat, 0.25, Std 1
22 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
23 1054670 (000000- ) Blade, Sqge, Side Linatex 1
23 1061185 (000000- ) Blade, Sqge, Side, 25.10l Ure 1
23 1061184 (000000- ) Blade, Sqge, Side, 25.101 Gum 1

T16 9008148 (5-2017) 2-31



STANDARD PARTS

Fig. 16 - Scrub Head Side Squeegee Group, Left Hand

2-32 T16 9008148 (5-2017)



STANDARD PARTS

356134 - NA
Fig. 16 - Scrub Head Side Squeegee Group, Left Hand
Ref. Part No. Serial Number Description Qty.
v 9016246 (000000- ) Arm Kit, Sqge, Side, Lh, Afmkt 1
A 1 1056987  (000000- ) Bracket, Sqge, Side, Hinge, Lh 1
A 2 1065134  (000000- ) Latch, Cmpr, Yel Grip 1
A 3 09088 (000000- ) Pin, Clevis, 0.37d X 1.00I 1
A 4 44906 (000000- ) Pin, Cotter, Hair, 0.38d .093 Wir 1
A 5 15047 (000000- ) Spring, Extn, 0.620d 0.08wir 03.0l 1
A 6 10120 (000000- ) Clevis, 0.31d X 0.75I 1
A 7 1056994  (000000- ) Bellcrank, Lift, Sqge 1
A 8 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 4
A 9 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 10 71607 (000000- ) Bushing, Sleeve, 0.63b 0.72d 0.38| 2
A 11 09291 (000000- ) Screw, Hex, M10 X 1.50 X 20, Ss 2
A 12 1022846 (000000- ) Nut, T, M10 X 1.50 X 15.800d X 13.0I 2
A 13 1055027  (000000- ) Bracket WIdt, Sqge, Body, Lh 1
A 14 1062066 (000000- ) Strap Assy, Sqge, Side 1
A 15 1054312 (000000- ) Hook WiIdt, Latch 1
A 16 1055028  (000000- ) Guide, Sqge, Lh 1
A 17 1075278 (000000- ) Screw, FIt, Soc, M6 X 1.00 X 25, Ss 2
A 18 386063 (000000- ) Washer, Flat, 0.25B 1.12D .12, Ss 2
A 19 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
20 364441 (000000- ) Screw, Hex, M8 X 1.25 X 110, Ss 1
21 32490 (000000- ) Washer, Flat, 0.25, Std 1
22 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
23 1054670 (000000- ) Blade, Sqge, Side Linatex 1
23 1061185 (000000- ) Blade, Sqge, Side, 25.101 Ure 1
23 1061184  (000000- ) Blade, Sqge, Side, 25.101 Gum 1

T16 9008148 (5-2017) 2-33



Fig. 17 - Recovery Tank Group

STANDARD PARTS

DL IS
%&g \\/ywv

T16 9008148 (1-2018)

2-34



STANDARD PARTS

356136 - NA
Fig. 17 - Recovery Tank Group
Ref. Part No. Serial Number Description Qty.
1 1057404 (000000- ) Tank, Recvy, Rm-Cptl, Trimmed [T16] 1
2 9008031 (000000- ) Cover, Tank, Rcvry, Afmkt [T16] 1
3 9008429 (000000- ) Bumper, Rear, Rh, Afmkt [T16] 1
4 1037822 (000000- ) Filter, Panl, Dust, 2.0 X 06.1 X 07.6 1
5 9008678 (000000-024744 ) Plate, Cover, W/Label, Afmkt 1
5 9008738 (000000-024744 ) Plate, Cover, W/Label, Afmkt, TJ (Japan Only) 1
6 1057955 (000000-024744 ) Gasket, Cover, Flir 1
7 1056611 (000000-024744 ) Cover, Access, Fltr 1
8 1066436 (000000-024744 ) Screw, Pan, Phl, 10-14 X 1.00, F/ Plstc 12
9 1064629 (000000-024744 ) Retainer, Seal, Fltr 1
10 1066430 (000000-024744 ) Seal, Afmkt, Bulb, Dual, 0.30G, 02Ft 1
11 1066433 (000000- ) Seal, Afmkt, Bulb, Dual, 0.30G, 08Ft 1
12 1055319 (000000- ) Bracket, Mtg, Cover, Recvy Tank 2
13 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8
14 1057214  (000000- ) Plate, Arm, Prop 1
15 360460 (000000- ) Sleeve, P/M, 0.34b 0.63d 0.4l, Ss / Oil 1
16 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 8
17 12333 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 1
18 1071399 (000000- ) Sleeve, P/M, Fing, 0.33b 0.75/0.50d 0.8l 1
19 59658 (000000- ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 1
20 385685 (000000- ) Sensor, Level, Lig, 14vdc 01a .62-11 1
21 1019285 (000000- ) Bracket, Protector, Float Switch 1
22 1056068 (000000- ) Tray, Debris, 11.0I 1
23 1066720 (000000- ) Sleeve, P/M, 0.32b 0.44d 0.2 [430ss] 2
24 1071389 (000000- ) Screw, Pan, Phl, M8 X 1.25 X 20, Ss 2
25 9013949 (000000-027620 ) Hose Kit, Mtg, Brkt, T16 1
25 1074398 (027621- ) Hose Assy, Drain, 2.00ld x 33.9L. Blk 1
26 1067656 (000000- ) Clamp, Hose, Wormdrive, 3.25-4.00d, .50w 1
27 1056267 (000000-027620 ) Bracket, Mtg, Hose 1
28 15675 (000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 1
29 41141 (000000- ) Washer, Lock, Int-Ext, 0.31 4
30 1055820 (000000- ) Bracket, Mtg, Bmpr 3
31 1055852 (000000- ) Plate, Mtg, Bmpr 1
32 1055938 (000000- ) Angle, Mtg, Bmpr 1
33 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 7
34 1067964 (000000- ) Fastener, 25.0 [Hook & Loop] 1
35 1066063 (000000- ) Plug, Hole, Rnd, 0.25h 0.43l, Brb, Nyl 6
36 1052724 (000000- ) Bracket, Sppt, Tank, Rh 1
37 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
38 1054823 (000000- ) Angle, Mtg, Tank 1
39 1068092 (000000- ) Hose, Vacuum, 1.75id X 073.6l, 2cuff 1
40 397644 (000000- ) Nut, isolator, .25-20 Wall Th .187-.343 1
41 01684 (000000- ) Washer, Flat, 0.27B 0.69D .05, Ss 1
42 01698 (000000- ) Screw, Hex, .25-20 X 1.00, Ss 1
43 1074073  (027621- ) Bracket, Mtg, Hose 1

T169008148 (1-2018) 2-35



STANDARD PARTS

Fig. 18 - Vacuum Fan Kit, Single

o9
Q FRONT
/™ 4

2-36 T16 9008148 (3-2011)



STANDARD PARTS

356137
Fig. 18 - Vacuum Fan Kit, Single
Ref. Part No. Serial Number Description Qty.

v 9008035 (000000- ) Vacfan Kit, Sgl, Ci [T16] 1
A 1 9008655 (000000- ) Housing, Vacfan, Afmkt [T16] 1
AV 2 1056623 (000000-027678 ) Fan, Vacuum, 5.7d, 036vdc, 3 Stage 1
AA 1041772 (000000-027678 ) Brush Kit, Motor 1
AA 1041766 (000000-027678 ) Cover, Cooling Fan 1

2 1076095 (027679- ) Fan, Vacuum, 5.7D, 036Vdc, 3 Stage [Deu] 1
A 3 1059661 (000000- ) Seal, Mtg, Vacfan 1
A 4 29570 (000000- ) Washer, Flat, 0.28b 1.00d .06, St 5
A 5 15678 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss 5
A 6 49891 (000000- ) Clamp, Hose, Wormdrive, 5.56-6.50d, .56w 1
A 7 1054231 (000000- ) Muffler, Vacfan 1
A 8 1052520 (000000- ) Gasket, Vacfan 1
A 9 1053268 (000000- ) Insulation, Acstc, 0.5, 06.6 X 15.8 C-0 1
A 10 1054711 (000000- ) Bracket, Mtg, Hsng, Fan 1
A 11 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 3
A 12 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
A 13 49263 (000000- ) Tie, Cable, Nyl, 11.4l .19w 3.0 Max D 1
A 14 1059534 (000000- ) Fastener, 09.001 [Hook & Loop] 1
A 15 1066906 (000000- ) Bracket, Stiffener, Hsg 1
A 16 76426 (000000- ) Washer, Sealing, 0.28b 0.75d Ss, Neo 2
A 17 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 2
T16 9008148 (1-2018) 2-37




STANDARD PARTS

Fig. 19 - Solution Tank Group

N~

T16 9008148 (1-2018)

2-38



STANDARD PARTS

356135 - NA
Fig. 19 - Solution Tank Group
Ref. Part No. Serial Number Description Qty.
1 1057403 (000000- ) Tank, Soltn, Rm-Cptl, Trimmed [T16] 1
2 9008017 (000000- ) Cover, Tank, Slin, Afmkt [ec-H20 T16] 1
2 9008742 (000000- ) Cover, Tank, Sint, Armkt, Tj [ec-H20 T16] (Japan Only) 1
2 9008654 (000000- ) Cover, Tank, Slin, Afmkt [FaST T16] 1
2 9008743 (000000- ) Cover, Tank, Sint, Armkt, Tj [FaST] (Japan Only) 1
3 9008052 (000000- ) Bumper, Rear, Lh, Afmkt [T16] 1
4 1066433 (000000- ) Seal, Afmkt, Bulb, Dual, 0.30G, 08Ft 1
5 1060673 (000000- ) Bar, Rnd, Plstc, 0.31d 08.5I 1
6 1072884 (000000- ) Tube Assy, Float, 42.0 L 1
7 1062651 (000000- ) Sensor, Press, 3 Psi, 8-30vdc 1
8 9013949 (000000-027620 ) Hose Kit, Mtg, Brkt, T16 1
8 1074398 (027621- ) Hose Assy, Drain, 2.00ld x 33.9L. Blk 1
9 1067656 (000000- ) Clamp, Hose, Wormdrive, 3.25-4.00d, .50w 1
10 1056267 (000000-027620 ) Bracket, Mtg, Hose 1
11 15675 (000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 1
12 41141 (000000- ) Washer, Lock, Int-Ext, 0.31 4
13 1055820 (000000- ) Bracket, Mtg, Bmpr 3
14 1055852 (000000- ) Plate, Mtg, Bmpr 1
15 1055938 (000000- ) Angle, Mtg, Bmpr 1
16 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 9
17 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
18 1053142 (000000- ) Bracket, Mtg, Tank, Soltn 1
19 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 13
20 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 6
21 364441 (000000- ) Screw, Hex, M8 X 1.25 X 110, Ss 1
22 1052663 (000000- ) Bracket, Sppt, Tank, Lh 1
23 1053109 (000000- ) Bracket, Mtg, Tank, Front 1
24 1075240 (000000- ) Valve, Water Solenoid, 36Vdc Bm12/Bm12 1
25 1064246 (000000- ) Bracket, Mtg, Valve, Water 1
26 09738 (000000- ) Screw, Hex, M5 X 0.80 X 12, Ss 2
27 01683 (000000- ) Washer, Flat, 10, Ss 2
28 1075286 (000000- ) Screw, Hex, M6 X 1.00 X 16, Fmg Ss 2
29 1015033 (000000- ) Hose, Afmkt, Pvc, Brd, 0.62id, 01ft, Clr 1
30 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
31 1059317 (000000- ) Fitting Assy, Soltn, Bh 1
32 47701 (000000- ) Fitting, Plstc, E90, Bm10/Pm08 1
33 630146 (000000- ) Fitting, Plug, Pm06, Nyl 3
34 390994 (000000- ) Plug, Hole, Soltn Tank, Blk Pyu 1
35 1027290 (000000- ) Filter, Soltn, 020mesh, Pm12 3.1d 02.6I 1
36 1066063 (000000- ) Plug, Hole, Rnd, 0.25h 0.43l, Brb, Nyl 2
37 1068277 (000000- ) Plug, Hole, Rnd, 0.38 H 1.0l, Brb, Nyl 1
38 1074073 (027621- ) Bracket, Mtg, Hose 1

T169008148 (1-2018) 2-39



STANDARD PARTS

Fig. 20 - Rear Squeegee Lift Group

FRONT

2-40 T16 9008148 (3-2011)



STANDARD PARTS

356138
Fig. 20 - Rear Squeegee Lift Group
Ref. Part No. Serial Number Description Qty.
1 1053815 (000000- ) Bushing, Flex, Ure 2
2 1053870 (000000- ) Arm, Lift, Sqge 1
3 1053814 (000000- ) Clamp, Pivot, Link 1
4 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
5 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
6 1053784 (000000- ) Bracket, Mtg, Actuator 1
7 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
8 1053327 (000000- ) Actuator, 36vdc, 02.0strk, 0147Ib 1
9 94877 (000000- ) Pin, Clevis, 10mmd X 1
10 1059969 (000000- ) Washer, Thrust, 1.81b 2.93d .06w, Plstc 2
11 1059316 (000000- ) Link, Tensioner, Spring 1
12 1059363 (000000- ) Spring, Extn, 1.260d 0.18wir 03.4l 1
13 1059498 (000000- ) Pin, Clevis, 0.50d X 2.25I 1
14 32493 (000000- ) Washer, Flat, 0.50, Std 1
15 1059338 (000000- ) Pin, Clevis, 0.37d X 5.25I 2
16 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 5
17 44906 (000000- ) Pin, Cotter, Hair, 0.38d .093 Wir 3
18 1018151 (000000- ) Washer, Flat, 0.44b 0.88d .06, Nyl 2
19 1204957 (000000- ) Coupling, Sqge 1
20 1054662 (000000- ) Bushing, Fing, 0.50b 0.59d 0.25I 2
21 1059990 (000000- ) Sleeve, Fing, 0.32b 1.00/0.50d 0.6l, Ss 2
22 09011 (000000- ) Screw, Hex, M8 X 1.25 X 30, Ss 2
23 9010937 (000000- ) Turnbickle Replmt, Afmkt 1
24 08714 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 2
25 1205850 (000000- ) Caster Assy, Swivel 2
25 1057926 (000000- ) Caster Assy, Swivel, Neoprene 2
26 1055516 (000000- ) Knob Assy, Star, 3.21d 5ear M12 2
27 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
28 08182 (000000- ) Pin, Cotter, .125 X 1.00 1

T16 9008148 (11-2016) 2-41



STANDARD PARTS

Fig. 21 - Rear Squeegee Group

L (U &

W2 T -

T16 9008148 (5-2014)

2-42



STANDARD PARTS

356139
Fig. 21 - Rear Squeegee Group

Ref. Part No. Serial Number Description Qty.
v 9008822 (000000- ) Squeegee Assy, Rear, Linatex,Aftmkt[T16] (Standard) 1
A 1 1052529 (000000- ) Frame, Sqge, Inner 1
A 2 391345 (000000- ) Nut, T, M10 X 1.50 X 0.620d X 0.5l 2
A 3 1057407 (000000- ) Rod, Thrd, 2end, M8x1.25/ M10x1.5 04.7I 2
A 4 1055506 (000000- ) Ring, Mtg, Sqge, .38l 2
A 5 1052532 (000000- ) Girip, Lock 2
A 6 1055396 (000000- ) Pin, 0.63d, 02.0l [W/Cbore, M8 Screw] 2
A 7 07786 (000000- ) Nut, Hex, Std, M8 X 1 2
A 8 1054000 (000000- ) Frame, Sqge, Outer 1
A 9 363162 (000000- )  Wheel, 04.0d 0.89w 0.64b 2
A 10 363301 (000000- ) Sleeve, P/M, 0.34b 0.63d 1.2I, Bnz 2
A 11 49694 (000000- ) Screw, Hex, M8 X 1.25 X 50, Ss 2
A 12 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
A 13 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
A 14 1051284 (000000- ) Clamp WiIdt, Retainer, Sqge 1
A 15 1064770 (000000- ) Spring, Cmpr, 0.980d .13wir 01.3I, Ss 2
A 16 1051283 (000000- ) Blade, Sqge, Rear Linatex (Standard) 1
A 17 1056453 (000000- ) Blade, Sqge, Front, 43.19I [Linard] (Standard) 1
A 18 1054312 (000000- ) Hook WiIdt, Latch 1
v 9008816 (000000- ) Squeegee Assy, Rear, Ure, Aftmkt [T16] (Option) 1
A 1 1052529 (000000- ) Frame, Sqge, Inner 1
A 2 391345 (000000- ) Nut, T, M10 X 1.50 X 0.620d X 0.5l 2
A 3 1057407 (000000- ) Rod, Thrd, 2end, M8x1.25/ M10x1.5 04.7I 2
A 4 1055506 (000000- ) Ring, Mtg, Sqge, .38l 2
A 5 1052532 (000000- ) Girip, Lock 2
A 6 1055396 (000000- ) Pin, 0.63d, 02.0l [W/Cbore, M8 Screw] 2
A 7 07786 (000000- ) Nut, Hex, Std, M8 X 1 2
A 8 1054000 (000000- ) Frame, Sqge, Outer 1
A 9 363162 (000000- )  Wheel, 04.0d 0.89w 0.64b 2
A 10 363301 (000000- ) Sleeve, P/M, 0.34b 0.63d 1.2I, Bnz 2
A 11 49694 (000000- ) Screw, Hex, M8 X 1.25 X 50, Ss 2
A 12 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
A 13 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
A 14 1051284 (000000- ) Clamp WiIdt, Retainer, Sqge 1
A 15 1064770 (000000- ) Spring, Cmpr, 0.980d .13wir 01.3I, Ss 2
A 16 1061198 (000000- ) Blade, Sqge, Rear, Ure (Option) 1
A 17 1061200 (000000- ) Blade, Sqge, Front, 43.19I, Ure (Option) 1
A 18 1054312 (000000- ) Hook WiIdt, Latch 1
v 9008823 (000000- ) Squeegee Assy, Rear, Gum, Aftmkt [T16] (Option) 1
A 1 1052529 (000000- ) Frame, Sqge, Inner 1
A 2 391345 (000000- ) Nut, T, M10 X 1.50 X 0.620d X 0.5l 2
A 3 1057407 (000000- ) Rod, Thrd, 2end, M8x1.25/ M10x1.5 04.7I 2
A 4 1055506 (000000- ) Ring, Mtg, Sqge, .38l 2
A 5 1052532 (000000- ) Girip, Lock 2
A 6 1055396 (000000- ) Pin, 0.63d, 02.0l [W/Cbore, M8 Screw] 2
A 7 07786 (000000- ) Nut, Hex, Std, M8 X 1 2
A 8 1054000 (000000- ) Frame, Sqge, Outer 1
A 9 363162 (000000- )  Wheel, 04.0d 0.89w 0.64b 2
A 10 363301 (000000- ) Sleeve, P/M, 0.34b 0.63d 1.2I, Bnz 2
A 11 49694 (000000- ) Screw, Hex, M8 X 1.25 X 50, Ss 2
A 12 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
A 13 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
A 14 1051284 (000000- ) Clamp WiIdt, Retainer, Sqge 1
A 15 1064770 (000000- ) Spring, Cmpr, 0.980d .13wir 01.3I, Ss 2
A 16 1061199 (000000- ) Blade, Sqge, Rear, Gum (Option) 1
A 17 1061201 (000000- ) Blade, Sqge, Front, 43.191, Gum (Option) 1
A 18 1054312 (000000- ) Hook WiIdt, Latch 1

T16 9008148 (7-2012) 2-43



STANDARD PARTS

Fig. 22 - Electrical Schematic (1 of 5) (S/N 000000-026721)

1 NOILD3S = LOVINOD
HOLAVINGD NIVW /o N MO0ALNI MIOUVHO HOLIMS dO1S-3
STa/ET STa/ET SN/ET e 5o/8 LVm.m UNa/L T omas = e
X z-s
< 1a]
v-a 12 9= « s -
Z Z
NV1/02 _ X&9/8 m 8 L8v.S i
[0)] T
TAR78T | 2 |14 notioss 335 A5978 o= vl s e Liva
z | 88— prrori==me) 7 W™ s m
S -
AT = L m 9
g e ~ E
HOSN3S T1LLONHL ~ -
e =z N F N %
1# NO11035 WMN a s o G% Gmm Gmm o
——rer—= ¥ u._ q I o s £ £
Sa/ET 3 5 3 5 [ o mm mx
v e TMS ASM/OMd Fh - zl O
<
$EZT STIUM0 - 1S0d ONO T3 1av0 | M g 3 m o XH9/8 §
V¥-S -
——{1 wa3L Nvo
_ Xdo/8T T i z| mﬁa
XGo/8T T IR|H AL — QLNNDD HOLINS Lv3S LNNDO m m m N
@] OMANNETFIHM/6  S/) @ —_— "\ o E
TAR/M Lk [n S-S
P = o SS3INGVH HOLINS Lv3S
2 5 TTir AH0/8 Xu6/8 m
o m? NO/A i © Vool
S m ‘1ASSY 378V0 w +8 Va Va Va
o 5 3A3FTS $4ASS puid & SILEND - 1-nd 318v0 r r C e uva ssna
S VE0/N m .Dln il s
o 5 can RETVZ=- I
(@] X ez Gk
m s VHO/ES an
+808d I Nog/ze 7| ®
[ . 3
£ g 5 808 2%k
m m g m < m [ 1H0d N INWYHOO0Nd N ST =<4
k ERG| m_ @ o & & Z 2
2 3 E A9 9 e+ NDILOZS 335 LB 8
mg.__: /LT L BS m
M N . o o o o m 2 5l
: A HIk
ag | 3
g oo " ~ ° T H3OUVHO CHVOE NO *L1dO HI m Z
2 HOLON T3dOMd OV 5] = z & z W m « ] m
. g w w 3| > & |rz norioss 33s
5 T3A02L73A0T L 5 m m B o § oo Ot M _mm
m ul g3 o ) 11U 1S0d ONNOM9 101 o 1-9HO V' IW LV +8 AH3LLVE 0L
pur 5 = _
) m m m m x = w H3OHVHO QYV08 NO :1dO
1<) . I
i 2l Bgg S g
g 2 do @ E g+ 435 8 3
R g -
— o= o s
m = <= * H3Q0ON3 >
w 81 NOILO3S 335 81 NOILD3S 335 ° s undsLT m sy S < <
HOIH LNOHS MOT_LNNHS = i
> 1HN/6 LHM-G/ET T e a3 m
|- INAHS (S ALD) AYH3LLYE OL AY3LLVE :8 378v0 S31Y3LLvE O0ASE S
: O0A 8 0A 9 o0A 9 O0A © a0A 9 \_/

[TYNOI
ANNHS

t 1d0) 3NIT-NI

AYL3IN3TEL

mmo._.omzzoo *lvg -°1lvdg :379v0

On_>0_
=[1[1F

N
— K

100A

356166 - 1066391

T16 9008148 (1-2015)

2-44



STANDARD PARTS

Fig. 22 - Electrical Schematic (2 of 5) (S/N 000000-026721)

(S/N 000000-024893)

EMBRANE TOUCH PANEL

(S/N 024894-026721)

2
2 3
G m ST i
g m= S F—
w0
et
naowo
el i
i
ABI*1> 15dva O
ASS"I> ONV AGT®T<  tava T
ABB*I> ONV ASS'1< 1SHva 2
AT2°2> OGNV A68°1< sSivE €
AP*Z> ONV A12°2< 1SWVE &
Ab*2< tSHVE §
£S30VLTOA 1NdINO ¥NVL *T0S
T e
i wo

Ol# NOILO3S 33S
*OVIA N9 02H-03 101
L= und/zs  ea
814 NOILO3S 335
*OVIO O34 O2H-03 1oL

*AS HSNHB 301S [ e T ]
! z
.ﬁ
s
*03ONE HSNH3 3018 O NG9/55 =
AT ® Nmﬂ
* N / 035070 V6-S *21 NO1LOES 335
37GVN3 dIINSIId 101
aTewa S0
TSI * AGE NH9/58
G T0HINGO - GN© ' 318V L e

T na/sy nasy

QUANTUM CONTROL BOARD

-svmes]
100
¥OLVNLOV NO/eN HSnug 3ais

Ml (e V2 T
R o 7
1§ﬂ!||§uvﬁ|Az§\L..l.Eom.¢ﬁ®u¢ 1417 = ONALX3 4B @ 2

T RVL/OE

o 28 NV OVA "1dO @V Sdnv

R a7

..é.ﬂ1|ﬂ@~u|_EEI.A¢®Wv.|_ sanv 81
me—ga7a2
.»il\%EA

HOLON HSNHG INOJ LV HOLAVOV 3SN=TD
TS

iiqLEFMIA

%EK@ ¥S10 /=2

nla/sv ~

VU w

SWITCHED B+
SEE SECTIONS 9 & 16

®

e *0Q@ 08INDD - 2-Nd '/208S0T+ 3 @/v0

MEMBRANE _TOUCH PANEL

j

356166 - 1066391

2-45

T16 9008148 (1-2015)



STANDARD PARTS

Fig. 22 - Electrical Schematic (3 of 5) (S/N 000000-026721)

AaN9 SISSVHO

GROUND

STa/ET 7T s K
dANd 3TZZON AVHdS al.._ -
s
_|A¢m?.
= +
REIZZA REINZA 1 3 VEo/EL QS Nag/zo1 | E 1
»180
raZer ¥TaseT STa/ET P TEA/VL HOLINS I1ZZON AvidS
oi-a
>raZer
(*S LINOWID 33S) *SSINHVH dIIMSIMd *L1dO
(G371 LHOITQVIH LHOIY JIIMSTud »1 NOILO3S 335
7 Vﬁ SLHOLIMS LHOIT fOL
HENNOD 1/ HPNNOD
/e «<Ke smazEr P ey e p——— %o " Ta/0L SYNNOD < HOLINS J33nsaud
<]
TMS LINI] ONBIX3 JHNNOD. volmzzoo N7z = o
FYFITTC= N aza /7T SN/ TZ c/ e SNI/TL ¥
"MS LINIT]LOVHLSY BYNNOJ \NSENNOJ ]
el T ome 7 Neo/59 e _umm \ww ” T Au9/89 ezar ] < |
HOLVNLOV L4171 HSNHE dIFIMSId TS
B-L ‘$-E = d/NO d33NS ¥ OVA
arNNoD AR VHNNOD \JYENNOD £-9 *E-2 : HIINZO/NO dIFMS
NEO/S0T  fON* n_z’,n.ummwu\_m.mo_.mn@mm&ox N=0/59 (g2 TAR/69 44 G-9 *1-2 = *NO/440 JIIMS
'S NOILO3S 335 _ Lo Sﬁzoomﬁ > LHR/69 1°S NO1103S 33S)
(*NO 33MS = *aNO)| s go (N0 OITBVN3 d3IMS = +8)
ITPT—— _Umm XEO/8E AAN_E.DW NVL/0L N1/0L  ® % 1FN/60 NH9,/59 1NANT T1EYNT J3TMS oL
AVIZ3H NV4 OVA d33IMS *1dO
(*S LINOYID 33S) *SSINMVH dIIMSTd *LdO
21 NOILO3S = 7100 vsz
It INNOD { OE TNNDD NV4 OVA L . QS B> VE [NNOON\Y + [NNOD 1
13
Yia/eT < S1a/€T Sdny g1 18/El NG/18 | & ®  EA/v9 v S NEQ/Z0T
3 6180
~N
STa/ET Ure NI/ T8 P
9-a ]
AR A
o
Sa/ET W TNa/ze m By
HOLON HSNHE JIIMSId NIVA FH-
SdAv 01-8 ﬁ@w 8nd/Ls
HOLON HSNHE_d3aMs3dd L4371
sanw & | TB/ET ﬁ? wNa/29
S NOILO3S = 1100 vozZ
Q¥ INNOD /4 GE INNOD > 9E INNOD\ B TNNOD
YTa/ET B\ STa/ET Ssaw & TaZeT SIS o< D e oopr - Wia e R NEa/2Z ol
av
HOLON HSNYE JIIMSTd LHOTY " 88
...MN(& 9 NOILJ3S = 7100 Va1
JNNd S3/1SV4 *1dO
/e sany gz HIEZED ﬁ@uw VH0/E9 =< D)= V1709 _L Ngg/2 6
== 180
© @
z SE/ET i VHo €9 b3
=] s-a = D
oF 5
LR e
25 Y 5a

356166 - 1066391

T16 9008148 (12-2011)

2-46



STANDARD PARTS

Fig. 22 - Electrical Schematic (4 of 5) (S/N 000000-026721)

i

2 NOI103s 335 m
“WEVIY ONV ST

1HOIT dn Mova =

«d G3W3S SI T33-3. 0 N3O HOLIAS 3¥NSS34d = 034 ONIHSYd
HIDUVAS ¥O AN NOILMIOS 40 ANSHMMO ¥3A0 = 03¢ 0170S

13/BLK

Me/en
2
5
[
FNAON O2HIO3
Hm;(mv
[ 5.} SRS
T =< T~ THo/e8 e[ = "Nd/ViL

SS3NUVH 02H-03 *1do

8 AYO/V3B
N99/V3S

n18/v3s

1Sd2-/+ 15dS2 @ SN3d0 ‘ON SS3ud

43/0RA

VONNOJ

ONI88NEIS ® NO 3INAON OHO3 = 3N78 AI70S

ASNNOD
%

BSNNOD

3ISNNOD
D= and/LS

< /(s

=]
*S# NOILO3S 33S
S1NdNI 02H-03
QY08 TOHINOD OL

dANd NO11NT0S OZH-03

NVL1/08 RS
AOGOZ *4N10°0 “¥OLIOVAYD Q189

“NY9/St

D VT3 9 91

*NO

SWITCHED Bt
SEE SECTION 2
2

“L NOILO3S 33S

*%001 NO dWnd 02H-03
02H-03 HSNY8 3aIS = MO
HSNY¥E@ 3a1S 02H-03

Vumzznn. = -

o>

n1a/9Z

&
W gg VHO/E 9 NoILo3s F35 —
3 z 0zH-03 NO N¥NL : MO
- m_\c FaVN3 0zH-03
Ya
JE -
M . SSINUVH WVV / LHOIT * LdO
GB6NNOD {0 INNOD LI% 1HOIT *1dO
EoRAe kOIS =< = NV1/06
no
(G3N) 1HOIT dN ¥OVE “LHA
T 3B6NNOJ %0—7200 ” M H
(e nascs a3sn LoN ATEBWISSY_1H1
w ] NVL/S 3a1SN1 Q3LvI0T 2 NOIL03S 338
QN WIVIV 3SHIAY vs'z VOINNOD L vannog STTIORINGD Hods dunse+ G
g_lﬂuA = e D_.i NVI/08 RS und/L wWr uNd7ZT Lt
asn 2-navv 0280
1HO17 38OHIS/HSY 14 001 NNOO L BNNGS
e < T
€L 17 ONIHSVd
*17 3g0HLS
(@37) LHOITTIVL O3y
N B-L “b-E = dn/NO N&VA ¥ Qv3H
46NNOD (IO TNNOT W OO TNNONN O w ;
Srazer . W CREGA a/8z \ﬂbEBl -9 “€-2 =Y3LNII/NO LHOITIaVIH
21 5-9 '1-2 : NG/4d40 SLHOIT
- m w HOLIMS LHOIT
SSINUVH LHOIT ONINMVA OHO * LoD L1 oNIESY o1
4HO1 T 360HIS/HSV LY vz
99 1NNODA/ES INNO VS TNNONWYS TNNDD < NTO/5
Gl VH0/€6 g Q9" XH6/8L
el €l@
(037 1HOIIQV3H ¥3INO Va2 _ - N vs1 o1
1? Hnd/ 7 -Q_p-
TTaZET >—rriarer - wNd/ZL Ne/SL NS oo Haszot
ISl 2180 €1-s
21 NO1103§ 335

SSINYVH d33MS *1dO @01

356166 - 1066391

2-47

T16 9008148 (5-2013)



STANDARD PARTS

Fig. 22 - Electrical Schematic (5 of 5) (S/N 000000-026721)

GROUND
13>
GROUND N
SEE SECTION B 2
N
a
z
(=]
£ S
o
4 O
e &
z
2 W
ﬁ H
N
I
b
5 5
)| ]
N N
m) m
N
I
=
X
|
N IR
a I :| g
2 2 8 % % "
_
>
PL-7] 8
= SHUNT-
=
>
PLSl Gante -
L
=
i}
|
bl ¥ =
T T
= o
I ]
= [
N N
o) N
N N
I
'\—
z
I O
59
=
I o
w
[l
3w
&
o
=]
[N
N
N d
=}
[
w
z
m |-
wz
w2
8o
ol &
B+ FROM M1 CONTACTOR o S
SEE SECTION 1 s
| —
TELEMETRY OPTION
™~ ®
— —_

356166 - 1066391
2-48 T16 9008148 (7-2012)




STANDARD PARTS

)

Fig. 23 - Electrical Schematic (1 of 6) (S/N 026722-

(S/N 026722-027263)

440 ONVLS = 1S0d .__1
oNnoS a3LvIoST

OPTIONAL TELEMETRY CABLES:

GROUND = 13/BLK

- GND POST

BAT

CABLE

3718v0

HOLIAS A3
woLSIS3Y HOLIAS d01S 3 ynoquaiNg u3ouvHO 1-Ms
™ Ad9/8 < nd/L Lum.m 78730 o1 nig Ge Nid
z T NVL/0Z 2-s < @
Mp/1-NHO 021 S b ) N e
TAR/6T 1# NOILO3S 33 AHO/B =2 - M w
o |8 prora) 18 ] e = =}
2
a AT L i m
- E
5 1a/91 < N B
o | o 8
3| 3 3| 3 L]
- <
1# NOILO3S 335 m 3 = N pd
= e ] m aap e = ~ ¥
&8 23 o
b E & &
VEZT SILHMO - 1S0d ONO 3 18vd = m 8 ms
Liase Al HOLIAS 1vaS m LR m &
MO REINIG T L 2 S v AH9/8 =]
™ s-s
© . H vas g
m TR e - Fefiw XHo/8 XH9/8 N
=
& / / Vool y
m@ N&O/A = > o st - g Favo S S NP NTERIER
g MAE  sassv =W = 1 NOILO3S = LOVINOD 1-3snd
5 o ) vty [ HOLOVINGD NIVA_ >
o — i N=9/5 A"5/8
VHO/N W " = £
(1=}
3 ®
m™
3
§ a A.W & plzkb
m : 8w 2T3H
s <8 Z H
7978 1# NOI1103S 335 3 z H
L
14 NOI103S 335 " w
(HOLON ONIOVA) o>—— m
100 Nid N . o XH9/8 £a
HOLON T3dOHd OV % w m
B 2 j —
93A:210 O3 1L ~ m ol ol o m & - w
B iy EEpEd ]
s |5 5 3 5 B B o H39HVHO QHVOE NO *1d0 2
EEEiE Ry ] ] ] dloumm _(E .
m 5 B *aNNOY9 OL < N
— R
w m 3 m m g TR I (S S S ! 1S0d ANNOH9 :0L s 1-0H0 "M% 1w Lv <@ Au3llve oL 3|
| m & I YIOUVHO OMVOE NO 1LdO
] 3
<= = m 3 E 8
81 NOILO3S 335 81 NOILO3S 33 ° 7 «Q 43000NT
HOIH LNNHS MOT_LNNHS
L IHN/6 AHMR/ET ' m i eI =g m
- INOHS (S ALO) AMALIVE OL ANM3LLvE :8 378vo S3[Y3LLVE OOASE E
3 1
(IVNDILdD) 3NIT-NI o>w_ O0A 0_ >0_ o>w_ 0>0_ oaA 0_ \—/
INHS AHLINTT3L | | | | | |
e || F— 1[I} |1 [IF——| 1| F——=]1] 1} |11k

M

(S/N 026722-027263)

356166 - 1066391

2-49

T16 9008148 (11-2016)



)

)

(S/N 027264~

GROUND = 13/BLK

STAND OFF

1SOLATED GROUND
I

POST =
- _GND POST

Fig. 23 - Electrical Schematic (2 of 6) (S/N 026722-

OPTIONAL TELEMETRY CABLES:

STANDARD PARTS

)
356166 — 1066391

T16 9008148 (11-2016)

(S/N 027264~

CABLE

HOLINS ASM
SO0TWFLNI I-s
HOLINS d01S-3 ymouvho
HOLSIS3H ~ 20V
I XE5/8 L/ Ceamase = 2
™ NVI/02Z es
My/1-WHO 021 - ~ st
pR= %] GES] v e
AN 6T 1# NOILO3S 335
1HV1S
o s=—> >I0\mm|W ¥ o o T =
2 > 9.@3.5! PARS W Gl
2 <N
S )
3
g 5 2% =
3 e o
1# NOILO3S 335 = o - by
e %! 83 8 - 17
- = ~N -«
&3 &g
= 1=y Z|
Pe21 SI1und - 1S0d ONO EBERCIZ) = mm mm a% w
75 o |° s
LHI/E SNHOLINS 4435 m
™ ROMINIG T 0 5 o v N AH9/8 W w w
8] S-S
- i X5078 X50/8 m
o =
8 THWR - T 6L£98+#
g = / g voor
o T e sIIEm - g TS < C . um._.&m_: uva Sna
NE/A ) 1-3sn4
0 1 NOILO3S = LOVINOD
P 0 soveorau, [-HOLOVANOD NIVH ¢@W
< v ] = m T N&9/S X5978 | 5
5 s S
O
g <o L >—gg/sT e
78 B NGO/5T e | z
*Sl# NOI1O3S 33S LHOIN & =
<N _%OVE TVNOILdO !0l o
[0 tii 507 275l
g L ’
7] 7 o = Zz 2
E5/8 <8 1# Nol103s 335 H H 3 3 g & = g
€4 NOILO3S 335 W W
<BS 1# NOILO3S 335
(HOLON ONIOV4) R . - 4|M N AHO/BS o> A&b/8 m g
1N0 NId
HOLON T3d0Hd IV } } w
i e
q3A 1210 Q3A 1L m_/ g . o I RN H
> x|
B % & g 5183 I
i &
5 5 B : N m 8 3 o 8 H30UVHO QHVOS NO *1d0 m
w
) ] w z <t o ° < -] “gtoilo3s 33 5|
@ 2
3 m o *ONNOYO OL ..I.
EI=
w m mm |4 J I TR S I 1S0d ONNOY9 :0L i 1-0H0 " “In 1v +8 Ad3LLve 0L kS
S T [ m m o m H3ONVHO (HVOS NO 2LdO
2= — 3 ¥ il 5| g 3
= = wna/zt
81 NOILO3S 335 81 NOILO3S 335
: H3000N3 318v0_HIOHVHO tdLS
— HOIH_ANCHS .E;sm._ ANNHS m Wanvy L > < a=d M
(S ALD) A¥3LLvE OL A¥3LLVE :8 31@vo  S3[Y3L1vg O0ASE 3
20N 9 9aA 9 oA 9 oaA 9 00A 9 oaA 9 \_/
11} 1)1} i1 i 1] 1)1}
T T T S NNE I

2-50



)

STANDARD PARTS

Fig. 23 - Electrical Schematic (3 of 6) (S/N 026722-

2

/8N —

SWITDHED B+

\YBK — 3
BROUND

SEE GECTION 40
!
£

o ad vs'z
Uz ]
9w
P ve'2
ez |
saa
P )
[m]
1
3
:
E
4
3
ABTT1> iSHvE O
ASS1> OW ABL IS sava 1 =
ABR" 1> ONV ASS" 1< 1S:VE 2 2 vs'2
A1Z°2> ONV ABB" 1< 1SHVE E z L NGz
AP°Z> ONV NI1Z°2< 1SHNE & < +9
Ar2< 1SNB S W
$SIDVLTOA LNAIND YNVL DS e inng, fr—
e
(e W

9T+ NOILI3S 335
*OVIQ NHO O2H-03 10L
E>—gnazzs e
91# NOILI3S 335
*OVIO O3y 02H-03 :0L

als S >——aas T P

‘NS

|
4

HOLVNLOY NO/dn 3905

s
*0378VNG HSNUE 301S v NI /55 O ki -
VIZET & [_Nd i N1a/0€
ON0K9 / G350 V6-5 21 NO1133S 335
318YN3 d3IMSRd 0L Ziovaoisy VEO/EE T
w3 S/ e == MOLVALIV NO/dn Hsni@ 301S
am3AsI + AGES -
sovaats, 3 TETE T\ o
‘o B TS 5 B o WB...thH..ﬁ._z_..
NAOQ/dN BrMas 17 s ONELA = +8 @ Z NI
v, qllﬂﬂuﬂ|$ﬁ®u¢
o, |

/T gnous wileta  IHA-NR/EIT e

NVL/OE
2¢ NV4 OVA * vd|_ Sy 81
e o/8Z
o, . ¢ﬁ®u¢v Sdnv 81
N A
- o No/5s2

“S30Y.110A 1Nino bodl
© NOIL33S NI LVHO 33|

0SNGS 0ZH NAHM
AOV 40 = 1N

2-51

SEE SECTIONS 8 & 16
356166 - 1066391

SHEET | OF 3.

2 ®
oo e [
2 i g
03500 HOLINS =
Z L "0
< e ; Dm
T ESanuvH T3NVd *HLSN oA e, b EEK(E\E-RQME ﬁw &z-o1 Zﬂ
5|.8 e
3 o v g e | TP =
| 3 .ﬂ|u‘|m.ﬂluvu ZF g =™
m m o Mﬁ_ﬂﬂ_w4 2¢ LHA = - 08 "OEINGT - 2=Nd ELCIE]
s .u|:|ﬂml¢v¢|_..|ﬂm|n1?§
[ v
@]
=
]

=
sng Nvo /M\ -
/—\ g

8

T16 9008148 (11-2016)



STANDARD PARTS

)

Fig. 23 - Electrical Schematic (4 of 6) (S/N 026722~

\ \_ 21-s
SE/ET ET 5 K=
4.
o
dnNd 31ZZON ><m‘.-.en ml.._ ° ver
= Ed
ke vt S z veo/EL QP Nga/20T el
vi@d
Sa/ET EREZ Sa/ET mo_v_.n_v TEA/YL HOLIMS 3ZZON AVHdS
S/ET
(*s Jinonio 33s) SSINYVH EINSIHd * LdO
w ® s o} | No1133s 335
(@3 IHOITIAVEH LHOTH JI3MSId LT naseL OLINS LHOIT 0L
| HENNOD (1 HYNNOD OENNOD HOLIAS J33MSTid
L HENNDD %
TevEl el (03 LHO1IAV3H L4317 d3IMSIHd 9L “ veoLEs
“MS LINIT13ON3LX3 JPNNOD \NIJENNOD _a_h‘n
Stan O _V I YN/ TZ e SNA/TL *
LI sovaizn BYNNGD SWEENNOO
z 9
e NG5/59 NEo/55 ¢ 555 et >1
HOLVNLOV L4171 HSNHE JIIMSIMd LHM/69 orns 9180
- AR dN/NO d33MS ¥ OVA
QYNNOD 1 VHNNOO \NEI L-9 ‘ef2 ¥IINZO/NO JFIMS
aN9 SISSVHD &zmm\mn: B\ =i C) NE5/59 S THR/69 VP Tz - NG/ 440 3TN
ON9 J1LVLS H3ddoH /-a
'S NO1103S 338 _ o Sé.zomow ’ LHM/69 (*S NOILO3S 33S)
(NG dFIMS = ONO) | — &K : go |"NO OITEVNI d33S = +@)
NdLNO <33MS :oL Ado/8E Nvisoz Nvisos = = lHW/89 NeS/59 1NdNT 3T8YN3 d33MS 0L
B8E -
et-a AVI3 NV4 OVA dS3MS °LdO
(*S 1INJHIO 335)SSINGVH d3INSTHd ' LdO
21 NOILO3S = 1100 vez
Ob TNNOD/DE TNNOD NVJ OVA_LSNO JIMSIel "LeiD o (1711 y B YE INNOOW, v+ INNOO
YET S STa/ET sany g1 | 1B/ET < A NI/ | @ RN ETVZ =] P A be QP N&g/Z01 11
aen 6190
o~
Sa/ET D N/ 18 sz
9-0 8 D
o
Q
SFE/ET M v_n_ >, §Nd/19 M &g
HOLON HSNYE J3IMSI™d NIVA 5 ﬂ -
sanv O1-8 %AQH@H_W S
HOLON HSNYE_d3aNSIHd 14371
S £ %Aﬁneuw TS
NOILJ3S = 1103 voZ
Q¥ TNNOD JE INNOD e CANEN 9E INNOON\ 8% TNNOD
Sa/ET B STazET aw £ THE/ET /s = ® Nga/zL  opE Nee/el RS Nga/Z o1
HOLOW HSNHB dIINSIMd LHO 1Y ann 8a
9 NOILO3S = TI10J vsI
JNNd S3/1SV4 *1d0 I * . CAIEN
Sa/ET Sany g-z [TIEET VH0/E9 = = NV1/09 Q- Nga/Z 8
gzn L83
© o
z ST/ DB VHO/ES a3
<] s-a z D
ohg B g5
M Dm & EVa
Fog 5 i

356166 - 1066391

T16 9008148 (11-2016)

2-52



STANDARD PARTS

)

Fig. 23 - Electrical Schematic (5 of 6) (S/N 026722-

wdN 037W3S S1 T130-3. N340 HOLIMS 3WNSS3Hd = 03d ONIHSYVY
H39UYdS H0 dANd NOILNTIOS 40 IN3WHNO ¥3A0 = 039 4I70S

SS3ANYVH 02H-03 °1d0

SITa/ET RR75 S
0w

|a7eT El ﬂv:s
...ALH bI-MS

1Sd2-/+ 1SdS2 © SN3dO ‘ON SS3ud

ONIBBNHIS ¥ NO 3NCON OHO3 = 3N78 O170S

39NNOD \WISNNGD
Wd/Ls = ©nd/lS

oNNOD \NISNNDD .
., nases
3INAON 0HO3
o am |-
¥

VSNNOJ W

s *S# NOILJ3S 33S

SINdNI 02H-03
Qdv08 T0HINOD OL

dANd NOILNT0S O2H-03

e éW.S
S Ssiovols

orag

NVL/08

AOOZ ‘4N10°0 ‘B9BO¥OI+ 'HOLIOVAYD

43/0RA

145/GRN
3

VK SNNOJ
v LHM/6L

Qs ol
680

SWITCHED B+
SEE SECTION 2

.hZu_._.owmmwm
*%001 NO dWnd 02H-03

o>

(%A

w m HONNO! SNNOD -
W DONNOD \NISNNOD 9 NOILJ3S 335
Z 5o O E <Jer
z 02zH-03 NO NMNL = MOT
i “_\ 3aVN3 0zH-03
5 -4
o~
+ vorsom s lf & R SSINHVH WV / 1HOIT *1dO
° GBNNOD | B0 TNNOD LI 1HOIT *1dO
vy O [SI g reT 2K = = NVL/06
HOIT dn >ava = Mo
(@37 1HOIT dn MOVE ‘LIHM
mmzzop.Ammo;z_uo T®¢
a3sn LoN m ® N ATGNESSY LHOIT
1HR-NH9/58 B NV1/08 301SNI Q3Lvo0T € NO1103S 335
) wav, o vs'z VOINN HITIOHLNOD WOMA OOASE+
rreer =< P>a s = a NV1/06 /LT DYEMNDD 8 =3
asn Z-Navv 0280
LHO17 3|0ULS/HSY 1 > G0 INNOOYTBNNGD
e o a6 g
* 17 ONTHSVY
*17 3g0M1S
(@3 LHeITIVL a3 w
dN/NO NyVM ® QV3H
4BNNOD §z28§|ﬂ ¥€6501__ 00 TNNOONNOBNNOO Y3LIN3O/NO LHOITIAV3H
S/ N C A19/8L g
NO/440 SIHOIT
W= 0 OF HOLINS 1HO11
- + m ~ —
VH LHOIT ONINUVA OHO .Eoo +17 sa041S g 8 a,
VS INNO INNOD 2 3
$_®¢ VH0/E6 HEINNOD, | RS x@o/8L ¥ NHo7SL
ol
1@3 1HO1Tav3H mm._.zwo% vste [ ®nd7zz @ H NU/SL NUS/SL <o(mm_ 1
/€T - ra/0L N,w.u“v%m_wvo: Wa/ZL e Tles
€r-s
21 NO1LD35 335

SS3NGVYH d33MS *1d0 :0l

356166 - 1066391

2-53

T16 9008148 (11-2016)



STANDARD PARTS

Fig. 23 - Electrical Schematic (6 of 6) (S/N 026722- )
GROUND
3>
GROUND .
SEE SECTION 8 2
N
ul
.8
S5
e d
2
=
I
3
5 i
RED LED: +36VDC @ @
BLUE WIRE
= a 0
WHT LED: +36VDC
> TAN WIRE S TAN WIRE
=
I
5
X
C iy = c @ B
w I N o D 7 7 o
J g © o o g & & & 4
'q T v
e & S € 8 8 8 % %
T id “ a L
= o 1
= T o i)
- I m A= Q
[a) a o E P17 G o
w w w w =
| | | |
>
LI - 'Q_f
i
=
]
1
LEFT CIRCUIT BOARD RIGHT C 5 5 =
IRCUIT BOARD -
T3
K
WHT LED: GROUND
GREEN WIRE 5 GREEN WIRE g 5
— > FS 2
N N
) N
N IN
:Li]
RED LED: GROUND -
BLACK WIRE
— BLACK WIRE 5 8
5
£ o
2 W
& B
o
=]
0|
NE=
N &
o
[
w
z
m -
uw (2 z
wz
8=
ol s
B+ FROM M1 CONTACTOR <
SEE SECTION 1 KN
[ —
TELEMETRY OPTION
I~
- @

356166 - 1066391
2-54 T16 9008148 (11-2016)




STANDARD PARTS
Fig. 24 - Wire Harnesses Group (S/N 000000-026721)

= [pe] e

PRESWEEP HARNESS
LABEL: PRESWEEP CONN3
REE _Jeos.
[6oswHT 1|
[e5AGRN]z |
[7L/PNK 13 |
[OPEN 4 |
[37AZPUR S|
[s8/GRY |6 |
[76s8LL 7 |
[1x7BLk[8 ]
OD:‘ H TO: HEADLIGHT
76C)

lslnslefRlglels) mna’g

'__?_I =)
AL SR
s

/ORA

§§ Ll ol

=2

LN
B bt

spe [
i =0

o g | |2|:|ﬁ|

T16 9008148 (11-2016) 2-55



STANDARD PARTS

dANd 02 30IS :13avV1
dANd ONIY3LIN OZH 30IS :0L

-
[rSoal o o] I
dnnd S3/15v4 +13eV |\k
NG 'S3/1SV4 110 0L L
Sk 17Iviza

\|.r_ﬂ V34 VAO INOILVOOT ¥

[(Sod] —ON 3T
*19v 3905 t13v] 130V
MOLVALOV 33033105 0L I .H a3
1 271 334 0L

Fig. 24 - Wire Harnesses Group (S/N 000000-026721)

I
[2[neneEl] I
30MLS OHO 1AV
SSINVH IHOT 360HIS/MHSY Y oHo 1oL {11 —VH0Ze8| | O
o [ FES——_|
[}
. I
Kl !
I
I
A3

T16 9008148 (11-2016)

2-56



STANDARD PARTS

Fig. 24 - Wire Harnesses Group (S/N 000000-026721)

*C HOLI3NNOD
0L AVM 3HL 7V NOILVINSNI
3HIM HO WNIMHS LV3H HLIM
Q0343A00 38 OL 3dIM SIHL

07131HS T1vi30

°f HOLO3NNOD 40
¥# NId OL S309

L1 71vi3a E-E1 71vi30

680 880 L92 980 $92
+7138v1 IRETAl [RECTA PREC A 13V :3ava T38Y7 FEav L= =LAl £13ava
0180 :0lL @) :oL 880 t0l 1483 0L 990 0L 580 0L @0 :0L EED 0L 260 :0L 180 :0L

R B E EY E E 2] E EE](EE

Ao

(=} €80 280 180

- NOI103S NI LNOMv3dd :0l

2-57

T16 9008148 (11-2016)



STANDARD PARTS

Fig. 24 - Wire Harnesses Group (S/N 000000-026721)

M $3HIM LHM/M
A 33dIM NYO/A

29 = Nya/vnz1

18 = "Nd/VALL

(2) :13av
3yvdg 13d0dd 0L

®
@
o

N\

M E3HIM LHM/M
A :3HIM NHO/A
N $3dIM_vdHo/n
(E)_:T3av
HITIOHLNOD
13d0odd SILHNO 0l

® v
o) O]

e —— — — ——————————————3%

e[
oM

SSIANYYH
13d0o4d :738v1
SS3INYVH
HOLOA 13d0dd fOL

) ==

L

8s -:_:._.Uuw\
(]

13av] ON
Y300ON3 13d0Md 0L

XH0/INBG
1HM/VNES
NHd/VAZ9
H9/AN8S
N18/VNS9
IND/VYNTS
“ON_341M]

§—Nn"lﬂ0

........................................................................... ] [ g

B8|NH8/YNS9
L N3dO
9|Nga/YNST
S|¥Nd/YNLT
v [ AHO/VNSS

= [ THN/VIBS
2 [INI/VATS
T[T 1a/VNGS
"SOd] *ON_SWIK

T16 9008148 (11-2016)

2-58



STANDARD PARTS

Ref. Part No.
1056981
1057792
1058643

W N =

356204

Fig. 24 - Wire Harnesses Group (S/N 000000-026721)

Serial Number

(000000-026721
(000000-026721
(000000-026721

)
)
)

Description Qty.
Harness, Main, Ele [T16]

Harness, Wire, Propel Motor [T16]
Harness, Cable, Propel Motor [T16]

—_

T16 9008148 (11-2016)

2-59




STANDARD PARTS

)

Fig. 25 - Wire Harnesses Group (S/N 026722-

*NOILYDITddV YNIMHSLYIH NO ST1v130 8O,
NOT1d1H0530 F18v3 0L w3434

*ON3 SIHL NO QT31HS HO4
NOILOZNNOD ON_:3LON

HOLDINNOD N1d_0Z 13LON
“IND] 13dOdd EDQ :TEAY]
MFTI0HINOD 3d0Hd £D 0L

TINVHINOL 1 13aY1
S3NvaHanoL oL
¥ITI0HINGD EQ tTEEV
UITIOHINOD €9 0L
B AR YA
@ imﬁa [AREVZE]
¥
e i
HITIOHINGD 2) (Vg 4H9/89 /1]
s(1¥nd No +@ o T ina/19] STV 61-@
uiva| oo Sl ereoat o aa] 8.
] TR s1-82

=0d]

SsaNEVH
TEe0d4 EEV
Ss3nEvH
2 T \ﬁmogz T3d0dd 0L

TR

*1-401S1S3 NV 201:711vi3a

11-a9
FTEav

WeVIY ENVL/OF IHIM

ENDACNF BREVZ]
EfesEIAIEN REVWZTTA

NOILTSOd|"ON 3di#| WS dOisS-3 738V

HOLING dOLS-3 0L
o1g 3@
ola ol

ERREICAHIEE EEREINZ]
NOUL150d[ ON Juia]

HOLOW 13d0dd H04
IVAQ ENOT1V2071
E 8s :lvia oL *1-E1t71vi30
-8 TIviza
o
Q3NNT INOD
“E-E1 “Z-E1:70V130
[ DR
LMo 10vaH ] I
38V ] Bl
LHO1TGYaH s0L Il
el oot “SodloN bLviza
JILLOMHL s738v
SILLOHHL F0L
/ *NOILO3S SIHL HOd
*Q*1 LINGNOD WAWIXVYA w2/1 — L0
SREVESE
5
sneed] Z HALING A3Y 201
=N S : NE=S]
S 2 Xdo/eL]
— £ S BCEATTATT
[ oz : i o e
SOE/NET T - . A - -
— 7] IETREIT) “Sodl~ON 3w SOdl "N A
T NE8/2/] g=er NRERIN) 1
Jwerss AS J1ZZON AVHdS TV 45 1017 173V NS AZ50nd S d3IMSIed 1AV
‘oL HOLIAS F1ZZ0N AVeds 0L FOLINS 1817 fOL e HOLINS daans3td f0L
- ENNOD d3INSIHA 13TV 4 1NNDD oEINSTY :TIIVT ! A,
1oV HENHE 3015 ! AZ8/aHd 501
el —on sui]  Llov Asres 3dis SSANUVH oFIMEZd 101 'SSaNHVH dFNSIud 101 ]
(£102-3d)
*10v Gy3H Entos iT3ava
(£162-3Hd)

HOLYNLOV OV3H Endds oL

T16 9008148 (11-2016)

2-60



)

STANDARD PARTS

Fig. 25 - Wire Harnesses Group (S/N 026722-

2-61

1 Mﬂ.%

] %

ORIV T8 WL 308 ;
30 4| NVL/308 el WI/0 s

VT )

= e
[ 3oy = 2] —

7 V1 5601V = 1] I

3 Tor ["~oti1sod]

)/

BAWA OHOI/LSV4 3AIS :TEAVT

INON +T3aV

MHN E *SIONVHO NOSNGS 41
[F18VIIVAY *00AS+ G3LVINO3Y 0L
ﬁ *

[ e x=osev]

- [ v na/aev]
SNWA 0H-IF/LSVS 301S 101 (e BET

300MIS OHO 1T3EAV]
SSINVH LHOIT 3E0HIS/HSV L4 SHO 10L

5]
[l Nvi/os|
[[Sod]  *ON SHIA]

-2 _

T16 9008148 (5-2017)




STANDARD PARTS

)

Fig. 25 - Wire Harnesses Group (S/N 026722-

oras 690 8480 £890 980 =z L4 €90 za0 192
13av] 2738V 3@V :73av £73@v :73av] ._umw._ s 13V 1713av 173av
o18) 0l ea@0 :0L 880 0L £80 0L 980 :01 5@ :0L @0 0oL €80 :0L 280 :0L 180 0L

] B [ [z [ [ ] e 2z [z

RRR R

V8 NOILJ3S NI 1NOoMv3dd :0L

SNOI.103S NI (a3N1430
SH3IMVY3HE LINJHIO 01:0L

gm@IHS T1vLi3a

"NOILYOI1ddY MNIHHSLY3H NO ST11V.130 H04
wOV. NOILdIH80S30 378v0 0L Y3434

* HOL1J3INNOD
OL AVM 3HL TV NOILVYINSNI
3YIM HO MNIYHS LV3aH HLIM
d343A00 38 OL 39IM SIHL

“ "YOLO3NNOD 40
¥# NId OL S309

¥-E1 11vi3a
©

201 T1v.i3a

E-8 T1v.ia

T16 9008148 (5-2017)

2-62



STANDARD PARTS

)

Fig. 25 - Wire Harnesses Group (S/N 026722-

. EW T3HIM LHA/M
" ..wm_:\” L 2N s3dIM NHO/A
i TW :3d1M vHO/N
N :341M_vdo/n & 1738y
(E) :713av] 43I TIOHLNOD
HDLON T3-0Hd 'Ol 734084 S11HNJ oL

Bl - en—O ONC\
® o _— — o ® O]
l@!

“SSINHVYH 3HL 40 NOI103S

SIHL NI .0"+ AY3IAZ_ATILYWIXOHLIY
3dVL TWOIH103713 Movd HLIM
HY3H1390L S371avd 33HL IHL 3dVL

29 = Nya/vnz1

18 = "Nd/VALL

(2) :13av
3yvde 13d0dd 0L

HOL1OA 13dOdd tOL

N\
p============ Eem=========——t====——==========================—=================== es—NEIN
8s -:_:._.Uuw\ B[NHB/VYNSS

L N3dO
H 3 [NH8/VNZ T

S [HNd/VYNLT
v [ AH9/VNSS
LHM/VINBS
2 [ MNd/VNTS
N19/YNS9
*SOd[*ON 3dIM

N
@ SSIANUVH
@U “1340dd :713av
@U @ SSINUVH

L

13av] ON
Y300ON3 13d0Md 0L

[ o] AuS/0n8S]

[ S[ 1HM/VWES]
[ ¥ Nda/vAzg]
[ €[ Avo/anss]
2] n1a/vioo]

T INd/VATS

"SOd| "ON 3dIM

2-63

T16 9008148 (11-2016)



STANDARD PARTS

356204
Fig. 25 - Wire Harnesses Group (S/N 026722- )
Ref. Part No. Serial Number Description Qty.
1 1074726 (026722- ) Harness, Main, Ele [T16] 1
2 1057792 (026722- ) Harness, Wire, Propel Motor [T16] 1
3 1074734 (026722- ) Harness, Cable, Propel Motor [T16, Cw] 1

2-64 T16 9008148 (11-2016)



STANDARD PARTS

Fig. 26 - Label Group

o,

f : ‘;"’fi;‘

o] [ 4
= 3
5 Ti]
e 12 - ’ 9
=\
¥,
1 1
356197 - CE

Ref. Part No. Serial Number Description Qty.
1 1062273 (000000- ) Label set, info/Hzd [T16] 1
2 1050910 (000000- ) Label, Hzrd, Flammable Matl, Na 1
3 1061739 (000000- ) Label, Logo [T16] 2
4 1056578 (000000- ) Label, Logo, 05.81 White / Tl [Tennant] 1
5 1056569 (000000- ) Label, Logo, 08.01 White / Tl [Tennant] 1
6 1061560 (000000- ) Label, Logo, 05.81 White / Hg [Tennant] 1
7 1062815 (000000- ) Label, Logo, 04.41 White / Tl [Es] 2
8 1062814 (000000- ) Label, Logo, 06.11 White / Tl [Fast] 2
9 1064439 (000000- ) Label, Logo, 14.9I 4color [Ec-H20] 1
10 1062813 (000000- ) Label, Logo, 12.3I 4color [Ec-H20] 1
11 1050003 (000000- ) Label [User, Attention, Ec-H20] 1
12 1061532 (000000- ) Label, Model [T16] 1

T16 9008148 (1-2011) 2-65



STANDARD PARTS

2-66 T16 9008148 (1-2018)



OPTIONS

SECTION 3
Contents Page Contents Page
Fig. 1 - Strobe Light and Backup Alarm Kit ... .. 3-2 Fig. 42 - Onboard Charger Group ............ 3-76
Fig. 2 - Strobe Light Kit, Overhead Guard . . .. .. 3-4 Fig. 43 - Rollout Battery Seat Support Group .. 3-78
Fig. 3 - HeadlightKit ........................ 3-6 Fig. 44 - Rollout Battery Case Group ......... 3-80
Fig. 4 - Overhead Guard Kit ................. 3-8 Fig. 45 - Rollout Battery Cart Group .......... 3-82
Fig. 5 - Front BumperKit ................... 3-10 Fig. 46 — Rollout Battery Telemetry Group ..... 3-84
Fig. 6 - Squeegee GuardKit ................ 3-12 Fig. 47 - Flow-Ritet Battery Water
Fig. 7 - ec-H20 Solution Pump Group ........ 3-14 Manifold Group ................... 3-86
Fig. 8 - ec—-H20 Solution Supply Group, Fig. 48 - HydrolinkR Battery Water System Kit . 3-87
SideBrush ....................... 3-16 Fig. 49 - Telemetry Group ................... 3-88
Fig. 9 - ec-H20 Electrical Group ............. 3-18 Fig. 50 — Fire ExtinguisherKit ................ 3-90
Fig. 10 - ec—-H20 Wire Harness Group ........ 3-19 Fig. 51 - Documentation Group .............. 3-91
Fig. 11 - FaST Pump Group ................. 3-20
Fig. 12 — FaST Solution Supply Group,
SideBrush ....................... 3-22
Fig. 13 - FaST Electrical Group .............. 3-24
Fig. 14 -ESPump Group ................... 3-26
Fig. 15 -ESTank Group .................... 3-28
Fig. 16 - ES Electrical Group ................ 3-30
Fig. 17 — Vacuum Fan Kit, Dual .............. 3-32
Fig. 18 - Spray Hose Kit .................... 3-34
Fig. 19 — Vacuum Wand Kit .................. 3-36
Fig. 20 — Pre-Sweep Hopper Cover Group .... 3-38
Fig. 21 — Pre-Sweep Hopper and Vacuum
FanGroup .............coooiiiet. 3-40
Fig. 22 - Pre-Sweep Brush Drive Group ...... 3-42
Fig. 23 - Pre-Sweep Brush Idler Group ....... 3-44
Fig. 24 - Pre-Sweep Side Brush Group .. ..... 3-46
Fig. 25 - Pre-Sweep Brush Lift Group ........ 3-48
Fig. 26 — Pre-Sweep Electrical Group ......... 3-50
Fig. 27 - Pre-Sweep Wire Harnesses Group ... 3-52
Fig. 28 - Side Brush Lift Group ............... 3-54
Fig. 29 - Side Brush Motor and Squeegee
Group ..o 3-56
Fig. 30 - Side Brush Pivot Group ............. 3-58
Fig. 31 — Side Brush Solution Supply Group . ... 3-60
Fig. 32 - Side Brush Bumper Group .......... 3-62
Fig. 33 - Side Brush Electrical Group ......... 3-64
Fig. 34 - Deluxe SeatKit .................... 3-66
Fig. 35 - Transport Group ... ................ 3-68
Fig. 36 — Battery Group, 360AH .............. 3-70
Fig. 37 - Battery Charger Group .. ... ......... 3-71
Fig. 38 — Battery Charger Group
(Rollout Battery) ................... 3-72
Fig. 39 - Battery Charger Group,
International Only ................. 3-73

Fig. 40 - Battery Charger Group,

International Only (Rollout Battery) ... 3-74
Fig. 41 - Battery Charger Group, China Only

(Rollout Battery) ................... 3-75

T16 9008148 (11-2016) 3-1



OPTIONS

Fig. 1 — Strobe Light and Backup Alarm Kit

T169008148 (5-2014)



OPTIONS

356179
Fig. 1 — Strobe Light and Backup Alarm Kit
Ref. Part No. Serial Number Description Qty.
v 9008139 (000000- ) Light Kit, Strobe, Ci [T16] 1
A 1 1075296 (000000- ) Light, Flsh, 12Vdc, Amb, Rwk 1
A 2 1059938 (000000- ) Base, Module, Light 1
A 3 1063263 (000000- ) Gasket, Base, Module 1
A 4 1058694 (000000- ) Alarm, Backup, 12-48vdc, Adj 1
A 5 49263 (000000- ) Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 1
A 6 19315 (000000- ) Screw, Hex, .25-20 X 0.50, G5 1
A 7 32483 (000000- ) Washer, Flat, 0.25, Sae 1
A 8 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 1
A 9 49266 (000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
A 10 1056979 (000000- ) Harness, Wire, Alarm / Light [T16] 1
A 11 10632-18 (000000- ) Grommet, Rbr, 0.69ID, F/1.0H, .25 Matl 1
A 12 82829 (000000- ) Clamp, Cable, Stl, 0.63d X 0.75w, 1hole 1
A 13 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3
A 14 06933 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
A 15 19066 (000000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 16 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 2
A 17 377084 (000000- ) Switch, Rocker, Prgrsv 1
A 18 1062106 (000000- ) Cover, Module, Light 1
A 19 1059342 (000000- ) Light Assy, Led 1
A 20 222267 (000000- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 6
A 21 398526 (000000- ) Relay, 36Vdc, 005A, Spdt no [Greenwich] 1

T169008148 (5-2017) 3-3



OPTIONS

Fig. 2 - Strobe Light Kit, Overhead Guard
6
4 ()

FRONT

T16 9008148 (12-2011)

34



OPTIONS

356180
Fig. 2 — Strobe Light Kit, Overhead Guard
Ref. Part No. Serial Number Description Qty.
v 9008135 (000000- ) Light Kit, Strobe, Ohg, Ci [T16] 1
A 1 1075296 (000000- ) Light, Flsh, 12Vdc, Amb, Rwk 1
A 2 06933 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
A 3 19066 (000000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 4 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 2
A 5 1039392 (000000- ) Guard, Light, Revl / Strobe 1
A 6 74455 (000000- ) Screw, Hex, M6 X 1.00 X 12, Fmg 2
A 7 32490 (000000- ) Washer, Flat, 0.25, Std 2
A 8 10632-2 (000000- ) Grommet, Rbr, 0.62id, F/0.9h, .12 Matl 1
A 9 1058141 (000000- ) Harness, Wire, Light, Ohg [T16] 1
A 10 130773 (000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 5
A 11 55248 (000000- ) Mount, Cable Tie 3
A 12 377084 (000000- ) Switch, Rocker, Prgrsv 1
A 13 49266 (000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 3
T16 9008148 (5-2017) 3-5




OPTIONS

Fig. 3 — Headlight Kit

3-6 T16 9008148 (1-2011)



OPTIONS

356194
Fig. 3 - Headlight Kit
Ref. Part No. Serial Number Description Qty.
v 9008069 (000000- ) Light Kit, Front, Ci [T16] 1
A 1 1071990 (000000- ) Headlight, 12-48Vdc, 10Watt, Rnd Led, Ul 1
A 2 1064191 (000000- ) Boot, Circuitbreaker 1
A 3 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 1
A 4 377084 (000000- ) Switch, Rocker, Prgrsv 1

T16 9008148 (5-2014) 3-7



OPTIONS

Fig. 4 - Overhead Guard Kit

T169008148 (7-2012)

3-8



OPTIONS

356161
Fig. 4 - Overhead Guard Kit

Ref. Part No. Serial Number Description Qty.
v 9008019 (000000- ) Ohg Kit, Ci W/ Hd Bmpr Or Pre-Sweep 1
A 1 1054893 (000000- ) Bracket, Mtg, Ohg 1
A 2 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
A 3 1069269 (000000- ) Tube WIdt, Ohg, Rh, Pntd 1
A 4 1069271 (000000- ) Tube WiIdt, Ohg, Lh, Pntd 1
A 5 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
A 6 1060648 (000000- ) Washer, Flat, 0.31b 0.67d .07, Stl, Blk 2
A 7 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 3
A 8 09030 (000000- ) Screw, Soc, M8 X 1.25 X 80, 12.9 2
A 9 360352 (000000- ) Tube, 0.34id 0.620d 00.2I, Stl 2
A 10 1054709 (000000- ) Guard WIdt, Ohg, Top 1
A 11 038192 (000000- ) Screw, Hex, M10 X 1.50 X 30, 8.8 8
A 12 32492 (000000- ) Washer, Flat, 0.38, Std 16
A 13 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 8
A 14 32491 (000000- ) Washer, Flat, 0.31, Std 3

T16 9008148 (7-2012) 3-9



OPTIONS

Fig. 5 - Front Bumper Kit

3-10

T16 9008148 (1-2011)



OPTIONS

356162
Fig. 5 - Front Bumper Kit
Ref. Part No. Serial Number Description Qty.
v 9008061 (000000- ) Bumper Kit, Front, Ci [T16] 1
A 1 76888 (000000- ) Plug, Hole, Rnd, 1.25h .03-.12, Blk Nyl 2
A 2 1069291 (000000- ) Bumper Widt, Tube T16 1
A 3 1058867 (000000- ) Angle, Mtg, Bmpr 1
A 4 1037354 (000000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 4
A 5 09028 (000000- ) Screw, Hex, M10 X 1.50 X 25, Ss 2
A 6 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 7 1075277 (000000- ) Screw, Hex, M10 X 1.50 X 100, Ss 2
A 8 1057772 (000000- ) Nut, Low Crown , M10 X 1.5, Blk 2

T16 9008148 (11-2016) 3-11



OPTIONS

Fig. 6 - Squeegee Guard Kit

3-12 T16 9008148 (1-2011)



OPTIONS

356181
Fig. 6 - Squeegee Guard Kit
Ref. Part No. Serial Number Description Qty.
v 9008067  (000000- ) Guard Kit, Sqge, Ci [T16] 1
A 1 1055312 (000000- ) Channel Widt, Bmpr, Rh 1
A 2 1055390 (000000- ) Channel Widt, Bmpr, Lh 1
A 3 1055367  (000000- ) Bracket, Mtg, Tank 2
A 4 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 12
A 5 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
A 6 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
A 7 1024977 (000000- ) Bumper, Ure, 1.50d 1.25I 2
A 8 1075285 (000000- ) Screw, Hex, .38-16 X 0.88, Ss 2
A 9 32492 (000000- ) Washer, Flat, 0.38, Std 4
A 10 1055320 (000000- ) Tube, Guard 1
A 11 06965 (000000- ) Screw, Hex, M10 X 1.50 X 80, 8.8 2
A 12 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 2
A 13 369359 (000000- ) Pin, Hitch, .375d X 3.12], PI 1
A 14 57702 (000000- ) Cable, Glv.06d 012.0 .26eye /.26eye 1
A 15 09252 (000000- ) Screw, Hex, M5 X 0.80 X 20, 8.8 1
A 16 01683 (000000- ) Washer, Flat, 10, Ss 1
A 17 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 1

T16 9008148 (1-2011) 3-13



OPTIONS

Cylindrical Scrub Head g P

»s
s 39
A et

R %,

Fig. 7 - ec-H20 Solution Pump Group

FRONT

T16 9008148 (5-2014)



OPTIONS

356173
Fig. 7 - ec-H20 Solution Pump Group
Ref. Part No. Serial Number Description Qty.
1 1056416 (000000- ) Resistor, 011.000hm, 0040watt [5%)] 1
2 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
3 9006270 (000000- ) Module Kit, Replmt [Ec-H20] (See Breakdowns) 1
4 1054776 (000000- ) Grommet, Blind 1
5 15678 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss 4
6 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 4
7 1053336 (000000- ) Bracket, Mtg [Quantum Ec-H20] 1
8 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 5
9 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
10 9008674 (000000- ) Cover, Pocket, Afmkt [ec-H20 T16] 1
11 57248 (000000- ) Fitting, Plstc, E90, Bm06/Pm04, Nyl 1
12 1071280 (000000- ) Fitting Assy, Qdc, Pf04 2
13 1011170 (000000- ) Fitting, Plstc, E90, Bm04/Pm04, Nyl 1
14 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 14
15 150540 (000000- ) Fitting, Plstc, Str, Bm06/Pm04 5
16 1059231 (000000- ) Fitting, Stl, Pm04/Pm02/Pm04/Pm02, Spcl 1
17 01683 (000000- ) Washer, Flat, 10, Ss 2
18 09200 (000000- ) Screw, Pan, Phl, M5 X 2
19 150208 (000000- ) Fitting, Brs, Str, Pm02, Plug [Skhd] 1
20 1052010 (000000- ) Fitting, Plstc, Str, Pm04/Pm04 3
21 1052009 (000000- ) Fitting, Plstc, Tee, Pf04/Pf04/Pf04 2
22 1055255 (000000- ) Valve, Check, 0030psi Pm04/Pf04 1
23 1055254 (000000- ) Switch, Press, 25 Psi, Pm02 1
24 1011895 (000000- ) Clamp, Cable, Stl, 2.00d X 0.75w, 1hole 1
25 1005866 (000000- ) Pump, Soltn, Ele, 36vdc (See Breakdowns) 1
26 43555 (000000- ) Clamp, Hose, Wormdrive, 2.62-3.50d 1
27 1005630 (000000- ) Fitting, Plstc, E90, Bm06/PmQ06, Nyl 2
28 1055188 (000000- ) Bracket, Pump, Soltn 1
29 23446 (000000- ) Clip, Grip, Finger, 0.31-0.75d, Nk PI 2
30 19064 (000000- ) Washer, Flat, 0.16b 0.38d .05, PI, 06 6
31 09146 (000000- ) Screw, Pan, Phl, M3 X 0.50 X 12, 4.8 2
32 01754 (000000- ) Nut, Hex, Std, M3 X 0 2
33 1058163 (000000- ) Fitting, Plstc, Body, Spray, Pf04 1
34 1006400 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clr 3
35 1014971 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Clr 1
36 20951 (000000- ) Fitting, Plstc, E90, Bm06/Bm06 1
37 1014974 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Clr 2
38 1057465 (000000- ) Filter, Soltn, 080mesh, Pm12 3.2d 08.0I 1
39 20950 (000000- ) Fitting, Plstc, Str, Bm06/Bm06 1
40 150412 (000000- ) Fitting, Plstc, E90, Bm06/Pm06 1
41 1014976 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Clr 1
42 9011663 (024268- ) Silicone Cap, afmkt [Ec-H20] 1

T16 9008148 (5-2014) 3-15



OPTIONS

Fig. 8 - ec-H20 Solution Supply Group, Side Brush

To Solution
Tank

Side Brush
Valve

3-16 T169008148 (5-2013)



OPTIONS

356174
Fig. 8 - ec-H20 Solution Supply Group, Side Brush
Ref. Part No. Serial Number Description Qty.
1 1028581 (000000- ) Valve, Water, Solenoid, 36vdc 6.0mm Pf04 1
2 09200 (000000- ) Screw, Pan, Phl, M5 X 2
3 01683 (000000- ) Washer, Flat, 10, Ss 2
4 1061004 (000000- ) Fitting, Spcl, Pf04/Pf04/Pf04/Pf04 1
5 150540 (000000- ) Fitting, Plstc, Str, Bm06/Pm04 3
6 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 15
7 57248 (000000- ) Fitting, Plstc, E90, Bm06/Pm04, Nyl 2
8 20951 (000000- ) Fitting, Plstc, E90, Bm06/Bm06 2
9 50901 (000000- ) Fitting, Plstc, Str, Bm04/Pm04 1
10 1063230 (000000- ) Fitting, Plstc, Rst, .380d /.13id 1
11 1052010 (000000- ) Fitting, Plstc, Str, Pm04/Pm04 1
12 1017197  (000000- ) Fitting, Plstc, Tee, Bm06/Bm06/Pf04, Br 1
13 1014971 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Clr 3
14 1006400 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clr 2
15 1014976 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Clr 1

T16 9008148 (1-2011) 3-17



OPTIONS

Fig. 9 — ec-H20 Electrical Group

4%@/3

FRONT
R\
356175
Ref. Part No. Serial Number Description Qty.
1 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 2
2 1064191 (000000- ) Boot, Circuitbreaker 2
3 222290 (000000- ) Diode, Ele, Plug 1
4 1040868 (000000- ) Capacitor, Plug [.01 Uf, 200v] 1

3-18 T16 9008148 (1-2011)



OPTIONS

Fig. 10 - ec-H20 Wire Harness Group

13av ON
37NAON OHO3 0L

€1 1Ivi3a 6L 1vL30 Sv1 11v1i3a

"E1 ‘BL J—(._.Wn_l/v'/

*MS 39NSS3Yd :(1)73av]
HOLIMS 3dNSS3dd OHO3 0L

*738Y7] ON
*H0103NNOD 02H-03
SS3NGVH NIV :0L

[_8[ >nasvaet]
[ <[ N3do]
| O[Nu9/vaSk1]
S| ¥nd/vazs]
[_¥| N18/vOS|

Td 2 (11738V7]
1Y YOLSIS3Y f0L

356176
Qty.

Description

Serial Number

Part No.

Ref.

Harness, Wire [Ec-H20, T16]

)

(000000~

1057950

1

3-19

T16 9008148 (1-2011)



OPTIONS

Fig. 11 - FaST Pump Group

T169008148 (7-2012)

3-20



OPTIONS

356170
Fig. 11 - FaST Pump Group
Ref. Part No. Serial Number Description Qty.
1 1053324 (000000- ) Bracket Widt, Mtg [FaST, T16] 1
2 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 5
3 1005435 (000000- ) Fitting, Plstc, Pipe, Cap, Pf04 1
4 1002899 (000000- ) Fitting, Plstc, Str, Pm04, Cplg, Mal 1
5 1002898 (000000- ) Fitting, Plstc, Str, Bm04, Cplg, Fem 1
6 9008885 (000000- ) FaST Kit, Injector, Ci[T7/Ssr/T16 FaST3] (See Break- 1
downs)
7 44961 (000000- ) Tie, Cable, Nyl, 14.51 .30w 4.0 Max D 1
8 20951 (000000- ) Fitting, Plstc, E90, Bm06/Bm06 2
9 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 13
10 1015455 (000000- ) Valve, Check, 0005psi Bm06/Bm06 1
11 1011895 (000000- ) Clamp, Cable, Stl, 2.00d X 0.75w, 1hole 1
12 1043318 (000000- ) Pump, Soltn, Ele, 36vdc, 60psi [Deutsch] 1
13 1055188 (000000- ) Bracket, Pump, Soltn 1
14 611010 (000000- ) Fitting, Plstc, E90, Bm06/Pf08, Swivel 2
15 43555 (000000- ) Clamp, Hose, Wormdrive, 2.62-3.50d 1
16 9008673 (000000- ) Cover, Pocket, Afmkt [FaST T16] 1
17 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
18 1014974 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Clr 5
19 1057465 (000000- ) Filter, Soltn, 080mesh, Pm12 3.2d 08.0I 1
20 20950 (000000- ) Fitting, Plstc, Str, Bm06/Bm06 1
21 1014987 (000000- ) Hose, Afmkt, Pvc, Clr, 0.25id, 011t 1
22 150412 (000000- ) Fitting, Plstc, E90, Bm06/Pm06 1
23 1014971 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Clr 1
24 1017015 (000000- ) FaST 365 2 Lir, Detergent 1
24 1017022 (000000- ) FaST 665 2 Lir, Detergent 1
24 9002021 (000000- ) FaST 965 2 Lir, Detergent 1

T16 9008148 (7-2012) 3-21



OPTIONS

Fig. 12 - FaST Solution Supply Group, Side Brush

4
&
<
12 S
SES

To
Solution
Tank

Side Brush
Valve

3-22 T16 9008148 (7-2012)



OPTIONS

356171
Fig. 12 - FaST Solution Supply Group, Side Brush
Ref. Part No. Serial Number Description Qty.
1 1028581 (000000- ) Valve, Water, Solenoid, 36vdc 6.0mm Pf04 1
2 09200 (000000- ) Screw, Pan, Phl, M5 X 2
3 01683 (000000- ) Washer, Flat, 10, Ss 2
4 57248 (000000- ) Fitting, Plstc, E90, Bm06/Pm04, Nyl 2
5 150709 (000000- ) Fitting, Brs, Tee, Pm04/Pf04/Pf04, Run 1
6 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 20
7 1059854 (000000- ) Manifold, Detgt .25id 1
8 1040318 (000000- ) Pad, Tank, Hyd [W/Psa] 1
9 9008865 (000000- ) FaST Kit, Injector, Ci [T3/Ss3 FaST lii] (See Breakdowns) 1
10 1015455 (000000- ) Valve, Check, 0005psi Bm06/Bm06 1
11 20951 (000000- ) Fitting, Plstc, E90, Bm06/Bm06 1
12 49186 (000000- ) Fitting, Plstc, Str, Bm06/Pm04, Nyl 1
13 1014971 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Clr 5
14 1014974 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Cir 1
15 20951 (000000- ) Fitting, Plstc, E90, Bm06/Bm06 2
16 1017197 (000000- ) Fitting, Plstc, Tee, Bm06/Bm06/Pf04, Br 1
17 57248 (000000- ) Fitting, Plstc, E90, Bm06/Pm04, Nyl 1
18 1014976 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Clr 3
19 44961 (000000- ) Tie, Cable, Nyl, 14.51 .30w 4.0 Max D 1

T16 9008148 (7-2012) 3-23



OPTIONS

Fig. 13 - FaST Electrical Group

0

NEZY
S~

T “w/

::/” Jle P
@/\.//

o 0 LA
o7 SR \

3-24

T16 9008148 (1-2011)



OPTIONS

356172
Fig. 13 - FaST Electrical Group
Ref. Part No. Serial Number Description Qty.

1 1064188 (000000- ) Circuitbreaker, 15.0a, Resetable 1

2 1064191 (000000- ) Boot, Circuitbreaker 1

3 1056982 (000000- ) Diode, Ele, Plug 1

4 386810 (000000- ) Contactor, 36vdc, 100a, Sp, No 1

5 06942 (000000- ) Screw, Hex, M6 X 1.00 2

6 32483 (000000- ) Washer, Flat, 0.25, Sae 2
T16 9008148 (1-2011) 3-25




OPTIONS

Fig. 14 - ES Pump Group

T16 9008148 (1-2011)

3-26



OPTIONS

356167
Fig. 14 - ES Pump Group

Ref. Part No. Serial Number Description Qty.
1 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
2 09007 (000000- ) Screw, Hex, M6 X 1.00 X 25, Ss 1
3 1061954 (000000- ) Bracket, Strainer, Pump, Es 1
4 76426 (000000- ) Washer, Sealing, 0.28b 0.75d Ss, Neo 1
5 386652 (000000- ) Strainer, Soltn, 20mesh, Cyl, 3.5d 09.5I 1
6 05134 (000000- ) Fitting, Plstc, Str, Pf12/Pf12 1

7 79273-2 (000000- ) Fitting, Plstc, Str, Bm12/Pm12 2

8 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
9 377349 (000000- ) Fitting, Plstc, Pf12/Pf12, Bh 1

10 73468 (000000- ) Fitting, Plstc, E90, Bm10/Pm12 3

11 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 10

12 391365 (000000- ) Fitting, Plstc, E90, Bm10/Bm10 2
13 1057978 (000000- ) Pump, Soltn, 36vdc, Impeller 1
14 1056689 (000000- ) Angle, Mtg, Pump 1

15 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2

16 140293 (000000- ) Screw, Pan, M5 X 0.80 X 30, Ss 4

17 01683 (000000- ) Washer, Flat, 10, Ss 4

18 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 4
19 365164 (000000- ) Fitting, Plstc, Str, Bm10/Bm10 1
20 1064192 (000000- ) Hose, Water, Mold, 0.62id X 012.2] 1
v 21 78842 (000000- ) Valve Kit, Check, Pump, Water 1
A 22 78840 (000000- ) Valve, Check, Pump, Water 1
A 23 73342 (000000- ) Gasket, .25 1.88d 1.0id [Poron] 1
A 24 78841 (000000- ) Flapper, Valve, Pump, Water 1
25 1062434 (000000- ) Sensor, Capacitive 1
26 1063157 (000000- ) Strap, Mtg, Sensor 1

27 41189 (000000- ) Screw, Hex, 06-20 X 0.38, Fmg/Ab, PI 2
28 1015048 (000000- ) Hose, Afmkt, Pvc, Brd, 0.75id, 01ft, Clir 1
29 1015025 (000000- ) Hose, Afmkt, Pvc, Brd, 0.62ID, 02ft, Cir 1

30 1015033 (000000- ) Hose, Afmkt, Pvc, Brd, 0.62id, 01ft, Clr 2
31 1015026 (000000- ) Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Clir 1

T16 9008148 (1-2011) 3-27



OPTIONS

Fig. 15 - ES Tank Group

T16 9008148 (5-2013)

3-28



OPTIONS

356168
Fig. 15 - ES Tank Group
Ref. Part No. Serial Number Description Qty.
1 9008660 (000000- ) Tank, Soltn, Es, Afmkt [T16] 1
2 1060144 (000000- ) Bracket, Mtg, Tank, Es 1
3 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
4 393135 (000000- ) Screw, Btn, M8 X 1.25 X 20, Blk 1
5 1064684 (000000- ) Seal, Foam, 0.13 2.00w 12.0l, Adh 1
6 20944 (000000- ) Grommet, Pye, 0.37id, F/1.5h, .13 Matl 1
7 20951 (000000- ) Fitting, Plstc, E90, Bm06/Bm06 1
8 1057372 (000000- ) Cap, Snap, 2.17d 1
9 20952 (000000- ) Screen, Pump 1
10 20950 (000000- ) Fitting, Plstc, Str, Bm06/Bm06 1
11 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 4
12 386364 (000000- ) Pump, Detgt, 36vdc (See Breakdowns) 1
13 1056606 (000000- ) Bracket, Mtg, Pump 1
14 24265 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 1
15 01683 (000000- ) Washer, Flat, 10, Ss 4
16 33932 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
17 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
18 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
19 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
20 150412 (000000- ) Fitting, Plstc, E90, Bm06/Pm06 1
21 1057465 (000000- ) Filter, Soltn, 080mesh, Pm12 3.2d 08.0I 1
22 1014974 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Cir 1
23 1014976 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Clr 2
24 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1

T169008148 (5-2013) 3-29



OPTIONS

Fig. 16 - ES Electrical Group

A
o \i&
- ‘“‘%{\\
\ AR
RN

—4
Ve ﬁ _ FRONT
| e ~
TP
S~

3-30 T16 9008148 (1-2011)



OPTIONS

356169
Fig. 16 - ES Electrical Group
Ref. Part No. Serial Number Description Qty.

1 1064188 (000000- ) Circuitbreaker, 15.0a, Resetable 1
2 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 1
3 1064191 (000000- ) Boot, Circuitbreaker 2
4 386810 (000000- ) Contactor, 36vdc, 100a, Sp, No 1
5 06942 (000000- ) Screw, Hex, M6 X 1.00 2
6 32483 (000000- ) Washer, Flat, 0.25, Sae 2
7 1056982 (000000- ) Diode, Ele, Plug 1

T16 9008148 (1-2011) 3-31




OPTIONS

Fig. 17 - Vacuum Fan Kit, Dual




OPTIONS

Ref. Part No.
v 9008037
A 1 9008656
AV 2 1056623
AA 1041772
AA 1041766
2 1076095
3 1059661
4 29570
5 15678
6 49891
7 1054231
8 1052520
9 1053268
1054711
11 1017218
12 09740
13 130773
14 1059534
15 1066906
16 76426
17 08716

[ S I I O S i o i o o
—
o

Fig. 17 - Vacuum Fan Kit, Dual

Serial Number

000000-
000000-
000000-027678
000000-027678
000000-027678

~— O v e e e e e e N N e S N N N e e S S~

Description

Vacfan Kit, Dual, Ci [T16]

Housing, Vacfan, Dual, Afmkt [T16]
Fan, Vacuum, 5.7d, 036vdc, 3 Stage
Brush Kit, Motor

Cover, Cooling Fan

Fan, Vacuum, 5.7D, 036Vdc, 3 Stage [Deu]
Seal, Mtg, Vacfan

Washer, Flat, 0.28b 1.00d .06, Stl
Screw, Hex, M6 X 1.00 X 16, Ss
Clamp, Hose, Wormdrive, 5.56-6.50d, .56w
Muffler, Vacfan

Gasket, Vacfan

Insulation, Acstc, 0.5, 06.6 X 15.8 C-0
Bracket, Mtg, Hsng, Fan

Washer, Flat, 0.32b 1.00d .12, Ss
Screw, Hex, M8 X 1.25 X 20, Ss

Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D
Fastener, 09.001 [Hook & Loop]
Bracket, Stiffener, Hsg

Washer, Sealing, 0.28b 0.75d Ss, Neo
Screw, Hex, M6 X 1.00 X 20, Ss

356187

Qty.

NN = =2 a2 W0W = =2 a2 a2 NNDOODMNDN—AE 2N

T16 9008148 (1-2018)

3-33




OPTIONS

Fig. 18 - Spray Hose Kit

32 30

3-34 T16 9008148 (5-2017)



OPTIONS

356183
Fig. 18 - Spray Hose Kit
Ref. Part No. Serial Number Description Qty.
v 9008043 (000000- ) Spray Hose Kit, Ci [T16] 1
A 1 1055281 (000000- ) Plate Widt, Mtg 1
A 2 1057816 (000000- ) Bushing, Sleeve, 1.00b 1.13d 1.750I, Fgl 1
A 3 1056288 (000000- ) Pawl, Ratchet 1
A 4 1067151 (000000- ) Pin, Dowel, 0.125d X 0.37I, Ss 1
A 5 1056291 (000000- ) Seal, Org, .125 X 01.13id [Nitrile] 1
A 6 1056719 (000000- ) Bolt, Shid, .41d X 0.35, M8 X 1.25 1
A 7 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
A 8 1061340 (000000- ) Reel Assy, Hose 1
A 9 1057814 (000000- ) Washer, Thrust, Plstc 1.02b 1.38d 1
A 10 32598 (000000- ) Washer, Flat, 1.02b 1.75d .12, Stl 1
A 11 09005 (000000- ) Retaining, Ext, 1.00d, Basic 1
A 12 1055248 (000000- ) Fitting, Swivel, .375 Npt 1
A 13 24584 (000000- ) Fitting, Brs, E90, Pf06/PmO06, Spcl 1
A 14 1060128 (000000- ) Fitting, Brs, E90, Bm06/Pm06, Short 1
A 15 9008115 (000000- ) Hose Kit, Replmt [T16] 1
A 16 33584 (000000- ) Clamp, Cable, Stl, 0.63d X 0.50w, 1hole 1
A 17 769785 (000000- ) Nozzle, Spray, Gun 1
A 18 1027976 (000000- ) Fitting, Brs, Str, Pf06/Pm12 1
A 19 1060428 (000000- ) Fitting, Stl, Str, Bm06/Pm06, Swivel 1
A 20 06943 (000000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 1
A 21 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 1
A 22 1056538 (000000- ) Bracket, Pump, Wand, Spray 1
A 23 1054178 (000000- ) Pump, Soltn, Ele, 36vdc, 45psi 1
A 24 12316 (000000- ) Screw, Hex, M5 X 0.80 X 25, Ss 4
A 25 01683 (000000- ) Washer, Flat, 10, Ss 4
A 26 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 4
A 27 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
A 28 14884 (000000- ) Fitting, Brs, Str, Bm08/Pm06 [Taped] 1
A 29 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 5
A 30 69234 (000000- ) Clamp, Cable, Stl, 1.00d X 0.75w, 1hole 1
A 31 1059436 (000000- ) Hook, Nozzle, Hd Pye 1
A 32 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 5
A 33 64743 (000000- ) Fitting, Plstc, Str, Bm08/Pm06 1
A 34 398500 (000000- ) Switch, Rocker, Dpdt, On / None / On 1
A 35 1011412 (000000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clir 1
A 36 1066909 (000000- ) Washer, Retainer, Spring 1
A 37 1066919 (000000- ) Washer, Thrust, 50.0b 110.0d 0.79w 1
A 38 1045858 (000000- ) Circuitbreaker, 15A, Resetable 1
A 39 1056982 (000000- ) Diode, Ele, Plug 1

T169008148 (5-2017) 3-35



OPTIONS

Fig. 19 - Vacuum Wand Kit

3-36 T16 9008148 (1-2011)



OPTIONS

356184
Fig. 19 - Vacuum Wand Kit
Ref. Part No. Serial Number Description Qty.
v 9008047 (000000- ) Vac Wand Kit, Ci [T16] 1
A 1 1060536 (000000- ) Cuff, Adapter, 1.75 X 2.00, Pvc 1
A 2 1060440 (000000- ) Squeegee, Hand 1
A 3 1060691 (000000- ) Plug, Adapter, Port 1
A 4 1061356 (000000- ) Retainer, Blade, Sqge, 14.21 [1 Set = 2 Blades] 1
A 5 1061570 (000000- ) Bearing, Ball, 0.24b 0.51d 0.20w [2seal] 2
A 6 1061571 (000000- ) Pin, Axle, Brg 2
A 7 1022671 (000000- ) Housing, Sqge, Holder, Wheel, F/609648 2
AV 8 9008155 (000000- ) Handle Kit, Wand, Afmkt 1
AA 9 1062659 (000000- ) Label, Opertnl, Vacuum Wand Handle 1
A 10 1060708 (000000- ) Adapter, Swivel, 1.75, Abs 1
A 11 1060718 (000000- ) Nut, Compression, 2.25-12, Abs 1
A 12 1060720 (000000- ) Ring, Compression 1
A 13 1056831 (000000- ) Hose Assy, W/2cuff, 1.8d 042l 1.8/1.8 1
A 14 763149 (000000- ) Screw, Pan, 06- X 0.38, F/ Plstc 2
A 15 1061811 (000000- ) Strap, Retainer, Handle 1
A 16 1067350 (000000- ) Rivet, Blind, .188d X 0.53 X .62d, Alm 2
A 17 86308 (000000- ) Washer, Flat, .19b .50d .06, Alm, Blind 2
A 18 1061812 (000000- ) Catch, Snap, Push, Mal 1
A 19 01335 (000000- ) Rivet, Blind, .188d X 0.53 X .62d, Alm 1
A 20 02892 (000000- ) Washer, Flat, 0.12b 0.38d .03, PI 1

T169008148 (3-2015) 3-37



OPTIONS

Fig. 20 - Pre-Sweep Hopper Cover Group

’ /'/’ﬂ.
|

25 23

6
7 10 [y

3-38

T16 9008148 (12-2011)



OPTIONS

356146
Fig. 20 - Pre-Sweep Hopper Cover Group
Ref. Part No. Serial Number Description Qty.
1 9008671 (000000- ) Cover, Pre-Sweep, Afmkt [T16] 1
2 1061443 (000000- ) Hinge, .38pin .12 3.5w 12.0l, 5/0.38sl 1
3 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 13
4 1058451 (000000- ) Plate WIidt, Screen, Hppr 1
5 1058901 (000000- ) Gasket, Box, Flir 1
6 1060784 (000000- ) Bracket WIdt, Mtg, Headlight 2
7 9008182 (000000- ) Light Assy, Pre-Sweep, Afmkt 2
8 763149 (000000- ) Screw, Pan, 06- X 0.38, F/ Plstc 6
9 06920 (000000- ) Screw, Pan, Phl, M3 X 0.50 X 10, 4.8 6
10 579211 (000000- ) Nut, Hex, Lock, M3 X 0.50, NI, Ss 6
11 1060225 (000000- ) Bracket, Stop, Hinge 1
12 57598 (000000- ) Pin, Clevis, 0.37d X 3.25I 1
13 08172 (000000- ) Pin, Cotter, .094 X 0.50 1
14 578717 (000000- ) Screw, Hex, M8 X 1.25 X 50, FI, Ss 3
15 07786 (000000- ) Nut, Hex, Std, M8 X 1 3
16 1063445 (000000- ) Bracket WIdt, Mtg, Latch 1
17 1063399 (000000- ) Bracket WIdt, Mtg, Latch, Cover 1
18 1058477 (000000- ) Gasket, .75, 03.94w 08.58I, Adh|[Nitrile] 1
19 07791 (000000- ) Nut, Hex, Fing, M8 X 1.25 2
20 364614 (000000- ) Bumper, Rbr, 1.5d 0.63 0.31h 2
21 02850 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI 2
22 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
23 1061135 (000000- ) Bracket, Mtg, Latch, Keeper 2
24 49800 (000000- ) Latch 2
25 49697 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 6

T16 9008148 (12-2011) 3-39



OPTIONS

Fig. 21 - Pre-Sweep Hopper and Vacuum Fan Group

3-40 T16 9008148 (11-2015)



OPTIONS

356145
Fig. 21 - Pre-Sweep Hopper and Vacuum Fan Group
Ref. Part No. Serial Number Description Qty.
1 1054764 (000000- ) Frame WiIdt, Pre-Sweep 1
2 1054787 (000000- ) Skirt, Rbr, .06, 03.36w 24.12l, 05/ Hole 1
3 1058111 (000000- ) Skirt, Neo, .18, 03.94w 24.57I, 05/ SI 1
4 1058529 (000000- ) Plate, Retainer, Skirt 1
v 9014290 (000000- ) Hopper Assy, Pre-Sweep, Afmkt [T16] 1
A 5 1058110 (000000- ) Skirt, Rbr, .06, 04.25w 024.09I, 05/ SI 1
A 6 1058529 (000000- ) Plate, Retainer, Skirt 1
A 7 09007 (000000- ) Screw, Hex, M6 X 1.00 X 25, Ss 10
A 8 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 10
A 9 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 10
A 10 1060469 (000000- ) Angle, Mtg, Hppr 2
A 11 1037354 (000000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 4
A 12 32491 (000000- ) Washer, Flat, 0.31, Std 4
A 13 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
A 14 1023920 (000000- ) Handle, Door 2
A 15 06935 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 25, 4.8 4
A 16 41178 (000000- ) Washer, Flat, 0.25, Fendr 4
A 17 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 4
A 18 9008670 (000000- ) Hopper, Pre-Sweep, Afmkt [T16] 1
19 1036892 (000000- ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 3
20 1058695 (000000- ) Gasket, .75, 03.94w 04.92I, Adh|[Nitrile] 1
21 1067452 (000000- ) Bag, Vacuum, Paper [1pick=1pkg] 1
v 22 1056623 (000000-027678 ) Fan, Vacuum, 5.7d, 036vdc, 3 Stage 1
A 1041772 (000000-027678 ) Brush Kit, Motor 1
A 1041766 (000000-027678 ) Cover, Cooling Fan 1
22 1076095 (027679- ) Fan, Vacuum, 5.7D, 036Vdc, 3 Stage [Deu] 1
23 10912 (000000- ) Seal, Rbr, Clsd, 0.375, 5.0d 2.5h 1
24 1042580 (000000-027678 ) Tube, 0.25id 0.520d 03.4l, Stl 3
24 1076122 (027679- ) Tube, 0.25id 0.520d 03.2I, Stl 3
25 1043003 (000000-027678 ) Screw, Hex, M6 X 1.00 X 110mm, Ss 3
25 09773 (027679- ) Screw, Hex, M6 X 1.00 X 100, Ss 3
26 1057409 (000000- ) Filterbox WIdt, Pre-Sweep 1
27 1060115 (000000- ) Plate, Frame, Mtg, Pre-Sweep, Lh 1
28 1059918 (000000- ) Plate, Frame, Mtg, Rh 1
29 1037358 (000000- ) Screw, Hex, M10 X 1.50 X 35, 9.8, Sems 14
30 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 8
31 1015273 (000000- ) Seal, Afmkt, Bulb, Stre, 0.76, 0.93W, 02Ft 1

T16 9008148 (1-2018) 3-41



OPTIONS

Fig. 22 - Pre-Sweep Brush Drive Group

3-42 T16 9008148 (11-2016)



OPTIONS

356148
Fig. 22 - Pre-Sweep Brush Drive Group

Ref. Part No. Serial Number Description Qty.
1 1056813 (000000- ) Skirt, Rbr, .12, 09.46w 18.93I, 04/ Hole 1
2 1058330 (000000- ) Plate, Retainer, Skirt 1
3 361339 (000000-xxxxxx ) Screw, Hex, M6 X 1.00 X 16, Fmg 5
4 1058329 (000000- ) Plate, Retainer, Skirt 1
5 1054774 (000000- ) Arm WiIdt, Brush 1
6 35973 (000000- ) Flange, Brg, 1.9id 2h 2
7 25887 (000000- ) Bearing, W/ Collar, 0.75b 1.85d 1.06w 1
8 76392 (000000- ) Tube, 0.51id 0.740d 01.4l, Stl, PI 1
9 06972 (000000- ) Screw, Hex, M12 X 1.75 X 60, 8.8 1
10 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75, NI 1
11 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
v 12 1053342 (000000- ) Motor, Ele, 36vdc 1750rpm 1.00hp 22.0a 1
A 9011916 (000000- ) Brush Kit, Motor 1
13 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 6
14 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 4
15 9008676 (000000- ) Cover, Belt, Pre-Sweep, Afmkt [T16] 1
16 361339 (000000- ) Screw, Hex, M6 X 1.00 X 16, Fmg 2
17 1054581 (000000- ) Sheave, 07grv, 1.22pd 0.55b [Pj] 1
18 1014328 (000000- ) Key, Sq, 05mm X 05mm, 25mml 1
19 222818 (000000- ) Screw, Set, Soc, 08-32 X 0.25, NI 2
20 1058808 (000000- ) Belt, Drive, 7grv [7pj] 1
21 1054591 (000000- ) Sheave, 07grv, 03.3pd 0.63b [Pj] 1
22 1063363 (000000- ) Housing Widt, Brg, Pre-Sweep 1
23 28010 (000000- ) Bearing, Ball, 0.62b 1.38d 0.43w 2
24 1055051 (000000- ) Spacer, Brg 1
25 01513 (000000- ) Ring, Retaining, Int, 1
26 1063326 (000000- ) Shaft, Drive, Pre-Sweep, Lrg Brg 1
27 00911 (000000- ) Key, Sq, 0.19 X 0.19, 0.75I 2
28 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 2
29 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
30 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
31 41186 (000000- ) Washer, Flat, Belleville, .31 2
32 12269 (000000- ) Plug, Drive, Brush, Nyl 1
33 01516 (000000- ) Ring, Retaining, Ext, 0.59d, Basic 1
34 80058 (000000- ) Brush, Swp, 24l, 06dr, Pyp, Spl (Pre-Sweep) 1
35 08708 (XXXXXX— ) Nut, Hex, Lock, M6 X 1.00, NI 5

T16 9008148 (11-2016) 3-43



OPTIONS

Fig. 23 - Pre-Sweep Brush Idler Group

3-44 T16 9008148 (5-2014)



OPTIONS

356147
Fig. 23 - Pre-Sweep Brush Idler Group
Ref. Part No. Serial Number Description Qty.
1 1056813 (000000- ) Skirt, Rbr, .12, 09.46w 18.93l, 04/ Hole 1
2 1058247 (000000- ) Plate, Door, Brush 1
3 222470 (000000- ) Knob, Star, 1.50d 0.88| 3ear M8x1.25 Fem 3
4 35973 (000000- ) Flange, Brg, 1.9id 2h 2
5 25887 (000000- ) Bearing, W/ Collar, 0.75b 1.85d 1.06w 1
6 76392 (000000- ) Tube, 0.51id 0.740d 01.4l, Stl, PI 1
7 06972 (000000- ) Screw, Hex, M12 X 1.75 X 60, 8.8 1
8 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75, NI 1
9 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
10 1056189 (000000- ) Arm, Brush, Pre-Sweep, Idler, Lh 1
11 1054948 (000000- ) Knob Assy, Star, 3.21d 5ear M8 1
12 81884 (000000- ) Plate, Arm, Adj 1
13 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
14 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
15 32720 (000000- ) Shield, Plug, Drive 1
16 392215 (000000- ) Spacer, Arm, Brush 2
17 32408 (000000- ) Plate, Hold-Down 2
18 1040803 (000000- ) Screw, Hex, M6 X 1.00 X 30mm, Ss 2
19 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
v 48749 (000000- ) Bearing Assy, W/ Shaft 1
A 20 41362 (000000- ) Housing, Fing, Brg 1
A 21 41360 (000000- ) Bearing, Ball, 0.59b 1.26d 0.35w[2seal] 2
A 22 01516 (000000- ) Ring, Retaining, Ext, 0.59d, Basic 2
A 23 15522 (000000- ) Shaft, Idler, Brush, Main 1
A 24 86773 (000000- ) Ring, Retaining, Ext, 0.59D, Basic 1
25 11329 (000000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 1
26 00911 (000000- ) Key, Sq, 0.19 X 0.19, 0.75I 1
27 12269 (000000- ) Plug, Drive, Brush, Nyl 1
28 397779 (000000- ) Washer, Flat, 0.28b 1.00d .06, Stl, Blk 1
29 41185 (000000- ) Washer, Flat, Belleville, .25 1

T16 9008148 (5-2014) 3-45



OPTIONS

Fig. 24 - Pre-Sweep Side Brush Group

3-46 T16 9008148 (5-2014)



OPTIONS

356151
Fig. 24 - Pre-Sweep Side Brush Group

Ref. Part No. Serial Number Description Qty.
1 1056832 (000000- ) Tube WiIdt, Arm, Brush, Side 1
2 1053815 (000000- ) Bushing, Flex, Ure 2
3 1060210 (000000- ) Housing WIdt, Pivot 2
4 1037358 (000000- ) Screw, Hex, M10 X 1.50 X 35, 9.8, Sems 4
5 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 4
6 1063419 (000000- ) Bracket WIdt, Brush, Adj, Lh 1
7 1063416 (000000- ) Bracket WIdt, Brush, Adj, Rh 1
8 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
9 01685 (000000- ) Washer, Flat, 0.38B 0.88D .08, Ss 4
10 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
11 222470 (000000- ) Knob, Star, 1.50d 0.88I 3ear M8x1.25 Fem 2
12 07791 (000000- ) Nut, Hex, Fing, M8 X 1.25 2
13 07786 (000000- ) Nut, Hex, Std, M8 X 1 2
14 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
15 364614 (000000- ) Bumper, Rbr, 1.5d 0.63 0.31h 2
16 1060394 (000000- ) Screw, Hex, M8 X 1.25 X 80, 8.8, Fl 2
v 17 1048855 (000000- ) Motor, Ele, 36vdc 0.08hp 0068rpm Gear Lh 1
A 81919 (000000- ) Brush Assy, Carbon, Motor, Ele [1pc] 1
A 80127 (000000- ) Cap, Brush, Motor, Ele 2
A 369795 (000000- ) Brushholder, Motor, Ele 2
A 369796 (000000- ) Clip, Motor, Ele 2
v 18 1048821 (000000- ) Motor, Ele, 36vdc 0.08hp 0068rpm Gear Rh 1
A 81919 (000000- ) Brush Assy, Carbon, Motor, Ele [1pc] 1
A 80127 (000000- ) Cap, Brush, Motor, Ele 2
A 369795 (000000- ) Brushholder, Motor, Ele 2
A 369796 (000000- ) Clip, Motor, Ele 2
19 06942 (000000- ) Screw, hex, M6 X 1.00 X 16, 8.8 8
20 11398 (000000- ) Pin, Roll, .250d X 2.00I, .250/.256 2
21 1017441 (000000- ) Plate, Adapter, Brush 2
22 1017802 (000000- ) Washer, Flat, 0.66b 2.50d .19, Ss 2
23 02942 (000000- ) Pin, Hair, Cotter, 0.62d .120 Wir 2
24 9008668 (000000- ) Cover, Sba, Afmkt [T16] 2
25 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8
26 87419 (000000- ) Brush, Disk, Swp, 19.0d, Pyp (Pre-Sweep) 2
27 763040 (000000- ) Washer, Flat, Belleville, M6 8

T16 9008148 (5-2014) 3-47



OPTIONS

Fig. 25 - Pre-Sweep Brush Lift Group

T16 9008148 (1-2011)

3-48



OPTIONS

356150
Fig. 25 - Pre-Sweep Brush Lift Group
Ref. Part No. Serial Number Description Qty.
1 222516 (000000- ) Sleeve, P/M, 0.32b 0.50d 0.3I [430ss] 1
2 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
3 1037355 (000000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 3
4 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
5 1057982 (000000- ) Bracket WIdt, Mtg, Actuator 1
6 1057841 (000000- ) Actuator, 36vdc, 06.0strk, 0562Ib 1
7 29558 (000000- ) Pin, Clevis, 0.37d X 1.50I 1
8 140626 (000000- ) Pin, Cotter, Hair, 0.25d .125 Wir 1
9 1059657 (000000- ) Bracket, Mtg, Lift 1
10 06474A (000000- ) Pin, Clevis, 0.50d X 3.50I 1
11 32486 (000000- ) Washer Flat,0.50,Sae 2
12 140626 (000000- ) Pin, Cotter, Hair, 0.25d .125 Wir 1
13 57598 (000000- ) Pin, Clevis, 0.37d X 3.25I 2
14 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
15 08172 (000000- ) Pin, Cotter, .094 X 0.50 2
16 1057907 (000000- ) Cable, Glv .13d 021.2] .50eye / M10 1
17 1057915 (000000- ) Cable, Glv .13d 026.5! .50eye / M10 1
18 12267 (000000- ) Clevis, Adj, 0.38pin, M10x1.5 2
19 07787 (000000- ) Nut, Hex, Std, M10 X 1.50, Ss 2
20 1060348 (000000- ) Bracket, Keeper, Cable 3
21 369781 (000000- ) Pulley, Cable, 1.5d Nyl 4
22 222460 (000000- ) Sleeve, P/M, 0.32b 0.50d 0.51 [430ss] 4
23 54400 (000000- ) Bracket, Angle, Keeper, Cable 1
24 1063542 (000000- ) Bracket, Mtg, Cable 1
25 1037355 (000000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 6
26 360801 (000000- ) Sleeve, 0.32b 0.50d 0.3l, 2cham, Ss 1
27 1059027 (000000-023312 ) Bracket WIdt, Mtg, Ohg 2
27 1072274  (023313- ) Bracket WIdt, Mtg, Ohg 2
28 1037358 (000000- ) Screw, Hex, M10 X 1.50 X 35, 9.8, Sems 2

T16 9008148 (5-2014) 3-49



OPTIONS

Fig. 26 - Pre-Sweep Electrical Group

3-50 T16 9008148 (5-2017)



OPTIONS

356149
Fig. 26 - Pre-Sweep Electrical Group

Ref. Part No. Serial Number Description Qty.
1 1064189 (000000- ) Circuitbreaker, 20.0a, Resetable 1
2 1064191 (000000- ) Boot, Circuitbreaker 4
3 383724 (000000- ) Circuitbreaker, 25.0a, Resetable 1
4 1064188 (000000- ) Circuitbreaker, 15.0a, Resetable 2
5 1056982 (000000- ) Diode, Ele, Plug 5
6 386810 (000000- ) Contactor, 36vdc, 100a, Sp, No 2
7 19065 (000000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 4
8 32980 (000000- ) Washer, Lock, Int, 10 4
9 222158 (000000- ) Screw, Hex, M6 X 1.00 X 10, Fmg 4
10 32984 (000000- ) Washer, Lock, Int, 0.31 4
11 20170 (000000- ) Nut, Hex, Jam, .31-24 4
12 377084 (000000- ) Switch, Rocker, Prgrsv 1
13 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 1
14 1067626 (000000- ) Disc, Pre-Sweep 1
15 04051 (000000- ) Grommet, Rbr, 1.31ld, F/1.6H, .12 Matl 1

T169008148 (5-2017) 3-51



Fig. 27 - Pre-Sweep Wire Harness Group

OPTIONS

18 71vi3a L9 T1vi3a

i
.

AN/ 1L
[“Sod| ¢ 34Th|

HOLVNLIY *MS

e e
N MNS/G18]|
S33S 101 [Tood] s ]

Nv4 JOVA
I () e

NV4 OVA :0L

r H_.:@_._nzw.. 1HOTH

(1) "3av
917aV3H 1HOTY
(] -
40 ea °a
(1) 3V 1) 3avl 11) =138v
40 0L 60 :0L oa :0L

i

B o e |

————— === ———————

*18 ONV 69 *£9 *BE T1V.13Q
\n\| Honua 3a1S ‘14
;ﬂﬂ H £01) T3V
HSNMe 301§ LHOIY

HSNHEE 3016 L4371
A Y | s e e e
HSM&E 301S 1437 0L

.......... f-f-
/|. —/
a

SLIVINOD 100 SLOVINOO ilce]
A (21 13|V EN (2) 38V
AVI3H HSNYE ¥ 101 AVTIEH OVA EN :0L
AN J1LVIS :73av]
X2 ONNOHO J1LVIS :O0L
16's1
ost

(] (]

(7138V7 ON) (7138v7 ON)
SSINUVH SSINHVH
NIVA :0L NIVA :0L1

T169008148 (3-2011)

3-52




OPTIONS

356152
Fig. 27 - Pre-Sweep Wire Harness Group
Ref. Part No. Serial Number Description Qty.
1 1056980 (000000- ) Harness, Swpr [T16] 1

T169008148 (3-2011) 3-53



OPTIONS

Fig. 28 - Side Brush Lift Group

3-54 T16 9008148 (1-2011)



OPTIONS

356140
Fig. 28 - Side Brush Lift Group
Ref. Part No. Serial Number Description Qty.
1 77488 (000000- ) Pin, Clevis, 0.19d X 0.63I 1
2 86866 (000000- ) Pin, Cotter, Hair, 0.38d .072 Wir 1
3 80235 (000000- ) Sheave, Idler, 015mmid, 2.44pd 4
4 80487 (000000- ) Spacer, Idler .25 Lg 8
5 1053541 (000000- ) Bracket, Retainer 1
6 386299 (000000- ) Screw, Hex, M8 X 1.25 X 100, Ss 2
7 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 5
8 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
9 1051470 (000000- ) Angle, Keeper, Cable 1
10 1054379 (000000- ) Cable, Ss .13d 032.0l .2clevis /.50eye 1
11 1054352 (000000- ) Angle, Keeper, Cable 1
12 09023 (000000- ) Screw, Hex, M8 X 1.25 X 35, FI, Ss 1
13 1057841 (000000- ) Actuator, 36vdc, 06.0strk, 0562Ib 1
14 1057905 (000000- ) Bracket WIdt, Actuator, Sba 1
15 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
16 94877 (000000- ) Pin, Clevis, 10mmd X 1
17 44906 (000000- ) Pin, Cotter, Hair, 0.38d .093 Wir 1
18 23683 (000000- ) Pin, Clevis, 0.50d X 3.00I 1
19 140145 (000000- ) Sleeve, P/M, 0.51b 0.63d 0.3I, PI 1
20 86952 (000000- ) Washer, Flat, 0.52b 1.25d .06, Nyl 2
21 32493 (000000- ) Washer, Flat, 0.50, Std 2
22 02942 (000000- ) Pin, Hair, Cotter, 0.62d .120 Wir 1
23 1007705 (000000- ) Washer, Flat, 0.50b 1.00d .38, Stl, PI 1

T16 9008148 (1-2011) 3-55



OPTIONS

Fig. 29 - Side Brush Motor and Squeegee Group

19
18

16

25
15

FRONT

3-56 T16 9008148 (1-2011)



OPTIONS

356143
Fig. 29 - Side Brush Motor and Squeegee Group

Ref. Part No. Serial Number Description Qty.
1 1052848 (000000- ) Plate Widt, Deck, Sba 1
v 2 1052754 (000000- ) Motor, Ele, 36vdc 0320rpm 0.63hp Gear 1
A 9008737 (000000- ) Brush Kit, Motor, 1052754 1
3 00928 (000000- ) Key, Sq, 0.25 X 0.25, 1.00I 1
4 1013821 (000000- ) Plate, Sppt 1
5 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 4
6 377364 (000000- ) Hub, Drive, Brush, Disk, 0.75b [6t] 1
7 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
8 41186 (000000- ) Washer, Flat, Belleville, .31 1
9 15675 (000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 1
10 1052962 (000000- ) Wheel, 05.0d 2.00w 0.75b, Gray, W/ Bshg 1
11 1052971 (000000- ) Sleeve, Wheel, Sba 1
12 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 1
13 09291 (000000- ) Screw, Hex, M10 X 1.50 X 20, Ss 1
14 1059557 (000000- ) Frame WIdt, Sqge 1
15 1053920 (000000- ) Spacer, Sqge, Neo 1
16 24555 (000000- ) Ring, Retaining, Ext, 0.38d, [E-Ring] 2
17 1056779 (000000- ) Clamp WIdt, Front 1
18 1056777 (000000- ) Clamp WiIdt, Rear 1
19 1054312 (000000- ) Hook WiIdt, Latch 1
20 1053593 (000000- ) Mount WIdt, Arm 1
21 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
22 9008672 (000000- ) Cover, Motor, Afmkt [T16] 1
23 1054948 (000000- ) Knob Assy, Star, 3.21d 5ear M8 2
24 1053919 (000000- ) Blade, Sqge, Sba, Inner [Linatex] 1
24 1060350 (000000- ) Blade, Sqge, Sba, Inner [Ure 50d] 1
24 1060366 (000000- ) Blade, Sqge, Sba, Inner [Gum] 1
25 1059457 (000000- ) Blade, Sqge, Sba, Outer [Linatex Dual] 1
25 1060351 (000000- ) Blade, Sqge, Sba, Outer [Ure 50d] 1
25 1060367 (000000- ) Blade, Sqge, Sba, Outer [Gum] 1

T16 9008148 (7-2012) 3-57



OPTIONS

Fig. 30 - Side Brush Pivot Group

I AN k ' FRONT
J I~ 4

3-58 T16 9008148 (1-2011)



OPTIONS

s
®
b

Part No.
1052866
1054061
15648
09023
222460
1052194
01685
08713

9 1052921
10 56166
11 58494
12 01760
183 1059135
14 1051379
15 1057265
16 386868
17 01685
18 1052034
19 1053222
20 1053144
21 1037346
22 09028
23 1053146
24 09011
25 01685
26 08713
27 09010
28 1058537

o~NO O~ WN =

Fig. 30 - Side Brush Pivot Group

Serial Number

—— e e e e v e e e e N n e S N e S N N S S N S S~

Description

Arm WIdt, Lower, Sba

Arm WiIdt, Upper

Bushing, FIng, 0.50b 0.59d 0.38I
Screw, Hex, M8 X 1.25 X 35, FI, Ss
Sleeve, P/M, 0.32b 0.50d 0.5l [430ss]
Washer, Thrust, 0.34b 1.00d .06 [Garlok]
Washer, Flat, 0.38b 0.88d .08, Ss
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Pivot WIidt, Sba

Bushing, FIing, 1.00b 1.13d 0.75I
Stud, Ball, .39d .31-16, Gasspring
Nut, Hex, Lock, .31-18, NI, Thin

Nut, Retainer, .31-18 0.48d 0.20I
Gasspring, 90Ib, 3.9strk

Cable, Ss .09d 011.5] .50eye /.50eye
Screw, Hex, M8 X 1.25 X 12, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Spring, Extn, 1.130d 0.13wir 04.50I
Bracket WIdt, Mtg, Sba

Pin WiIdt, Pivot

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems
Screw, Hex, M10 X 1.50 X 25, Ss
Washer, Thrust, 0.41b 1.50d 0.25w
Screw, Hex, M8 X 1.25 X 30, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Screw, Hex, M8 X 1.25 X 25, Ss
Clip, Wire, Snap-In, .47d

356141

Qty.

= N WO W - = D=2 a2 a NN 000000 — —

T16 9008148 (11-2016)

3-59




OPTIONS

Fig. 31 - Side Brush Solution Supply Group
,/ ;3//
4
//
v

3-60 T169008148 (3-2011)



OPTIONS

356178

Fig. 31 - Side Brush Solution Supply Group

Ref. Part No. Serial Number Description Qty.
1 1054897 (000000- ) Pump, Soltn, Ele, 36vdc 1
2 1055249 (000000- ) Bracket, Pump 1
3 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
4 140293 (000000- ) Screw, Pan, M5 X 0.80 X 30, Ss 4
5 01683 (000000- ) Washer, Flat, 10, Ss 4
6 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 4
7 1005630 (000000- ) Fitting, Plstc, E90, Bm06/Pm06, Nyl 2
8 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 4
9 67767 (000000- ) Clamp, Cable, Stl, 0.69d X 0.62w, 1hole 1

10 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 3
11 222376 (000000- ) Fitting, Plstc, E90, Bm06/Bm08 1
12 1011403 (000000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 01ft, Clir 1
13 1059587 (000000- ) Valve, Water, Solenoid, 36Vdc Bm10/Bm10 1
14 15678 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss 2
15 1053615 (000000- ) Manifold, Soltn, Sba 1
16 150412 (000000- ) Fitting, Plstc, E90, Bm06/Pm06 1
17 1014976 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Clir 1

T169008148 (3-2011) 3-61



OPTIONS

Fig. 32 - Side Brush Bumper Group

/
FRONT

/@ == o
D6, T =D
Vv
/S

T16 9008148 (1-2011)

3-62



OPTIONS

356144
Fig. 32 - Side Brush Bumper Group
Ref. Part No. Serial Number Description Qty.
1 1060381 (000000- ) Guard Widt, Sba 1
2 1060382 (000000- ) Tread, Non-Skid, Step, 06.5w 16.3I, Sba 1
3 1060383  (000000- ) Plate, Step 1
4 16879 (000000- ) Screw, Flt, Soc, M6 X 1.00 X 20, 10.9 4
5 07790 (000000- ) Nut, Hex, Fing, M6 X 1.00 4
6 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
7 09028 (000000- ) Screw, Hex, M10 X 1.50 X 25, Ss 2
8 1060380  (000000- ) Bumper, Sba 1
9 1031665 (000000- ) Screw, Pan, M8 X 1.25 X 25, Blk 2
10 24265 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 2
11 1060426 (000000- ) Plate, Washer, Bmpr 1

T16 9008148 (1-2011) 3-63



OPTIONS

Fig. 33 - Side Brush Electrical Group

Q//\,/ FRONT
& -

3-64 T16 9008148 (3-2011)



OPTIONS

Ref. Part No.
1 397889
2 1064184
3 1064191

Fig
Serial Number
(000000-
(000000-
(000000-

. 33 - Side Brush Electrical Group

Description
) Switch, Rocker, Dpst, On / None / On
) Circuitbreaker, 02.5a, Resetable
) Boot, Circuitbreaker

356142

Qty.

—_

T16 9008148 (1-2011)

3-65




OPTIONS

Fig. 34 - Deluxe Seat Kit

T16 9008148 (3-2015)

3-66



OPTIONS

356164
Fig. 34 - Deluxe Seat Kit

Ref. Part No. Serial Number Description Qty.
v 9008033 (000000- ) Seat Kit, DIx, Ci [T16] 1
A 1 1201428 (025080- ) Seat, DIx, W/ Armrests & Seatbelt 1
A 2 1017053 (025080- ) Rail, Adj, Slide, Seat, 11.5I 1
A 3 223330 (000000- ) Harness, Switch, Seat [7200] 1
A 4 01760 (000000- ) Nut, Hex, Lock, .31-18, NI, Thin 4
A 5 32491 (000000- ) Washer, Flat, 0.31, Std 5
A 6 49177 (025080- ) Screw, Pan, Phl, .31-18 X 1.00, G2 4
A 7 1059310 (000000- ) Bracket, Mtg, Latch 1
A 8 16735 (000000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 2
A 9 1066535 (000000- ) Bracket WIdt, Latch 1
A 10 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
A 11 1025736 (000000- ) Latch 1
A 12 12312 (000000- ) Screw, Hex, M5 X 0.80 X 12, 8.8 2
A 13 46236 (000000- ) Clamp, Cable, Stl, 0.25d X 0.56w, 1hole 1
A 14 1067353 (025080- ) Rail, Adj, Slide, Seat, 11.5I, W/ Latch 1

15 16953 (000000-025079 ) Screw, Hex, .31-18 X 0.75, Sems 2

16 1062792 (000000-025079 ) Seatbelt, Retractable 1

17 39663 (000000-025079 ) Screw, Hex, .44-20 X 1.00, G5 2
v 18 223595 (000000-025079 ) Seat, Suspension [Michigan Model V-5200] 1
A 19 223078 (000000-025079 ) Switch, Seat, No [Delta 6500] 1

20 1061917 (000000-025079 ) Armrest, Rh 1

21 1063373 (000000-025079 ) Washer, Flat, 0.45b 1.00d .12, Ss 2

T169008148 (3-2015) 3-67



OPTIONS

Fig. 35 - Transport Group

-
Z
©)
oc
L.

T16 9008148 (11-2015)

3-68



OPTIONS

356198
Fig. 35 - Transport Group

Ref. Part No. Serial Number Description Qty.
1 367949 (000000- ) Latch 2
2 08875 (000000- ) Rivet, Blind, .125d X 0.54 X .25d, Alm 4
3 1048512 (000000- ) Bracket, Mtg, Latch, Tank Cover 2
4 1048474 (000000- ) Catch, Latch, Tank Cover 2
5 382320 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
6 49162 (000000- ) Screw, Pan, Phl, 08-16 X 0.50, F/ Plstc 4
7 1074792 (000000- ) Plate, Retainer 1
8 1018155 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut, Ss 2

T16 9008148 (11-2015) 3-69



Fig. 36 - Battery Group, 360AH

= O m o — -

356160

///%///////%//////

.
A N

N

Boot, Terminal, Battery, 02-01Ga, Red
Boot, Terminal, Battery, 02-01Ga, Black

o~
e
Battery, Wet, 06Vdc 0360Ah, W/Carton

Spacer, Battery, 0.75 X 3.0 X 21.0

AN
Description
Cap, Battery

~ o~ o~~~

OPTIONS

Q
[ (e)]
[ o
2 g
E S
S 10 1 1
200000
e e e Ne Mo
O OO0
T OO0 MmMM
o9 oo Aaq
eR=NsRee=)
nNn=o==2==
N
0831
Z 0N ON
¢+ O O~
N QA om0
S O NN O 0
O~ AN AN O ©
- AN®OT WO
1’

T169008148 (5-2014)

3-70



OPTIONS

Fig. 37 - Battery Charger Group

356199

Ref. Part No. Serial Number Description Qty.
v 1 9001055 (000000- ) Charger Kit, 36vdc 021a, 1ph,Domestic,Ci 1
A 2 1017079 (000000- ) Cord, Extn, 16ga /3, 10ft [Sjt] 1
A 3 130155 (000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1

T16 9008148 (12-2011) 3-71



OPTIONS

Fig. 38 - Battery Charger Group (Rollout Battery)

356200

Ref. Part No. Serial Number Description Qty.
v 1 9001056 (000000- ) Charger Kit, 36vdc, Ci [Domestic/Export] 1
A 2 223679 (000000- ) Cable Assy, 06ga Red / Blk, 050a /175a 1
A 3 1017079 (000000- ) Cord, Extn, 16ga /3, 10ft [Sjt] 1
A 4 130155 (000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1

3-72 T16 9008148 (12-2011)



OPTIONS

Fig. 39 - Battery Charger Group, International Only

356201

Ref. Part No. Serial Number Description Qty.
v 1 9001062 (000000- ) Charger Kit, 36vdc 021a, 1ph, Ci [Tj] 1
A 2 1019426 (000000- ) Cord, Chrgr, Ele, Tj 1
A 3 130155 (000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1

T16 9008148 (12-2011) 3-73



OPTIONS

Fig. 40 - Battery Charger Group, International Only (Rollout Battery)

356202

ef. Part No. Serial Number Description Qty.
v 1 9001057 (000000- ) Charger Kit, 36vdc 021a, 1ph, Ci [Tj] 1
A 2 223679 (000000- ) Cable Assy, 06ga Red / Blk, 050a /175a 1
A 3 1019426 (000000- ) Cord, Chrgr, Ele, Tj 1
A 4 130155 (000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1
3-74

T16 9008148 (12-2011)



OPTIONS

Fig. 41 - Battery Charger Group, China Only (Rollout Battery)

356697

Ref. Part No. Serial Number Description Qty.
v 9015275 (000000- Charger Kit, 36vdc, 30a, Rollout, [Asia]

) 1
AV 1 1071798 (000000- ) Charger, 36vdc 030a Wet Sb050g 230vac 1
AA 2 1043746 (000000- ) Cable, Charger Eu, Bc5 & Bc7 1
AA 3 130155 (000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1
A 4 223679 (000000- ) Cable Assy, 06ga Red / Blk, 050a /175a 1

T16 9008148 (11-2016) 3-75



OPTIONS

Fig. 42 - Onboard Charger Group

T16 9008148 (12-2011)

3-76



OPTIONS

Fig. 42 - Onboard Charger Group

356203

Ref. Part No. Serial Number Description Qty.
1 1064476 (000000- ) Bracket WIdt, Mtg, Chrgr 1
2 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
3 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 3
4 (09252 (000000- ) Screw, Hex, M5 X 0.80 X 20, 8.8 3
5 1025642 (000000- ) Cord, Power, 16/3, 15ft Blk [Us] 1
v 6 1066118 (000000- ) Charger, 36vdc 20a 115vac [Ob Us] 1
A 1030692 (000000- ) Fuse, 15a, Repimt 1
v 6 1066113 (000000- ) Charger, 36vdc 20a 100vac [Ob Jp] 1
A 1030692 (000000- ) Fuse, 15a, Repimt 1
v 6 1066112 (000000- ) Charger, 36vdc 20a 230/240vac [Ob Exp] 1
A 1030692 (000000- ) Fuse, 15a, Repimt 1
7 9008663 (000000- ) Shroud, Seat, Chrgr, Afmkt [T16] 1
8 1020170 (000000- ) Molding, Afmkt, Trim, Pvc, .08 .11, 02ft 1
9 1059534 (000000- ) Fastener, 09.001 [Hook & Loop] 1
10 1068622 (000000- ) Seal, Rbr, Clsd, 1.50, 2.00w, 2.75I 2
T16 9008148 (5-2013) 3-77




OPTIONS

Fig. 43 - Rollout Battery Seat Support Group

T16 9008148 (5-2013)

3-78



OPTIONS

356190
Fig. 43 - Rollout Battery Seat Support Group
Ref. Part No. Serial Number Description Qty.
1 9008168 (000000- ) Plate, Seat,R/O Battery, Afmkt 1
2 20802 (000000- ) Bumper, Rbr, 1.0d 0.38th .25-20 5
3 75934 (000000- ) Nut, Hex, Lock, .25-20, NI 5
4 223248 (000000- ) Hinge, .25pin .12 4.0w 04.0I, 4/0.30h 2
5 06942 (000000- ) Screw, Hex, M6 X 1.00 8
6 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 1
7 1055849 (000000- ) Shroud WiIdt, Battery 1
8 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8
9 140154 (000000- ) Sleeve, P/M, 0.25b 0.38d 0.3I, PI 2
10 32746 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 2
11 1056168 (000000- ) Rod WiIdt, Prop 1
12 86866 (000000- ) Pin, Cotter, Hair, 0.38d .072 Wir 1
13 1055854 (000000- ) Angle, Shrd, Battery 1
14 16735 (000000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 2
15 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
16 9008167 (000000- ) Door, R/O Battery, Afmkt 1
17 394963 (000000- ) Hinge Widt 2
18 06942 (000000- ) Screw, Hex, M6 X 1.00 8
19 32483 (000000- ) Washer, Flat, 0.25, Sae 4
20 1065134 (000000- ) Latch, Cmpr, Yel Grip 1
21 1026352 (000000- ) Pawl, Str 1
22 1055861 (000000- ) Support WIdt, Hsng, Battery 1
23 1056211 (000000- ) Bracket, Mtg 1
24 763045 (000000- ) Screw, Hex, M8 X 1.25 X 20, Fmg 2
25 1056162 (000000- ) Bar, Retainer, Battery 1
26 140154 (000000- ) Sleeve, P/M, 0.25b 0.38d 0.3I, PI 1
27 06944 (000000- ) Screw, Hex, M6 X 1.00 X 25, 8.8 1
28 32483 (000000- ) Washer, Flat, 0.25, Sae 1
29 9008166 (000000- ) Cover, R/O Battery, Afmkt 1
30 393135 (000000- ) Screw, Btn, M8 X 1.25 X 20, Blk 6
31 1059627 (000000- ) Bracket, Sppt, Shrd 1
32 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
33 32491 (000000- ) Washer, Flat, 0.31, Std 2
34 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
35 1059659 (000000- ) Plate, Stop, Hinge 1
36 1036892 (000000- ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 2
37 1055862 (000000- ) Angle, Sppt, Battery 1
38 32491 (000000- ) Washer, Flat, 0.31, Std 1
39 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
40 1056400 (000000- ) Bracket, Mtg, Latch 1
41 1040467 (000000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
42 1062114 (000000- ) Cable Assy, Battery, 02ga [Sb175] 2
43 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
44 1025736 (000000- ) Latch 1
45 12312 (000000- ) Screw, Hex, M5 X 0.80 X 12, 8.8 2
46 41359 (000000- ) Nut, Hex, Std, M6 X 1.00, 8 8
47 1067974 (000000- ) Cover, Wire 1

T169008148 (5-2013) 3-79



OPTIONS

Fig. 44 - Rollout Battery Case Group

" N

3-80 T16 9008148 (1-2011)



OPTIONS

356191
Fig. 44 - Rollout Battery Case Group

Ref. Part No. Serial Number Description Qty.
1 1056402 (000000- ) Panel Widt, Mtg, Contactor 1
2 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
3 1035140  (000000- ) Housing WIdt, Battery, R/O [No Battery] 1
4 1055710 (000000- ) Bracket Widt, Mtg, Battery [RIr] 1
5 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
6 1055707 (000000- ) Channel, .18, 27.8w 2.3 0.9, 5/0.3h 2
7 369415 (000000- ) Bearing, Needle, 0.25b 0.88d 0.50w 10
8 01699 (000000- ) Screw, Hex, .25-20 X 1.25, Ss 10
9 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 10
10 41169 (000000- ) Nut, Hex, Lock, .25-20, NI, Ss 10

T16 9008148 (1-2011) 3-81



OPTIONS

Fig. 45 - Rollout Battery Cart Group

21

T16 9008148 (12-2011)

3-82



OPTIONS

356193
Fig. 45 - Rollout Battery Cart Group

Ref. Part No. Serial Number Description Qty.
v 9009671 (000000- ) Cart Kit, Battery, R/O, Afmkt[T16] 1
A 1 1056296 (000000- ) Bumper, Battery 1
A 2 1056284  (000000- ) Housing WIdt, Sppt 5
A 3 39283 (000000- ) Screw, Hex, M10 X 1.50 X 25, 8.8 20
A 4 32492 (000000- ) Washer, Flat, 0.38, Std 20
A 5 369435 (000000- ) Frame, Cart, Battery [7200] 1
A 6 1049046 (000000- ) Caster, Swivel, 5.0d 2.0w, 4hole, Gray 2
A 7 1049021 (000000- ) Caster, Rigid, 5.0d X 2.0w, 4hole 2
A 8 377328 (000000- ) Lock, Floor 1
A 9 07791 (000000- ) Nut, Hex, Fing, M8 X 1.25 4
A 10 369481 (000000- ) Bumper, Rbr, 2.5d X 1.00 2
A 11 1037355 (000000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 12
A 12 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
A 13 369470 (000000- ) Handle Widt, Battery Cart 1
A 14 1066506 (000000- ) Girip, Handle, Rnd 2
A 15 54660 (000000- ) Pin, Clevis, 0.75d X 5.50I 1
A 16 55094 (000000- ) Pin, Cotter, Hair, 0.75d .148 Wir 3
A 17 369462 (000000- ) Frame Widt, Mtg, RIr 1
A 18 06416 (000000- ) Screw, Hex, M12 X 1.75 X 50, Fl 2
A 19 39313 (000000- ) Nut, Hex, Std, M12 X 1.75 2
A 20 02141 (000000- ) Pin, Clevis, 0.75d X 1.69I 2
A 21 369371 (000000- ) Roller Assy, 1.90d 23.66l, Stl 6
A 22 369466 (000000- ) Retainer, Shaft, RIr 2
A 23 369496 (000000- ) Arm, Flat, Stop, Battery, 0.31 1
A 24 385612 (000000- ) Grip, Handle 1
A 25 58078 (000000- ) Pin, Clevis, 0.50d X 1.25I 1
A 26 21120 (000000- ) Pin, Cotter, Hair, 0.43d .079 Wir 1
A 27 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 24
A 28 32490 (000000- ) Washer, Flat, 0.25, Std 26
A 29 41342 (000000- ) Screw, Hex, M8 X 1.25 X 40, 8.8 1

T16 9008148 (7-2012) 3-83



OPTIONS

77 e G
w1 Je . 7 . /

Fig. 46 - Rollout Battery Telemetry Group

T169008148 (7-2012)

3-84



OPTIONS

356270

Fig. 46 - Rollout Battery Telemetry Group

Ref. Part No. Serial Number Description Qty.
1 9010085 (000000- ) Control Box Assy Kit, Replmt, Telem[Usa] 1
1 9010086 (000000- ) Control Box Assy Kit, Repimt, Telem[Can] 1
2 1070414 (000000- ) Cable Assy, 2ga, Telem [T16 Rollout] 1
3 1070358 (000000- ) Cable, 2ga, Bk, Telem [T16] 1
4 12312 (000000- ) Screw, Hex, M5 X 0.80 X 12, 8.8 4
5 01683 (000000- ) Washer, Flat, 10, Ss 6
6 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 4
7 1069852 (000000- ) Bracket, Telem [T16] 1
8 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
9 1070402 (000000- ) Angle, Mtg, Antenna, Telem 1
10 1070659 (000000- ) Antenna, Telem, 70 In [Gprs] 1
11 140916 (000000- ) Clamp, Cable, Nyl, 0.62d, Nat 1
12 49697 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 2
13 33932 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 2
v 14 1070108 (000000- ) Harness, Ele, Telem [T16] 1
A 15 9009990 (000000- ) Fuse, 002a, 250vdc, Cartridge 1
16 1070384 (000000- ) Shunt, 050mv 250a 1
17 06927 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 1
18 1040467 (000000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
19 82483 (000000- ) Tube, 0.30id 0.400d 01.0I, Stl, PI 2
20 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
21 49266 (000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 3

T16 9008148 (7-2012) 3-85



OPTIONS

Battery Water Manifold Group

Fig. 47 - Flow-Rite™

_r M

356205

FRONT

L\
/&\h|

Manifold Kit, Sys, Water, Battery, Ci
Manifold, Sys, Water, Battery

Valve, Reg, Water
Cable, 02ga 12.0l Red .31ring /.31ring

Description

—~ e~~~

Serial Number
000000-
000000-
000000-
000000-

(
(
(
(

O~ ) / 6 QYoo

Y 00N N

N\ S Z0ONO0 O

,, v N9 — @

O)) o © © W

/ \ T O O 0O

7 oo

R \\\\\\ -.nlv ~ AN ™
< , o

7
\R - > < <

Flow-Rite is a registered trademark of Flow-rite Controls.

T16 9008148 (12-2013)

3-86



OPTIONS

LM

Fig. 48 - Hydrolink® Battery Water System Kit

356411
Qty.

Description

Serial Number

Part No.

Ref.

- O~ QA

= IS}
S £e
(@] — —
— c ew
= m T s
5 £ Zg
- koo
@ [$) £
= S _o%
Q© ©'c o~
. > -
LEsbE >~
Sl >8 ™
D -00F=
== - g0o2Z
FL om - -
P = oo
E = — @© =
¥¥==rF 3
aa - =0
ced a8
5 35 8 @ .0
ookF-OJdi-
o
ol eNoleNoNe)
OO0 O0O0O0Oo
OO0 OO0 0o
OO0 OO0 oo
lslsReReRoXK")
e
— 0O NN Y
OO T OM
NMDOOO— O N
O 0~ ~ I~
~NDO0OONO
oOoOoOANNO®M
OO

1
2
3
4
5

> 4 4 4 4 «

the Trojana lead Acid Batteries only.

This kid is intended for use with

Hydrolinka is a registered trademark of Trojana Battery company.

3-87

T16 9008148 (5-2014)



OPTIONS

\\ \\ \\
14 /)
oy, g = =
w1 fo o 7 - /
/
y /,
/, /

Fig. 49 - Telemetry Group

T16 9008148 (7-2012)

3-88



OPTIONS

356269

Fig. 49 - Telemetry Group

Ref. Part No. Serial Number Description Qty.
1 9010085 (000000- ) Control Box Assy Kit, Replmt, Telem[Usa] 1
1 9010086 (000000- ) Control Box Assy Kit, Repimt, Telem[Can] 1
2 1070357 (000000- ) Cable Assy, 2ga [T16 - Telemetry] 1
3 1070358 (000000- ) Cable, 2ga, Bk, Telem [T16] 1
4 12312 (000000- ) Screw, Hex, M5 X 0.80 X 12, 8.8 4
5 01683 (000000- ) Washer, Flat, 10, Ss 6
6 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 4
7 1069852 (000000- ) Bracket, Telem [T16] 1
8 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
9 1070402 (000000- ) Angle, Mtg, Antenna, Telem 1
10 1070659 (000000- ) Antenna, Telem, 70 In [Gprs] 1
11 140916 (000000- ) Clamp, Cable, Nyl, 0.62d, Nat 1
12 49697 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 2
13 33932 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 2
v 14 1070108 (000000- ) Harness, Ele, Telem [T16] 1
A 15 9009990 (000000- ) Fuse, 002a, 250vdc, Cartridge 1
16 1070384 (000000- ) Shunt, 050mv 250a 1
17 06927 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 1
18 1040467 (000000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
19 82483 (000000- ) Tube, 0.30id 0.400d 01.0I, Stl, PI 2
20 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
21 49266 (000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 3

T16 9008148 (7-2012) 3-89



OPTIONS

Ref. Part No.
25312
1058434
1020341
06933
06549

a b o=

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-

Fig. 50 - Fire Extinguisher Kit

~— N ~— ~— ~—

Description

Extinguisher, Fire, 2.5 Lb Dry

Bracket, Mtg, Extinguisher

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Screw, Pan, Phl, M5 X 0.80 X 16, 4.8
Nut, Hex, Lock, M5 X 0.80, NI

356182

Qty.

1
1
2
2
2

3-90

T169008148 (7-2012)



OPTIONS

Fig. 51 - Documentation Group

Ref. Part No. Serial Number Description Qty.
9008142 (000000- ) Manual, Oprir [T16 Ele, En, Na] 1
9008143 (000000- ) Manual, Oprtr [T16 Ele, Es, Na] 1
9008144 (000000- ) Manual, Oprir [T16 Ele, Fr, Na] 1
9008145 (000000- ) Manual, Oprir [T16 Ele, Ptb] 1
9008146 (000000- ) Manual, Oprtr [T16 Ele, Cn] 1
9008147 (000000- ) Manual, Oprtr [T16 Ele, Jp] 1
9008148 (000000- ) Manual, Parts [T16 Ele, En, Na/Int] 1
9008149 (000000- ) Manual, Service Info [T16 Ele, En] 1
9008532 (000000- ) Video, Oprtr, Dvd [T16] 1
9009382 (000000- ) Instr, Use&care, Wallchart [T16] (ONLINE ONLY) 1

"E] To view, print, order, download the latest Parts manual, other language
Operator manuals, and Use and Care Guides (wall charts) visit:
www.tennantco.com/manual
T16 9008148 (5-2014) 3-91




OPTIONS

3-92 T16 9008148 (12-2013)



BREAKDOWNS

SECTION 4

Contents Page

Fig. 1 - Steering Control Breakdown,

1053418 (000000-022671) .......... 4-2
Fig. 2 - Steering Control Breakdown,

1202071 (022671-023752) .......... 4-4
Fig. 3 - Steering Control Breakdown,

1071696 (023753- ) e 4-6
Fig. 4 - Drive Wheel Breakdown, 1055257 ... .. 4-8
Fig. 5 - Drive Wheel Breakdown, 1071695 ... .. 4-9
Fig. 6 - ec—H20 Solution Pump Breakdown,

1005866 ........coviiiiiiiiiaa 4-10
Fig. 7 — FaST Injector Assembly Breakdown,

9008885 ... 4-11
Fig. 8 — FaST Injector Assembly Breakdown,

9008865 ........iiiiii 4-12
Fig. 9 - Accelerator and Brake Pedal Assembly

Breakdown, 1051837 .............. 4-13
Fig. 10 — ec-H20 Module Assembly

Breakdown, 9006270 .............. 4-14
Fig. 11 — Metering Solution Pump

Breakdown, 386364 ............... 4-16

T16 9008148 (3-2015) 4-1



BREAKDOWNS

Fig. 1 - Steering Control Breakdown, 1053418 (000000-022671)

4-2

T16 9008148 (11-2016)



BREAKDOWNS

356188
Fig. 1 — Steering Control Breakdown, 1053418 (000000-022671)
Ref. Part No. Serial Number Description Qty.
v 1053418 (000000-022671 ) Steer-Control Assy, Wheel Drive 1
A 1 372874 (000000-022671 ) Bearing, Steering 1
A 2 9008675 (000000-022671 ) Chain, Steering [T16] 1
A 3 372876 (000000-022671 ) Link, Master 1
A 4 9008719 (000000-022671 ) Bearing [6003 2rs] 2
A 5 9008718 (000000-022671 ) Casting, Aluminum 1
A 6 9008720 (000000-022671 ) Casting, Aluminum 1
A 7 9011051 (000000-022671 ) Pulley, Tens 1
A 8 9008716 (000000-022671 ) Plate 1
9 9014836 (000000-022671 ) Pulley, Guide 1
10 9009597 (000000-022671 ) Shaft Kit, Steering, Replmt [T16] 1

T16 9008148 (1-2018) 4-3



BREAKDOWNS

Fig. 2 — Steering Control Breakdown, 1202071 (022671-023752)

T16 9008148 (11-2016)

4-4



BREAKDOWNS

356188
Fig. 2 — Steering Control Breakdown, 1202071 (022671-023752)
Ref. Part No. Serial Number Description Qty.
v 1202071 (022671-023752 ) Steer—Control Assy, Wheel Drive 1
A 1 372874 (022671-023752 ) Bearing, Steering 1
A 2 9008675 (022671-023752 ) Chain, Steering [T16] 1
A 3 372876 (022671-023752 ) Link, Master 1
AV 4 9009515 (022671-023752 ) Shaft Assy, Steering [T16] 1
AA 5 9008719 (022671-023752 ) Bearing [6003 2rs] 2
AA 6 9008720 (022671-023752 ) Casting, Aluminum 1
AA 7 9011051 (022671-023752 ) Pulley, Tens 1
AA 8 9014836 (022671-023752 ) Pulley, Guide 1
A 9 9008718 (022671-023752 ) Casting, Aluminum 1
A 10 9008716 (022671-023752 ) Plate 1

T16 9008148 (1-2018) 4-5



BREAKDOWNS

)

Fig. 3 — Steering Control Breakdown, 1071696 (023753-

T16 9008148 (11-2016)

4-6



BREAKDOWNS

356188
Fig. 3 — Steering Control Breakdown, 1071696 (023753- )
Ref. Part No. Serial Number Description Qty.
v 1071696 (023753- ) Steer-Control Assy, Wheel Drive 1
A 1 372874 (023753- ) Bearing, Steering 1
A 2 9008675 (023753- ) Chain, Steering [T16] 1
A 3 372876 (023753- ) Link, Master 1
AV 4 9009515 (023753- ) Shaft Assy, Steering [T16] 1
AA 5 9008719 (023753- ) Bearing [6003 2rs] 2
AA 6 9008720 (023753- ) Casting, Aluminum 1
AA 7 9011051 (023753- ) Pulley, Tens 1
AA 8 9014836 (023753- ) Pulley, Guide 1
A 9 9008718 (023753- ) Casting, Aluminum 1
A 10 9008716 (023753- ) Plate 1

T16 9008148 (1-2018) 4-7



BREAKDOWNS

Fig. 4 - Drive Wheel Breakdown, 1055257

Ref. Part No. Serial Number Description Qty.

v 1055257 (000000- )  Wheel Assy, Drive 1
A 1 9008544 (000000- ) Tire Kit, Puller 1
A 2 9008545 (000000- ) Wheel, Pyu, [300x100 Red] 1
A 3 9008546 (000000- ) Motor Assy, Ac, Drive, Complt 1
A 4 9003517 (000000- ) Brake, Rotor 1
A 5 9008548 (000000- ) Brake, W/Lever, Complt 1
A 6 9008549 (000000- ) Cover, Motor 1
A 7 9008550 (000000- ) Cover, Box, Connector 1
A 8 9008551 (000000- ) Bearing, Ball [91962 2rs] 1
A 9 9008552 (000000- ) Spacer, Alm 1
A 10 9008553 (000000- ) Cover, Plstc, Hub, AIm 1
A 11 9008554 (000000- ) Hub, Alm 1
A 12 9008555 (000000- ) Ring, Seal 1
A 13 9008556 (000000- ) Ring, Retaining 1
A 14 9008557 (000000- ) Screw Kit 1

15 9012602 (000000- ) Wheel, Pyu, [300x100 Blue] 1

4-8 T16 9008148 (11-2016)



BREAKDOWNS

Fig. 5 - Drive Wheel Breakdown, 1071695

Ref. Part No. Serial Number Description Qty.

v 1071695 (000000- ) Wheel Assy, Drive 1
A 1 9008544 (000000- ) Tire Kit, Puller 1
A 2 9008545 (000000- )  Wheel, Pyu, [300x100 Red] 1
A 3 9008546 (000000- ) Motor Assy, Ac, Drive, Complt 1
A 4 9003517 (000000- ) Brake, Rotor 1
A 5 9011053 (000000- ) Brake, W/Lever, Complt 1
A 6 9008549 (000000- ) Cover, Motor 1
A 7 9008550 (000000- ) Cover, Box, Connector 1
A 8 9008551 (000000- ) Bearing, Ball [91962 2rs] 1
A 9 9008552 (000000- ) Spacer, Alm 1
A 10 9008553 (000000- ) Cover, Plstc, Hub, Alm 1
A 11 9008554 (000000- ) Hub, Alm 1
A 12 9008555 (000000- ) Ring, Seal 1
A 13 9008556 (000000- ) Ring, Retaining 1
A 14 9008557 (000000- ) Screw Kit 1

15 9012602 (000000- ) Wheel, Pyu, [300x100 Blue] 1

T16 9008148 (11-2016) 4-9



BREAKDOWNS

Fig. 6 - ec-H20 Solution Pump Breakdown, 1005866

-ALL

Ref. Part No. Serial Number Description Qty.
v 1005866 (000000- ) Pump, Soltn, Ele, 36vdc 1
A 1 391433 (000000- ) Head Kit, Pump, Water, Repair 1
A 2 78950 (000000- ) Connector, Fem, 2cav, Mp280 Sealed 1
A 3 78951 (000000- ) Terminal, Fem, Mp280, Sealed, 18-16ga 1
A 4 10917 (000000- ) Seal, Wire, 14/16ga [Wp / Mp280 Sealed] 1
A 5 78952 (000000- ) Lock, Secondary, 2cav, Mp280 Sealed 1
4-10 T16 9008148 (3-2011)



BREAKDOWNS

Fig. 7 - FaST Injector Assembly Breakdown, 9008885

Ref. Part No. Serial Number Description Qty.
v 9008885 (000000- FaST Kit, Injector, Ci[T7/Ssr/T16 FaST3]

) 1
AV 1 9008884 (000000- ) FaST Kit, Ci [Inj Rebld,T7/Ssr/T186, lii] 1
AL 2 9008848 (000000- ) FaST Kit, Seal, Injector, Ci [FaST lii] 1
AA 3 1039990 (000000- ) Plug, Orifice, 0.041, Ss [FaST li+] 1
AA 4 1059250 (000000- ) Insert, Venturi, Medium, [FaST lii] 1
AA 5 1067473 (000000- ) Plate Assy, Orifice, 0.0090id, Natural 1
A 6 9003009 (000000- ) FaST Kit, Ci, Injector Filters[FaST li+] 1
A 7 1030444 (000000- ) Valve, Check, 0002psi [FaST li+] 1
A 8 1030441 (000000- ) Valve, Check, 0005psi [FaST li+] 1
A 9 1058126 (000000- ) Housing, Fltr, Upper [FaST lii] 1
A 10 1057811 (000000- ) Housing, Fltr, Lower [FaST lii] 1
A 11 1053564 (000000- ) Housing, Body, Injector [FaST lii] 1

T16 9008148 (7-2012) 4-11



BREAKDOWNS

Fig. 8 — FaST Injector Assembly Breakdown, 9008865

Ref. Part No. Serial Number Description Qty.
v 9008865 (000000- FaST Kit, Injector, Ci [T3/Ss3 FaST lii]

) 1
AV 1 9008758 (000000- ) FaST Kit, Ci [Inj Rebld, T3/Ss3, LIl 1
AL 2 9008848 (000000- ) FaST Kit, Seal, Injector, Ci [FaST lii] 1
AL 3 1039988 (000000- ) Plug, Orifice, 0.027, Ss [FaST li+] 1
AA 4 1053366 (000000- ) Insert, Venturi, Small, [FaST lii] 1
AL 5 1059870 (000000- ) Plate Assy, Orifice, 0.0065id, Blk 1
A 6 9003009 (000000- ) FaST Kit, Ci, Injector Filters[FaST li+] 1
A 7 1030444 (000000- ) Valve, Check, 0002psi [FaST li+] 1
A 8 1030441 (000000- ) Valve, Check, 0005psi [FaST li+] 1
A 9 1058126 (000000- ) Housing, Fltr, Upper [FaST lii] 1
A 10 1057811 (000000- ) Housing, Fltr, Lower [FaST lii] 1
A 11 1053564 (000000- ) Housing, Body, Injector [FaST lii] 1

4-12 T16 9008148 (7-2012)



BREAKDOWNS

Fig. 9 - Accelerator and Brake Pedal Assembly Breakdown, 1051837

Ref. Part No.
1051837
1058687
1071311
1061049
1031716
1014548
1051836
1064665

> > > I

NoO o~ WON =

Serial Number
000000-

( )
( )
(AUG2013— )
(000000- )
( )
(000000-AUG2013 )
( )
( )

000000-AUG2013
000000-AUG2013

Description

Pedal Assy, Accelerator, Brake
Sensor, Position [Hall]

Pedal, Foot, W/ Tread

Spring, Extn, 0.350d 0.05wir 02.8I
Spring, Extn, 0.500d 0.07wir 03.0I
Pedal, Brake, W/ Tread

Pedal, Propel, W/ Tread

Spring, Tors, 0.55id .05wir 04.0coil

356189

Qty.

1
1
2
2
1
1
1
1

T169008148 (5-2014)




BREAKDOWNS

Fig. 10 - ec-H20 Module Assembly Breakdown, 9006270

T16 9008148 (1-2011)

4-14



BREAKDOWNS

Fig. 10 - ec-H20 Module Assembly Breakdown, 9006270

Ref. Part No. Serial Number Description Qty.
v 9006270 Module Kit, Repimt [Ec-H20]

( ) 1
A 1 9006159 (000000- ) Controller Kit, Replmt [Ec-H20] 1
A 2 1018155 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 8
AV 9006325 (000000- ) Ec-H2o Kit [Module C, Plumbing] 1
AA 3 1050767 (000000- ) Electrode, 5 Plate, High Flow 1
AA 4 1049489 (000000- ) Harness, Main,Controlboard[Ec-H20 5cell] 1
AA 5 9006268 (000000- ) Hose, Pvc, Brd, 0.31id 0.530d, 2ft, Clr 1
AA 6 1014971 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Clr 2
AA 7 1053464 (000000- ) Clamp, Hose, Wir, .52 - .56, Yel 3
AA 8 1049637 (000000- ) Label, Direction [Ec-H20] 1
AA 9 1051519 (000000- ) Housing, Upper, Module, High Flow 1
AA 10 32509 (000000- ) Screw, Hex, M4 X 0.70 X 50, Ss 4
AL 11 41579 (000000- ) Washer, Flat, 08, Ss 4
AA 12 33932 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
AA 13 1046041 (000000- ) Label, Module [Nsf, Ec-H20] 1
AA 14 1044393 (000000- ) Switch, Rocker, Spst, Mom 1
AA 15 1048741 (000000- ) Bracket, Valve, Large 1
AA 16 578856 (000000- ) Screw, Flt, Phl, 10-32 X 0.31 2
AA 17 1038159 (000000- ) Electrode, Cylindrical 1
AA 18 1045030 (000000- )  Fitting, Brs, Str, Pm02/Pm02 1
AA 19 1048643 (000000- ) Valve, Solenoid, 0.25” Orifice, 24vdc 1
AA 20 1005375 (000000- ) Fitting, Plstc, Str, Bm06/Pm02, Nyl 1
AA 21 1051268 (000000- ) Fitting, Plstc, E90, Bm05/Pm02, Nyl 1
AA 22 607775 (000000- ) Clamp, Hose, Wir, .63 - .66, Blk 1
A 23 1037032 (000000- ) Housing, Bottom 1
A 24 1050431 (000000- ) Grommet, Blind 1

T16 9008148 (5-2014) 4-15



BREAKDOWNS

Fig. 11 — Metering Solution Pump Breakdown, 386364

e

Q 2
= .

Motor
Bracket

00112

Ref. Part No. Serial Number Description Qty.
v 386364 (000000- ) Pump, Metering Solution 1
A 1 63923 (000000- ) Connector Kit, Tubing 1
A 2 21659 (000000- ) Valve Kit, Pump 1
A 3 21661 (000000- ) Replacement Kit, Bellows 1
A 4 02430 (000000- ) Crank Replacement Kit 1

4-16 T16 9008148 (7-2012)



CROSS REFERENCE

CONTENTS PAGE
PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST ... e 5-2
PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST ........ ... 5-9

T16 9008148 (1-2018)




CROSS REFERENCE

PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST

Part Page Part Page Part Page
Number Number Number Number Number Number
00911 ......... 2-29, 3-43, 3-45 07791 ........ 2-7, 2-11, 3-39, 3-47, 1011895 ....... 3-15, 3-21
00912 ........ 2-11 3-83 10120 ........ 2-31, 2-33
00928 ........ 2-25, 3-57 08172 ........ 3-39, 3-49 1013821 ....... 3-57
01335 ........ 3-37 08182 ........ 2-41 1014328 ....... 2-29, 3-43
01513 ........ 2-29, 3-43 08708 ........ 2-9, 2-19, 3-35, 3-43, 1014548 ....... 4-13
01516 ........ 2-29, 3-43, 3-45 3-45, 3-79, 3-85, 3-89 1014971 ....... 3-15, 3-17, 3-21, 3-23,
01683 ........ 2-39, 3-13, 3-15, 3-17, 08709 ........ 2-11, 3-9, 3-35, 3-41, 4-15
3-23, 3-27, 3-29, 3-35, 3-43, 3-45, 3-49, 3-79, 1014974 ....... 3-15, 3-21, 3-23, 3-29
3-61, 3-85, 3-89 3-83 1014976 ....... 3-15, 3-17, 3-23, 3-29,
01684 ........ 2-3,2-5,2-7,29,221, 08711 ......... 3-43, 3-45 3-61
2-25, 2-29, 2-35, 3-15, 08712 ........ 2-7,2-21, 2-25, 2-31, 1014987 ....... 3-21
3-41, 3-43, 3-77, 3-79, 2-33, 3-27, 3-41, 3-57 1015025 ....... 3-27
3-81 08713 ........ 2-11, 2-23, 2-31, 2-33, 1015026 .. ..... 3-27
01685 ........ 2-7,2-9, 2-13, 2-25, 2-41, 2-43, 3-13, 3-29, 1015033 ....... 2-39, 3-27
2-29, 3-13, 3-29, 3-43, 3-45, 3-47, 3-55, 3-59 1015048 . ...... 2-19, 3-27
3-47, 3-49, 3-55, 3-57, 08714 ........ 2-23, 2-27, 2-41 1015273 ....... 3-41
3-59, 3-79 08716 ........ 2-7, 2-21, 2-25, 2-37, 1015455 ....... 3-21, 3-23
01686 ........ 2-21, 2-23, 2-31, 2-33, 3-33, 3-43 1016063 ....... 2-5
2-41, 3-11, 3-57, 3-63 08875 ........ 3-69 1016314 ....... 2-19
01698 ........ 2-35 09005 ........ 3-35 1017015 ....... 1-1, 3-21
01699 ........ 3-81 09007 ........ 3-27, 3-41 1017022 ....... 1-1, 3-21
01754 ........ 2-15, 3-15 09010 ........ 2-7, 2-13, 2-25, 2-29, 1017053 ....... 2-9, 3-67
01760 ........ 2-9, 3-59, 3-67 2-35, 2-39, 2-41, 3-29, 1017079 ....... 3-71,3-72
02076 ........ 2-21 3-47, 3-55, 3-59 1017197 ....... 3-17,3-23
02141 ........ 3-83 09011 ......... 2-41, 3-59 1017218 ....... 2-7,2-23, 2-25, 2-29,
02430 ........ 4-16 09023 ........ 2-25, 3-55, 3-59 2-35, 2-37, 2-39, 2-41,
02850 ........ 2-9, 3-39 09028 ........ 2-21, 2-23, 3-11, 3-59, 2-43, 3-33, 3-39, 3-45,
02892 ........ 3-37 3-63 3-47, 3-49
02942 ........ 2-23, 3-47, 3-55 09029 ........ 2-27 1017368 ....... 2-5
03192 ........ 39 09030 ........ 39 1017441 .. ... .. 3-47
04051 ........ 2-11, 3-51 09088 ........ 2-31, 2-33 1017705 ....... 29
04375 ........ 2-11 09146 ........ 3-15 1017802 ....... 3-47
04417 ........ 2-23 09162 ........ 2-11 1017957 ....... 2-5
04846 ........ 2-11 09198 ........ 2-3 1018151 ....... 2-41
05134 ........ 3-27 09200 ........ 2-27, 3-15, 3-17, 3-23 1018155 ....... 3-69, 4-15
06416 ........ 3-83 09252 ........ 3-13, 3-77 1019285 ....... 2-35
06474A ....... 3-49 09291 ........ 2-31, 2-33, 3-57 1019426 ....... 3-73,3-74
06549 ........ 2-9, 3-3, 3-5, 3-41, 09570 ........ 2-21 1020168 ....... 2-7,2-9, 2-15, 2-23,
3-85, 3-89, 3-90 09738 ........ 2-39 2-27
06920 ........ 3-39 09739 ........ 2-27, 3-13, 3-15, 3-27, 1020170 ....... 3-77
06922 ........ 2-15 3-35, 3-61 1020174 ....... 2-27
06926 ........ 29 09740 ........ 2-7, 2-13, 2-29, 2-35, 1020341 ....... 2-7,2-9, 2-29, 2-35,
06927 ........ 2-9, 3-85, 3-89 2-37, 2-39, 3-33, 3-43 2-39, 2-41, 3-3, 39,
06933 ........ 3-3, 3-5, 3-90 09741 ........ 2-27 3-13, 3-15, 3-21, 3-27,
06935 ........ 3-41 09767 ........ 2-23 3-29, 3-35, 3-39, 3-47,
06942 ........ 2-17, 2-21, 3-25, 3-31, 09773 ........ 3-41 3-57, 3-61, 3-67, 3-79,
3-47,3-79 1002898 . ...... 3-21 3-81, 3-85, 3-89, 3-90
06943 ........ 2-9, 3-35 1002899 ....... 3-21 1022671 ....... 3-37
06944 ........ 3-79 1005375 ....... 4-15 1022846 .. ..... 2-31, 2-33
06946 ........ 2-17,2-19 1005435 ....... 3-21 1023920 ....... 3-41
06959 ........ 2-7 1005630 . ...... 3-15, 3-61 1024977 ....... 3-13
06961 ........ 2-11 1005866 . . ..... 3-15, 4-10 1025642 .. ..... 3-77
06965 ........ 3-13 1006400 ....... 3-15, 3-17 1025736 ....... 3-67, 3-79
06972 ........ 3-43, 3-45 1007705 ....... 3-55 1026352 ....... 3-79
07784 ........ 2-29 1011170 ....... 3-15 1027290 ....... 2-39
07786 ........ 2-25, 2-43, 3-39, 3-47 1011403 ....... 3-61 1027976 ....... 3-35
07787 ........ 3-49 1011412 ....... 3-35 1028581 ....... 3-17,3-23
07790 ........ 3-63 1011719 ....... 2-23 1030441 ....... 4-11, 4-12
1011735 ....... 2-13 1030444 . ...... 4-11, 4-12
5-2 T16 9008148 (1-2018)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1030692 ....... 3-77 1052010 ....... 3-15, 3-17 1054312 ....... 2-31, 2-33, 2-43, 3-57
1031665 ....... 3-63 1052034 ....... 3-59 1054352 ....... 3-55
1031716 ....... 4-13 1052194 .. .. ... 3-59 1054379 ....... 3-55
1034731 ....... 2-11 1052259 ....... 29 1054457 ....... 2-7
1035140 ....... 3-81 1052520 ....... 2-37,3-33 1054581 ....... 2-29, 3-43
1036892 ....... 3-41, 3-79 1052529 ....... 2-43 1054591 ....... 2-29, 3-43
1037032 ....... 4-15 1052532 ....... 2-43 1054633 ....... 2-29
1037346 ....... 2-7, 2-19, 3-15, 3-21, 1052663 . ...... 2-39 1054654 ....... 2-11

3-59, 3-77, 3-79, 3-81 1052724 .. ..... 2-35 1054662 . ...... 2-41
1037354 ....... 3-11, 3-41 1052754 . ... ... 3-57 1054670 ....... 1-1,2-31, 2-33
1037355 ....... 2-15, 3-49, 3-83 1052759 ....... 2-7 1054709 ....... 39
1037358 ....... 2-11, 3-41, 3-47, 3-49 1052764 .. ..... 2-25 1054711 ....... 2-37, 3-33
1037822 ....... 1-1,2-35 1052848 .. ..... 3-57 1054764 . ... ... 3-41
1038159 ....... 4-15 1052866 . . ..... 3-59 1054774 ....... 3-43
1039392 ....... 35 1052921 ....... 3-59 1054776 ....... 3-15
1039988 ....... 4-12 1052962 .. ..... 3-57 1054787 ....... 1-1, 3-41
1039990 ....... 4-11 1052971 ....... 3-57 1054823 ....... 2-35
1040318 ....... 3-23 1052999 ....... 2-23 1054843 ....... 2-29
1040467 ....... 3-79, 3-85, 3-89 1053109 ....... 2-39 1054844 . ... ... 2-29
1040803 ....... 3-45 1053142 ....... 2-39 1054849 ....... 2-29
1040868 . ...... 3-18 1053144 ....... 3-59 1054893 ....... 39
1041030 ....... 2-19 1053146 ....... 3-59 1054897 ....... 3-61
1041766 ....... 2-37, 3-33, 3-41 1053205 ....... 29 1054948 . ...... 3-45, 3-57
1041772 ....... 2-37, 3-33, 3-41 1053222 ....... 3-59 1054975 ....... 1-1,2-29
1042492 ....... 2-5 1053268 . ...... 2-37,3-33 1055001 ....... 2-31
1042494 . ... ... 2-5 1053324 ....... 3-21 1055027 ....... 2-33
1042496 .. ..... 2-5 1053327 ....... 2-41 1055028 . ...... 2-33
1042580 . ...... 3-41 1053336 ....... 3-15 1055051 ....... 2-29, 3-43
1043003 ....... 3-41 1053341 ....... 2-25 1055064 . ...... 2-13
1043318 ....... 3-21 1053342 ....... 2-29, 3-43 1055102 ....... 2-5
1043746 ....... 3-75 1053366 . ...... 4-12 1055188 ....... 3-15, 3-21
1044393 ....... 4-15 1053418 ....... 2-21,4-3 1055226 . . ..... 2-15
1045030 ....... 4-15 1053464 ....... 4-15 1055248 .. ..... 3-35
1045858 .. ..... 3-35 1053541 ....... 3-55 1055249 ....... 3-61
1046041 ....... 4-15 1053564 .. ..... 4-11, 4-12 1055254 .. ..... 3-15
1048474 ....... 3-69 1053586 . ...... 2-7 1055255 ....... 3-15
1048512 ....... 3-69 1053593 ....... 3-57 1055257 ....... 2-21,4-8
1048643 ....... 4-15 1053615 ....... 3-61 1055281 ....... 3-35
1048741 .... ... 4-15 1053671 ....... 2-23 1055312 ....... 3-13
1048821 ....... 3-47 1053743 ....... 2-27 1055319 ....... 2-35
1048855 ....... 3-47 1053784 ....... 2-41 1055320 ....... 3-13
1049021 ....... 3-83 1053814 ....... 2-41 1055367 ....... 3-13
1049046 ....... 3-83 1053815 ....... 2-41, 3-47 1055390 ....... 3-13
1049489 ....... 4-15 1053825 ....... 2-11 1055396 . ...... 2-43
1049637 ....... 4-15 1053870 ....... 2-41 1055504 ....... 2-7
1050003 . ...... 2-65 1053893 ....... 2-3 1055506 . ...... 2-43
1050431 ....... 4-15 1053894 ....... 2-3 1055516 ....... 2-41
1050767 ....... 4-15 1053895 ....... 2-3 1055579 ....... 2-7
1050910 ....... 2-65 1053919 ....... 3-57 1055707 ....... 3-81
1051024 ....... 2-5 1053920 ....... 3-57 1055710 ....... 3-81
1051029 ....... 2-3 1053946 ....... 2-23 1055776 ....... 2-7
1051268 ....... 4-15 1053952 ....... 2-23 1055820 ....... 2-35, 2-39
1051283 ....... 1-1,2-43 1053977 ....... 2-11 1055849 ....... 3-79
1051284 ....... 2-43 1053993 ....... 2-27 1055852 ....... 2-35, 2-39
1051379 ....... 3-59 1054000 ....... 2-43 1055854 ....... 3-79
1051470 ....... 3-55 1054061 ....... 3-59 1055861 ....... 3-79
1051519 ....... 4-15 1054100 ....... 2-7 1055862 .. ..... 3-79
1051836 ....... 4-13 1054178 .. .. ... 3-35 1055938 ....... 2-35, 2-39
1051837 ....... 2-13, 4-13 1054231 ....... 2-37,3-33 1055962 .. ..... 2-27
1052009 ....... 3-15 1054282 ....... 2-31 1056027 ....... 2-7

T169008148 (1-2018) 5-3



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1056068 . ... ... 2-35 1057780 ....... 2-7 1059231 ....... 3-15
1056155 ....... 2-29 1057785 ....... 2-11 1059250 .. ..... 4-11
1056162 ....... 3-79 1057792 ....... 2-59, 2-64 1059252 .. ..... 2-13
1056168 . ...... 3-79 1057811 ....... 4-11, 4-12 1059310 ....... 3-67
1056189 ....... 3-45 1057814 ....... 3-35 1059316 ....... 2-41
1056211 ....... 3-79 1057816 ....... 3-35 1059317 ....... 2-39
1056267 .. ..... 2-35, 2-39 1057841 ....... 3-49, 3-55 1059321 ....... 2-15
1056284 .. ..... 3-83 1057850 . ...... 2-23 1059338 ....... 2-41
1056288 . ... ... 3-35 1057905 ....... 3-55 1059342 ....... 3-3
1056291 ....... 3-35 1057907 ....... 3-49 1059363 ....... 2-41
1056296 . ... ... 3-83 1057915 ....... 3-49 1059436 . ...... 3-35
1056366 . . .. ... 29 1057926 .. ..... 1-1, 2-41 1059457 ....... 3-57
1056400 ....... 3-79 1057950 . ...... 3-19 1059498 . ...... 2-41
1056402 . ...... 3-81 1057955 ....... 2-35 1059534 ....... 2-37, 3-33, 3-77
1056412 ....... 2-11 1057978 ....... 3-27 1059557 ....... 3-57
1056416 ....... 3-15 1057982 ....... 3-49 1059587 ....... 3-61
1056453 ....... 1-1,2-43 1058110 ....... 1-1, 3-41 1059625 .. ..... 2-9,2-13
1056538 .. ..... 3-35 1058111 ....... 1-1, 3-41 1059627 .. ..... 3-79
1056569 .. ..... 2-65 1058126 ....... 4-11, 4-12 1059657 . ...... 3-49
1056578 ....... 2-65 1058141 ....... 3-5 1059659 . ...... 3-79
1056606 .. .. ... 3-29 1058163 ....... 3-15 1059661 ....... 2-37,3-33
1056611 ....... 2-35 1058168 ....... 2-7 1059666 . . .. ... 2-7
1056623 .. ..... 2-37, 3-33, 3-41 1058208 .. ..... 1-1,2-29 1059700 ....... 2-27
1056689 .. ..... 3-27 1058247 ....... 3-45 1059854 ....... 3-23
1056702 ....... 2-23 1058329 ....... 3-43 1059870 ....... 4-12
1056706 .. ..... 2-19 1058330 ....... 3-43 1059918 ....... 3-41
1056719 ....... 3-35 1058396 ....... 2-15 1059938 ....... 3-3
1056776 . ...... 2-31 1058434 ....... 3-90 1059969 ....... 2-41
1056777 ....... 3-57 1058451 ....... 3-39 1059990 ....... 2-41
1056779 ....... 3-57 1058477 ....... 3-39 1060115 ....... 3-41
1056813 ....... 1-1, 3-43, 3-45 1058529 ....... 3-41 1060128 .. ..... 3-35
1056831 ....... 3-37 1058537 ....... 3-59 1060144 ....... 3-29
1056832 ....... 3-47 1058604 . ...... 2-17,2-19 1060156 . ... ... 2-17
1056933 ....... 2-19 1058612 ....... 2-19 1060210 .. ..... 3-47
1056979 ....... 3-3 1058620 .. ..... 2-19, 3-86 1060225 .. .. ... 3-39
1056980 ....... 3-53 1058625 . ...... 2-17 1060348 .. ..... 3-49
1056981 ....... 2-59 1058627 ....... 2-17 1060350 .. ..... 3-57
1056982 ....... 2-15, 2-17, 3-25, 3-31, 1058628 .. ..... 2-17 1060351 ....... 3-57
3-35, 3-51 1058629 . ...... 2-17 1060366 . . .. ... 3-57
1056987 ....... 2-33 1058641 ....... 2-13 1060367 .. ..... 3-57
1056994 ....... 2-31,2-33 1058643 ....... 2-59 1060380 .. ..... 3-63
1057021 ....... 1-1,2-25 1058647 ....... 2-15 1060381 ....... 3-63
1057022 ....... 2-25 1058679 ....... 2-13 1060382 .. ..... 3-63
1057032 ....... 2-11 1058687 ....... 4-13 1060383 .. ..... 3-63
1057043 ....... 2-11,2-23 1058694 . ...... 3-3 106039 ....... 3-47
1057171 ....... 2-11 1058695 . ...... 3-41 1060426 .. .. ... 3-63
1057174 ....... 2-15 1058808 . ...... 3-43 1060428 .. .. ... 3-35
1057214 ....... 2-35 1058867 ....... 3-11 1060440 .. ..... 3-37
1057265 . ... ... 3-59 1058878 ....... 2-15 1060447 ....... 29
1057372 ....... 3-29 1058901 ....... 3-39 1060469 . ...... 3-41
1057403 ....... 2-39 1058939 ....... 3-87 1060536 . . .. ... 3-37
1057404 ....... 2-35 1059019 ....... 2-21 1060626 . . .. ... 2-21
1057407 ....... 2-43 1059027 ....... 3-49 1060646 . . .. ... 29
1057409 ....... 3-41 1059073 ....... 2-11 1060648 .. .. ... 39
1057465 ....... 3-15, 3-21, 3-29 1059133 ....... 2-13 1060673 .. ..... 2-39
1057554 ....... 2-11 1059135 ....... 3-59 1060691 .. ..... 3-37
1057572 ....... 2-11 1059169 ....... 2-17 1060708 .. ..... 3-37
1057591 ....... 2-25 1059170 ....... 2-29 1060718 ....... 3-37
1057746 ....... 2-23 1059179 ....... 29 1060720 .. ..... 3-37
1057772 ....... 2-7, 3-11 1059207 ....... 2-13 1060756 . . .. ... 3-86
5-4 T16 9008148 (1-2018)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1060784 ....... 3-39 1064184 ....... 2-15, 3-3, 3-7, 3-18, 1070357 ....... 3-89
1061002 ....... 29 3-31, 3-51, 3-65 1070358 . ...... 3-85, 3-89
1061004 ....... 3-17 1064188 ....... 3-25, 3-31, 3-51 1070384 ....... 3-85, 3-89
1061049 ....... 4-13 1064189 ....... 3-51 1070402 ....... 3-85, 3-89
1061135 ....... 3-39 1064191 ....... 2-15, 3-7, 3-18, 3-25, 1070414 .. .. ... 3-85
1061165 ....... 29 3-31, 3-51, 3-65 1070587 ....... 3-70
1061184 ....... 1-1,2-31, 2-33 1064192 ....... 3-27 1070659 ....... 3-85, 3-89
1061185 ....... 1-1,2-31, 2-33 1064246 .. ..... 2-39 1070968 . ...... 2-25
1061198 ....... 1-1,2-43 1064439 ....... 2-65 1071084 ....... 3-87
1061199 ....... 1-1,2-43 1064469 . ...... 29 1071260 ....... 2-27
1061200 ....... 1-1,2-43 1064476 ....... 3-77 1071280 ....... 3-15
1061201 ....... 1-1,2-43 1064583 ....... 2-13 1071311 ....... 4-13
1061340 ....... 3-35 1064629 . ...... 2-35 1071389 ....... 2-35
1061356 ....... 3-37 1064665 .. ..... 4-13 1071399 ....... 2-35
1061443 ....... 3-39 1064684 .. ..... 2-7,3-29 1071695 ....... 2-21,4-9
1061532 ....... 2-65 1064770 ....... 2-43 1071696 .. ..... 2-21, 4-7
1061560 ....... 2-65 1065071 ....... 29 1071798 .. .. ... 3-75
1061570 ....... 3-37 1065134 ....... 2-31, 2-33, 3-79 1071990 ....... 3-7
1061571 ....... 3-37 1066063 . ...... 2-35, 2-39 1072243 . ... ... 2-11
1061739 ....... 2-65 1066112 ....... 3-77 1072274 . ... ... 3-49
1061741 ....... 2-23 1066113 ....... 3-77 1072779 ....... 2-29
1061811 ....... 3-37 1066118 ....... 3-77 1072884 .. ..... 2-39
1061812 ....... 3-37 1066397 ....... 2-29 1072900 ....... 2-29
1061910 ....... 2-17 1066407 ....... 29 1072934 ....... 2-29
1061917 ....... 3-67 1066430 ....... 2-35 1073545 ....... 2-11
1061918 ....... 2-17 1066433 ....... 2-35, 2-39 1073546 ....... 2-11
1061926 ....... 3-86 1066436 . ...... 2-35 1073647 ....... 2-13
1061954 . ... ... 3-27 1066506 . . ..... 3-83 1074073 ....... 2-35, 2-39
1061959 ....... 2-13 1066535 .. ..... 3-67 1074398 ....... 2-35, 2-39
1061960 ....... 2-13 1066573 ....... 2-25 1074519 ....... 2-13
1062066 . ... ... 2-31, 2-33 1066720 ....... 2-35 1074678 . ...... 2-11
1062106 ....... 33 1066839 ....... 29 1074726 .. ..... 2-64
1062114 ....... 3-79 1066906 . . ..... 2-37,3-33 1074734 ....... 2-64
1062199 ....... 2-17 1066909 . ...... 3-35 1074792 ....... 3-69
1062273 ....... 2-65 1066919 ....... 3-35 1075003 ....... 2-13
1062434 ....... 3-27 1067151 ....... 3-35 1075240 . ...... 2-39
1062578 ....... 2-3 1067350 ....... 3-37 1075276 . ...... 2-7
1062651 ....... 2-39 1067353 ....... 2-9, 3-67 1075277 ....... 3-11
1062659 . ...... 3-37 1067452 ....... 1-1, 3-41 1075278 ....... 2-31, 2-33
1062730 ....... 2-27 1067473 ....... 4-11 1075285 .. ..... 3-13
1062792 ....... 3-67 1067626 . . ..... 3-51 1075286 .. ..... 2-39
1062813 ....... 2-65 1067656 . . ..... 2-35, 2-39 1075287 ....... 2-25,2-29
1062814 ....... 2-65 1067768 . ...... 2-27 1075288 .. ..... 2-27
1062815 ....... 2-65 1067817 ....... 2-23 1075289 ....... 2-29
1063157 ....... 3-27 1067818 ....... 2-23 1075296 . . ..... 3-3,3-5
10632-18 ...... 33 1067964 .. ..... 2-35 1076095 ....... 2-37, 3-33, 3-41
10632-2 ....... 35 1067974 ....... 3-79 1076122 ....... 3-41
1063230 ....... 3-17 1068004 . ...... 2-25 10912 ........ 3-41
1063263 . ...... 33 1068092 ....... 2-35 10917 ........ 4-10
1063326 . ...... 3-43 1068147 ....... 2-13 1329 ......... 3-45
1063363 ....... 3-43 1068151 ....... 2-13 1398 ......... 3-47
1063373 ....... 3-67 1068277 ....... 2-39 "7 ... 2-3
1063399 ....... 3-39 1068510 ....... 2-15 "772......... 2-3
1063416 ....... 3-47 1068622 . ...... 3-77 "773 ......... 2-3
1063419 ....... 3-47 1068685 . ...... 29 "777 ......... 2-3
1063445 ....... 3-39 1069269 . ...... 39 "778 ......... 2-3
1063542 ....... 3-49 1069271 ....... 39 1780 ......... 2-3
1063579 ....... 29 1069291 ....... 3-11 1781 ......... 2-3
1063931 ....... 2-13 1069852 ....... 3-85, 3-89 1201428 ....... 3-67
1064019 ....... 2-7 1070108 ....... 3-85, 3-89 1201715 ....... 2-11

T169008148 (1-2018) 5-5



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1201731 ....... 2-11 19066 ........ 2-15, 3-3, 3-5 32491 ........ 2-9, 2-11, 2-23, 3-9,
1201997 ....... 3-87 19312 ........ 2-15, 2-17 3-41, 3-67, 3-79
1202071 ....... 2-21,4-5 19315 ........ 33 32492 ........ 3-9, 3-13, 3-83
1204142 . ... ... 3-87 20170 ........ 3-51 32493 ........ 2-41, 3-55
1204957 ....... 2-41 20802 ........ 3-79 32509 ........ 4-15
1205850 ....... 1-1, 2-41 20944 ........ 3-29 32598 ........ 3-35
1206722 .. ..... 2-17 20950 ........ 3-15, 3-21, 3-29 32716 ........ 2-27
1208622 . ...... 2-11 20951 ........ 3-15, 3-17, 3-21, 3-23, 32720 ........ 3-45
1208625 . ...... 2-11 3-29 32746 ........ 2-3,2-5,3-79
1210807 ....... 2-11 20952 ........ 3-29 32980 ........ 3-51
1220186 ....... 2-5 21120 . ........ 3-83 32982 ........ 2-15, 2-17, 2-21
1220188 ....... 2-3 21659 ........ 4-16 32984 ........ 2-17, 3-51
1220190 ....... 2-3 21661 ........ 4-16 33584 ........ 3-35
1220191 ....... 2-3 222027 . ....... 2-23 33925 ........ 2-27
1220200 . ...... 2-3 222158 ........ 3-51 33932 ........ 2-29, 3-29, 3-85, 3-89,
1220230 ....... 2-5 222210 ........ 2-23 4-15
1220231 ....... 2-5 222260 ........ 2-23 33951 ........ 2-13
1220232 ....... 2-5 222267 ........ 33 35973 ........ 3-43, 3-45
1220240 .. ..... 2-5 222280 ........ 1-1,2-19 360352 ........ 39
1220243 .. ..... 2-5 222290 ........ 2-13, 3-18 360460 ........ 2-35
1225904 ....... 2-13 222376 ........ 3-61 360801 ........ 3-49
12267 ........ 3-49 222460 ........ 3-49, 3-59 360917 ........ 2-23
12269 ........ 3-43, 3-45 222470 ........ 3-45, 3-47 360943 ........ 2-5
12312 ........ 2-15, 3-67, 3-79, 3-85, 222473 .. ...... 2-19, 3-70 361076 ........ 2-13
3-89 222516 ........ 3-49 361144 ........ 1-1,2-13
12316 ........ 2-15, 3-35 222818 ........ 3-43 361339........ 3-43
12333 ........ 2-35 222846 ........ 1-1 363162 ........ 1-1, 2-43
12459 ........ 2-7 223065 ........ 2-11 363301 ........ 2-43
130155........ 3-71, 3-72, 3-73, 3-74, 223078 ........ 3-67 364441 ........ 2-31, 2-33, 2-39
3-75 223248 ........ 3-79 364614 ........ 3-39, 3-47
130773 ........ 3-5, 3-33, 3-87 223330 ........ 2-9, 3-67 365164 ........ 2-27, 3-27
140015........ 2-7 223520 ........ 1-1,2-25 367949 ........ 3-69
140145........ 3-55 223537 ........ 2-25 369359 ........ 3-13
140154 . ....... 3-79 223595 ........ 3-67 369371 ........ 3-83
140293 ........ 2-15, 3-27, 3-61 223641 ........ 3-70 369415........ 3-81
140626 . ....... 3-49 223679 ........ 3-72,3-74, 3-75 369435........ 3-83
140916 ........ 3-85, 3-89 23446 ........ 3-15 369462 ........ 3-83
14799 ........ 2-11 23683 ........ 3-55 369466 ........ 3-83
14838 ........ 2-3,2-5 24265 ........ 2-29, 3-29, 3-63 369470 ........ 3-83
14884 ........ 3-35 24299 ........ 2-3,2-5 369481 ........ 3-83
150208 ........ 3-15 24555 ........ 3-57 369496 ........ 3-83
150412........ 3-15, 3-21, 3-29, 3-61 24584 .. ...... 3-35 369781 ........ 3-49
15047 ........ 2-31, 2-33 24899 ........ 2-21 369795 ........ 3-47
150540 ........ 3-15, 3-17 25005 ........ 2-17 369796 ........ 3-47
150709 ........ 3-23 25312 ........ 3-90 370093 ........ 2-3
15522 ........ 3-45 25887 ........ 3-43, 3-45 370095 ........ 2-3,2-5
15539 ........ 2-3,2-5 26428 ........ 2-11 372874 ........ 4-3, 4-5, 4-7
15648 ........ 3-59 28010 ........ 2-29, 3-43 372876 ........ 4-3, 4-5, 4-7
15675 ........ 2-9, 2-35, 2-39, 3-57 29558 ........ 3-49 377084 ........ 3-3, 3-5, 3-7, 3-51
15678 ........ 2-9, 2-29, 2-37, 3-15, 29570 ........ 2-37,3-33 377328 ........ 3-83
3-33, 3-61 30240 ........ 2-5 377349 ........ 3-27
16411 ......... 1-1 32408 ........ 3-45 377364 ........ 2-25, 3-57
16412 ........ 1-1 32483 ........ 2-7,2-9, 2-17, 2-19, 377537 ........ 1-1
16735 ........ 2-11, 2-21, 3-67, 3-79 2-21, 3-3, 3-25, 3-31, 377538 ........ 1-1
16879 ........ 3-63 3-79 377540 ........ 1-1
16931 ........ 2-11, 3-83 32485 ........ 2-9, 2-11 379013 ........ 2-5
16953 ........ 3-67 32486 ........ 3-49 381502 ........ 2-23
17461 ........ 2-23 32490 ........ 2-11, 2-31, 2-33, 3-5, 382224 ........ 2-23
19064 ........ 3-15 3-83 382320 ........ 3-69
19065 ........ 3-51 383724 ........ 3-51
5-6 T16 9008148 (1-2018)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
385612........ 3-83 49186 ........ 3-23 76392 ........ 3-43, 3-45
385685 ........ 2-35 49263 ........ 2-37,3-3 76426 ........ 2-37, 3-27, 3-33
386063 ........ 2-15, 2-31, 2-33 49266 ........ 3-3, 3-5, 3-85, 3-89 76888 ........ 3-11
386274 ........ 2-29 49694 ........ 2-43 769785 ........ 3-35
386299 ........ 3-55 49697 ........ 3-39, 3-85, 3-89 77488 ........ 3-55
386364 ........ 3-29, 4-16 49800 ........ 3-39 78840 ........ 3-27
386652 ........ 3-27 49891 ........ 2-37, 3-33 78841 ........ 3-27
386785........ 29 50544 ........ 2-27 78842 ........ 3-27
386810 ........ 3-25, 3-31, 3-51 50901 ........ 3-17 78950 ........ 4-10
386868 ........ 3-59 51225-1....... 2-23 78951 ........ 4-10
387431 ........ 2-23 51317 ........ 2-23 78952 ........ 4-10
390994 ........ 2-39 54333 ........ 2-25, 3-27, 3-35, 3-61 79273-2 . ...... 3-27
391345........ 2-43 54400 ........ 3-49 80058 ........ 2-5,3-43
391365........ 3-27 54660 ........ 3-83 80127 ........ 3-47
391433 ........ 4-10 55038 ........ 29 80134 ........ 2-19
392215........ 3-45 55094 ........ 3-83 80235 ........ 3-55
39277 ........ 39 55248 ........ 35 80487 ........ 3-55
39283 ........ 3-83 56166 ........ 3-59 81884 ........ 3-45
39311 ......... 2-11 57248 ........ 3-15, 3-17, 3-23 81919 ........ 3-47
39313 ........ 3-83 57598 ........ 3-39, 3-49 82226 ........ 2-13
393135........ 2-7,3-29, 3-79 57702 ........ 3-13 82483 ........ 3-85, 3-89
39349 ........ 2-11, 2-17 578717 ........ 3-39 82829 ........ 33
394963 ........ 3-79 578856 ........ 4-15 82833 ........ 2-21
39658 ........ 2-15 579211 ........ 3-39 83415 ........ 2-19
39663 ........ 3-67 58078 ........ 3-83 86308 ........ 3-37
397644 .. ...... 2-35 58366 ........ 2-7,2-27 86328 ........ 2-7
397779 ........ 3-45 58494 ........ 3-59 86379 ........ 2-17
397889 ........ 3-65 58670 ........ 2-15 86773 ........ 3-45
397918 ........ 2-3 59658 ........ 2-35 86866 ........ 2-9, 3-55, 3-79
397978 ........ 2-3 59861 ........ 2-23 86952 ........ 3-55
398500 ........ 3-35 600437 ........ 2-15 87419 ........ 2-5, 3-47
398501 ........ 2-13 601359 ........ 2-15 87435 ........ 2-19
398526 ........ 33 607775 ........ 4-15 89046 ........ 2-5
41140 ......... 2-17 611010 ........ 3-21 89047 ........ 2-5
AaNngt......... 2-35, 2-39 611221 ........ 2-19 89048 ........ 2-5
41169 ......... 3-81 630146 ........ 2-39 89049 ........ 2-5
4178 ......... 3-41 63378 ........ 29 9001055 ....... 3-71
41185......... 3-45 63810 ........ 2-19, 2-27, 2-39, 3-27 9001056 . ...... 3-72
41186 ......... 3-43, 3-57 63923 ........ 4-16 9001057 ....... 3-74
41189 ......... 3-27 64425 ........ 2-31, 2-33 9001062 . ...... 3-73
41342 ........ 3-83 64743 ........ 3-35 9002021 ....... 1-1, 3-21
41359 ........ 3-79 67366 ........ 2-7 9003009 . ...... 4-11, 4-12
41360 ........ 3-45 67767 ........ 3-61 9003517 ....... 4-8,4-9
41362 ........ 3-45 68567 ........ 2-27 9006159 ....... 4-15
41430 ........ 3-9, 3-13, 3-41, 3-47 68872 ........ 3-70 9006268 . ...... 4-15
41579 ........ 2-3,4-15 68873 ........ 3-70 9006270 . ...... 3-15, 4-15
41702 ........ 2-15 69234 ........ 2-21, 3-35 9006325 ....... 4-15
43454 .. ...... 29 70651 ........ 2-11 9007395 ....... 3-86
43555 ........ 3-15, 3-21 71579 ........ 2-7 9007853 ....... 1-1,2-29
43844 .. ...... 3-15, 3-17, 3-21, 3-23, 71607 ........ 2-31, 2-33 9007903 . ...... 2-15

3-29, 3-61 73342 ........ 3-27 9007947 . ...... 2-13
43952 ........ 2-17 73468 ........ 3-27 9007955 ....... 29
44906 ........ 2-23, 2-31, 2-33, 2-41, 74455 .. ...... 35 9007966 . ...... 2-11

3-55 75934 ........ 3-79 9008017 ....... 2-39
44961 ........ 3-21, 3-23 75939 ........ 2-17 9008019 ....... 39
46236 ........ 2-9, 3-67 76062 ........ 2-15 9008031 ....... 2-35
47701 ........ 2-39 763025........ 29 9008033 ....... 3-67
48749 ........ 3-45 763040 ........ 3-47 9008035 ....... 2-37
49162 ........ 2-9, 3-69 763045 ........ 2-7,3-79 9008037 ....... 3-33
49177 ........ 2-9, 3-67 763149 ........ 3-37, 3-39 9008043 . ...... 3-35

T16 9008148 (1-2018)

5-7




CROSS REFERENCE

Part Page Part Page
Number Number Number Number
9008047 ....... 3-37 9008716 ....... 4-3, 4-5, 4-7
9008052 . ...... 2-39 9008718 ....... 4-3, 4-5, 4-7
9008061 ....... 3-11 9008719 ....... 4-3, 4-5, 4-7
9008067 . ...... 3-13 9008720 ....... 4-3, 4-5, 4-7
9008069 . ...... 3-7 9008737 ....... 3-57
9008089 ....... 1-1 9008738 ....... 2-35
9008090 . ...... 1-1 9008740 . ...... 2-13
9008094 . ...... 1-1 9008741 ....... 2-9
9008115 ....... 3-35 9008742 . ...... 2-39
9008135 ....... 35 9008743 ....... 2-39
9008139 ....... 33 9008744 . ...... 2-13
9008142 ....... 3-91 9008756 . ...... 2-15
9008143 ....... 3-91 9008758 ....... 4-12
9008144 . ...... 3-91 9008816 ....... 2-43
9008145 ....... 3-91 9008822 ....... 2-43
9008146 ....... 3-91 9008823 ....... 2-43
9008147 ....... 3-91 9008848 . ...... 4-11, 4-12
9008148 ....... 3-91 9008865 ....... 3-23, 4-12
9008149 ....... 3-91 9008884 ....... 4-11
9008155 ....... 3-37 9008885 ....... 3-21, 4-11
9008166 ....... 3-79 9009093 ....... 2-11
9008167 ....... 3-79 9009382 ....... 3-91
9008168 ....... 3-79 9009515 ....... 4-5, 4-7
9008182 ....... 3-39 9009597 ....... 2-11,4-3
9008429 . ...... 2-35 9009671 ....... 3-83
9008532 ....... 3-91 9009984 . ...... 2-27
9008544 . ...... 4-8,4-9 9009990 ....... 3-85, 3-89
9008545 ....... 4-8,4-9 9010085 ....... 3-85, 3-89
9008546 . ...... 4-8,4-9 9010086 . ...... 3-85, 3-89
9008548 ....... 4-8 9010301 ....... 3-87
9008549 ....... 4-8,4-9 9010937 ....... 2-41
9008550 . ...... 4-8,4-9 9011051 ....... 4-3, 4-5, 4-7
9008551 ....... 4-8,4-9 9011053 ....... 4-9
9008552 ....... 4-8,4-9 9011663 ....... 3-15
9008553 ....... 4-8,4-9 9011872 ....... 2-21
9008554 . ...... 4-8,4-9 9011900 . ...... 2-11
9008555 ....... 4-8,4-9 9011916 ....... 2-29, 3-43
9008556 . ...... 4-8,4-9 9012321 ....... 2-29
9008557 ....... 4-8,4-9 9012508 ....... 2-13
9008654 . ...... 2-39 9012602 . ...... 4-8,4-9
9008655 ....... 2-37 9013931 ....... 2-25,2-29
9008656 . ...... 3-33 9013933 ....... 2-25
9008658 . ...... 2-7 9013934 ....... 2-29
9008659 . ...... 2-7 9013949 ....... 2-35, 2-39
9008660 . ...... 3-29 9014290 ....... 3-41
9008661 ....... 29 9014662 . ...... 2-5
9008662 . ...... 29 9014664 . ...... 2-5
9008663 . ...... 3-77 9014666 . ...... 2-3,2-5
9008664 . ...... 2-7 9014836 ....... 4-3, 4-5, 4-7
9008665 . ...... 2-27 9015275 ....... 3-75
9008668 . ...... 3-47 9016246 . ...... 2-33
9008670 . ...... 3-41 9016247 . ...... 2-31
9008671 ....... 3-39 94877 ........ 2-41, 3-55
9008672 ....... 3-57
9008673 ....... 3-21
9008674 . ...... 3-15
9008675 ....... 4-3, 4-5, 4-7
9008676 . ...... 3-43
9008678 ....... 2-35
9008696 . ...... 2-13

5-8 T16 9008148 (1-2018)



CROSS REFERENCE

PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST

A

Actuator, 36vdc, 02.0strk, 01471b, 2-41

Actuator, 36vdc, 05.0strk, 0500Ib, 2-23

Actuator, 36vdc, 06.0strk, 0562lb, 3-49,
3-55

Adapter, Swivel, 1.75, Abs, 3-37

Alarm, Audio, 10-48vdc, W/ Shutter, 2-13

Alarm, Backup, 12-48vdc, Adj, 3-3

Angle, Battery, 2-19

Angle, Keeper, Cable, 3-55

Angle, Keeper, Shrd, Seat, 2-9

Angle, Mtg, Antenna, Telem, 3-85, 3-89

Angle, Mtg, Bmpr, 2-35, 2-39, 3-11

Angle, Mtg, Clip, Prop Rod, 2-9

Angle, Mtg, Hppr, 3-41

Angle, Mtg, Pump, 3-27

Angle, Mtg, Shrd, Seat, 2-9

Angle, Mtg, Tank, 2-35

Angle, Shrd, Battery, 3-79

Angle, Sppt, Battery, 3-79

Angle, Stl, Perforated .03 1.4 1.4 26.0l,
2-27

Antenna, Telem, 70 In [Gprs], 3-85, 3-89

Arm Kit, Sqge, Side, Lh, Afmki, 2-33

Arm Kit, Sqge, Side, Rh, Afmkt, 2-31

Arm WiIdt, Brush, 3-43

Arm Widt, Lift, 2-23

Arm Widt, Lower, Sha, 3-59

Arm WiIdt, Upper, 3-59

Arm, Brush, Pre-Sweep, Idler, Lh, 3-45

Arm, Flat, Stop, Battery, 0.31, 3-83

Arm, Lift, Head, 2-23

Arm, Lift, Sqge, 2-41

Armrest, Rh, 3-67

Bag, Vacuum, Paper [1pick=1pkg], 1-1,
3-41

Bar, Retainer, Battery, 3-79

Bar, Rnd, Plstc, 0.31d 08.5l, 2-39

Base, Module, Light, 3-3

Battery, Wet, 06vdc 0235ah, 1-1, 2-19

Battery, Wet, 06vdc 0360ah, 1-1

Battery, Wet, 06Vdc 0360Ah, W/Carton,
3-70

Bearing [6003 2rs], 4-3, 4-5, 4-7

Bearing Assy, W/ Shaft, 3-45

Bearing, Ball [91962 2rs], 4-8, 4-9

Bearing, Ball, 0.24b 0.51d 0.20w [2seal],
3-37

Bearing, Ball, 0.59b 1.26d 0.35w[2seal],
3-45

Bearing, Ball, 0.62b 1.38d 0.43w, 2-29,
3-43

Bearing, Ball, 1.48B 2.38B 0.67W, 2-21

Bearing, Ball, 2 Row 15Mmb 35 Mmd 15.9

Mmw, 2-29
Bearing, Fing, 2hole, 0.75b, 2-11

Bearing, Fing, 2hole, 0.75b [Nyl], 2-11

Bearing, Fing, 2hole, 1.25b, 2-11, 2-23

Bearing, Journal, 0.75b 0.88d 0.75I, 2-11

Bearing, Motor, Ele, 2-25, 2-29

Bearing, Needle, 0.25b 0.88d 0.50w, 3-81

Bearing, Pillowblock, 1.12b, 2-11

Bearing, Split, 1.00b, 2-23

Bearing, Steering, 4-3, 4-5, 4-7

Bearing, W/ Collar, 0.75b 1.85d 1.06w,
3-43, 3-45

Bellcrank, Lift, Sqge, 2-31, 2-33

Belt Kit, W/ Tool, Replmt, 1-1

Belt Kit, W/Tool, Repimt (Set of 2), 2-29

Belt, Drive, 2-29

Belt, Drive, 7grv [7pj], 1-1, 3-43

Blade Kit, Sqge, Linatex, Ci [T16], 1-1

Blade Kit, Sqge, Rbr, Gum, Ci [T16], 1-1

Blade Kit, Sqge, Ure, Ci [T16], 1-1

Blade, Sqge, Front, 43.191 [Linard], 1-1

Blade, Sqge, Front, 43.191 [Linard]
(Standard), 2-43

Blade, Sqge, Front, 43.191, Gum, 1-1

Blade, Sqge, Front, 43.191, Gum (Option),
2-43

Blade, Sqge, Front, 43.191, Ure, 1-1

Blade, Sqge, Front, 43.191, Ure (Option),
2-43

Blade, Sqge, Rear Linatex, 1-1

Blade, Sqge, Rear Linatex (Standard),
2-43

Blade, Sqge, Rear, Gum, 1-1

Blade, Sqge, Rear, Gum (Option), 2-43

Blade, Sqge, Rear, Ure, 1-1

Blade, Sqge, Rear, Ure (Option), 2-43

Blade, Sqge, Sba, Inner [Gum], 3-57

Blade, Sqge, Sba, Inner [Linatex], 3-57

Blade, Sqge, Sba, Inner [Ure 50d], 3-57

Blade, Sqge, Sba, Outer [Gum], 3-57

Blade, Sqge, Sba, Outer [Linatex Duall,
3-57

Blade, Sqge, Sba, Outer [Ure 50d], 3-57

Blade, Sqge, Side Linatex, 1-1, 2-31, 2-33

Blade, Sqge, Side, 25.10 Gum, 1-1, 2-31,
2-33

Blade, Sqge, Side, 25.101 Ure, 1-1, 2-31,
2-33

Bolt, Eye, M10 X 1.50 X 140mm, 13.00
Eye, 2-27

Bolt, Shid, .41d X 0.35, M8 X 1.25, 3-35

Boot, 90deg .50id .57id X .84id 1.01,BIk,
2-21

Boot, 90deg .50id 1.00id 2.501, Red, 2-19

Boot, Circuitbreaker, 2-15, 3-7, 3-18, 3-25,

3-31, 3-51, 3-65

Boot, Terminal, Battery, 02-01Ga, Black,
3-70

Boot, Terminal, Battery, 02-01Ga, Red,
3-70

Boot, Terminal, Battery, 25.4mm, Blk, 2-19

Bracket Wldt, Actuator, Sba, 3-55
Bracket Widt, Brg, 2-11

Bracket WIdt, Brush, Adj, Lh, 3-47
Bracket Widt, Brush, Adj, Rh, 3-47
Bracket Widt, Latch, 3-67

Bracket Widt, Lift, Head, Front, 2-23
Bracket Widt, Mtg, 2-15

Bracket WIdt, Mtg [FaST, T16], 3-21
Bracket WIdt, Mtg, Actuator, 3-49
Bracket Widt, Mtg, Battery [RIr], 3-81
Bracket WIdt, Mtg, Chrgr, 3-77
Bracket WIdt, Mtg, Headlight, 3-39
Bracket WIdt, Mtg, Latch, 3-39
Bracket WIdt, Mtg, Latch, Cover, 3-39
Bracket WIdt, Mtg, Ohg, 3-49
Bracket WIdt, Mtg, Sha, 3-59
Bracket WIdt, Sqge, Body, Lh, 2-33
Bracket WIdt, Sqge, Body, Rh, 2-31
Bracket, Angle, Keeper, Cable, 3-49
Bracket, Guide, Hose, 2-25

Bracket, Keeper, Cable, 3-49
Bracket, Mtg, 3-79

Bracket, Mtg [Quantum Ec-H20], 3-15
Bracket, Mtg, Lift, 3-49

Bracket, Mtg, Actuator, 2-41

Bracket, Mtg, Bmpr, 2-35, 2-39
Bracket, Mtg, Cable, 3-49

Bracket, Mtg, Cover, Recvy Tank, 2-35
Bracket, Mtg, Extinguisher, 3-90
Bracket, Mtg, Hose, 2-35, 2-39
Bracket, Mtg, Hsng, Fan, 2-37, 3-33
Bracket, Mtg, Latch, 3-67, 3-79
Bracket, Mtg, Latch, Keeper, 3-39
Bracket, Mtg, Latch, Tank Cover, 3-69
Bracket, Mtg, Ohg, 3-9

Bracket, Mtg, Prop Rod, 2-9
Bracket, Mtg, Pump, 3-29

Bracket, Mtg, Shrd, Corner, 2-7
Bracket, Mtg, Shrd, Frame, 2-7
Bracket, Mtg, Shrd, Lh, 2-7

Bracket, Mtg, Shrd, Rh, 2-7

Bracket, Mtg, Tank, 2-7, 3-13
Bracket, Mtg, Tank, Es, 3-29
Bracket, Mtg, Tank, Front, 2-39
Bracket, Mtg, Tank, Soltn, 2-39
Bracket, Mtg, Tray, 2-9

Bracket, Mtg, Valve, Water, 2-39
Bracket, Protector, Float Switch, 2-35
Bracket, Pump, 3-61

Bracket, Pump, Soltn, 3-15, 3-21
Bracket, Pump, Wand, Spray, 3-35
Bracket, Retainer, 3-55

Bracket, Retainer, Spring, 2-3, 2-5
Bracket, Sppt, Brg, 2-11

Bracket, Sppt, Shrd, 3-79

Bracket, Sppt, Tank, Lh, 2-39
Bracket, Sppt, Tank, Rh, 2-35
Bracket, Sqge, Side, Hinge, 2-31
Bracket, Sqge, Side, Hinge, Lh, 2-33
Bracket, Stiffener, Hsg, 2-37, 3-33
Bracket, Stop, Hinge, 3-39

Bracket, Strainer, Pump, Es, 3-27
Bracket, Telem [T16], 3-85, 3-89

T16 9008148 (1-2018)




CROSS REFERENCE

Bracket, Valve, Large, 4-15

Brake, Rotor, 4-8, 4-9

Brake, W/Lever, Complt, 4-8, 4-9

Brush Assy, Carbon, Motor, Ele [1pc], 3-47

Brush Assy, Disk, Scb, 18.0D, Nylon
(Replaced by 1220191), 2-3

Brush Assy, Disk, Scb, 18.0D,
Polypropylene
(Replaced by 1220188), 2-3

Brush Assy, Disk, Scb, 18.0D, Super
Abrasive
(Replaced by 1220190), 2-3

Brush Assy, Disk, Scrubbing, 13.0D,
Nylon, 2-5

Brush Assy, Disk, Scrubbing, 13.0D, Nylon

(Replaced by 1220230), 2-5

Brush Assy, Disk, Scrubbing, 13.0D,
Polypropylene, 2-5

Brush Assy, Disk, Scrubbing, 13.0D,
Polypropylene
(Replaced by 1220231), 2-5

Brush Assy, Disk, Scrubbing, 13.0D,
Polypropylene Heavy Duty (Replaced
by 1220231), 2-5

Brush Assy, Disk, Scrubbing, 13.0D, Super
Abrasive, 2-5

Brush Assy, Disk, Scrubbing, 13.0D, Super
Abrasive
(Replaced by 1220232), 2-5

Brush Assy, Disk, Scrubbing, 18.0D,
Nylon, 2-3

Brush Assy, Disk, Scrubbing, 18.0D,
Polypropylene, 2-3

Brush Assy, Disk, Scrubbing, 18.0D, Super
Abrasive, 2-3

Brush Assy, Disk, Sweeping, 19.0D,
Polypropylene
(Replaced by 1220186), 2-5

Brush Assy, Disk, Swp, 19.0D,
Polypropylene, 2-5

Brush Hub Kit, Cyl, Rplmt [T16], 2-29

Brush Kit, Hub Assy, Drive, Ci [Hdpe In],
25

Brush Kit, Hub Assy, Drive, Ci [Hdpe], 2-5

Brush Kit, Hub Assy, Drive, Ci [Uhmw],
2-3,2-5

Brush Kit, Motor, 2-25, 2-29, 2-37, 3-33,
3-41, 3-43

Brush Kit, Motor, 1052754, 3-57

Brush, Disk, Swp, 19.0d, Polypropylene
(Pre-Sweep), 2-5

Brush, Disk, Swp, 19.0d, Pyp
(Pre-Sweep), 3-47

Brush, Scb, 35, 20sr, Heavy Duty
Polypropylene, 2-3

Brush, Scb, 35I, 20sr, Polyester, 2-3

Brush, Scb, 351, 20sr, Super Abrasive, 2-3

Brush, Scb, 35, 20sr,Polypropylene, 2-3

Brush, Swp, 241, 06dr, Pyp, Spl
(Pre-Sweep), 2-5, 3-43

Brushholder, Motor, Ele, 3-47

Bumper Kit, Front, Ci [T16], 3-11

Bumper WIidt, Tube T16, 3-11

Bumper, Battery, 3-83

Bumper, Rbr, 1.0d 0.38th .25-20, 3-79

Bumper, Rbr, 1.5d 0.63 0.31h, 3-39, 3-47

Bumper, Rbr, 2.5d X 1.00, 3-83

Bumper, Rear, Lh, Afmkt [T16], 2-39

Bumper, Rear, Rh, Afmkt [T16], 2-35

Bumper, Sba, 3-63

Bumper, Ure, 2-23

Bumper, Ure, 1.50d 1.25l, 3-13

Busbar, .06 1.0W 1.4H 4.4L Relay, 2-17

Bushing, Flex, Ure, 2-41, 3-47

Bushing, Fing, 0.50b 0.59d 0.25I, 2-41

Bushing, Fing, 0.50b 0.59d 0.38l, 2-23,
3-59

Bushing, FIng, 1.00b 1.13d 0.75I, 3-59

Bushing, Sleeve, 0.63b 0.72d 0.38l, 2-31,
2-33

Bushing, Sleeve, 1.00b 1.13d 1.750I, Fgl,
3-35

Cc

Cable Assy, 02ga .31ring /.31ring, 175a,
2-17,2-19

Cable Assy, 06ga Red / Blk, 050a /175a,
3-72,3-74, 3-75

Cable Assy, 10ga .25ring /.31ring, 050a,
2-17

Cable Assy, 2ga [T16 - Telemetry], 3-89

Cable Assy, 2ga, Telem [T16 Rollout], 3-85

Cable Assy, Battery, 02ga [Sb175], 3-79

Cable, 02ga 08.01 Red .31ring /.31ring,
2-19

Cable, 02ga 12.01 Red .31ring /.31ring,
2-19, 3-86

Cable, 06ga 16.01 Blk .25ring /.25ring, 2-17

Cable, 06ga 24.01 Brown .25ring /.25ring,
2-17

Cable, 06ga 52.01 Blk .25ring /.25ring, 2-17

Cable, 06ga 53.01 Brown .25ring /.25ring,
2-17

Cable, 2ga, BIk, Telem [T16], 3-85, 3-89

Cable, Charger Eu, Bc5 & Bc7, 3-75

Cable, Glv .06d 005.8 .26eye /.26eye, 2-9

Cable, Glv .06d 012.01 .26eye /.26eye,
313

Cable, Glv .13d 021.21 .50eye / M10, 3-49

Cable, Glv .13d 026.51 .50eye / M10, 3-49

Cable, Ss .09d 011.5l .50eye /.50eye, 3-59

Cable, Ss .13d 032.01 .2clevis /.50eye,
3-55

Cam, Adj, Brush [15.9Wh], 2-29

Cap, Battery, 2-19, 3-70

Cap, Brush, Motor, Ele, 3-47

Cap, Fill, Battery [Trojan], 3-87

Cap, Hub, Wheel, 2-21

Cap, Snap, 2.17d, 3-29

Capacitor, Plug [.01 Uf, 200v], 3-18

Cart Kit, Battery, R/O, Afmki[T16], 3-83

Caster Assy, Swivel, 1-1, 2-41

Caster Assy, Swivel, Neoprene, 1-1, 2-41

Caster, Rigid, 5.0d X 2.0w, 4hole, 3-83

Caster, Swivel, 5.0d 2.0w, 4hole, Gray,
3-83

Casting, Aluminum, 4-3, 4-5, 4-7

Catch, Latch, Tank Cover, 3-69

Catch, Snap, Push, Mal, 3-37

Chain, Rlr, 35 X 35 Pitches, 2-11

Chain, Steering [T16], 4-3, 4-5, 4-7

Channel Widt, Bmpr, Lh, 3-13

Channel WIdt, Bmpr, Rh, 3-13

Channel WIdt, Sppt, Steering, 2-11

Channel, .18, 27.8w 2.3 0.91, 5/0.3h, 3-81

Channel, Lift, Head, Cyl, 2-27

Channel, Lift, Head, Rear, 2-23

Charger Kit, 36vdc 021a, 1ph, Ci [Tj], 3-73,
3-74

Charger Kit, 36vdc 021a, 1ph,Domestic,Ci,
3-71

Charger Kit, 36vdc, 30a, Rollout, [Asia],
3-75

Charger Kit, 36vdc, Ci [Domestic/Export],
3-72

Charger, 36vdc 030a Wet Sb050g 230vac,
3-75

Charger, 36vdc 20a 100vac [Ob Jp], 3-77

Charger, 36vdc 20a 115vac [Ob Us], 3-77

Charger, 36vdc 20a 230/240vac [Ob Exp],
3-77

Circuitboard Kit, Mach, Afmkt, 2-15

Circuitbreaker, 02.5a, Resetable, 2-15, 3-3,
3-7,3-18, 3-31, 3-51, 3-65

Circuitbreaker, 15.0a, Resetable, 3-25,
3-31, 3-51

Circuitbreaker, 15A, Resetable, 3-35

Circuitbreaker, 20.0a, Resetable, 3-51

Circuitbreaker, 25.0a, Resetable, 3-51

Clamp WIdt, Front, 3-57

Clamp WIdt, Rear, 3-57

Clamp WIdt, Retainer, Sqge, 2-43

Clamp, Cable, Nyl, 0.62d, Nat, 3-85, 3-89

Clamp, Cable, Ss, 1.12d X 0.38w, 1hole,
2-27

Clamp, Cable, Stl, 0.25d X 0.56w, 1hole,
2-9, 3-67

Clamp, Cable, Stl, 0.63d X 0.50w, 1hole,
3-35

Clamp, Cable, Stl, 0.63d X 0.75w, 1hole,
33

Clamp, Cable, Stl, 0.69d X 0.62w, 1hole,
3-61

Clamp, Cable, Stl, 0.9x1.8x0.62w, 1hole,
2-21

Clamp, Cable, Stl, 1.00d X 0.75w, 1hole,
2-21,3-35

Clamp, Cable, Stl, 1.0x2.0x0.62w, 1hole,
2-7

Clamp, Cable, Stl, 1.25d X 1.00w, 1hole,
2-7,2-27

Clamp, Cable, Stl, 1.50d X 0.75w, 1hole,
2-7

Clamp, Cable, Stl, 2.00d X 0.75w, 1hole,
3-15, 3-21

Clamp, Hose, Wir, .52 - .56, Yel, 4-15

Clamp, Hose, Wir, .63 - .66, Blk, 4-15

5-10

T16 9008148 (1-2018)



CROSS REFERENCE

Clamp, Hose, Wormdrive, 0.25-0.62d,
31w, 3-15, 3-17, 3-21, 3-23, 3-29,
3-61

Clamp, Hose, Wormdrive, 0.31-0.88d,
31w, 2-25, 3-27, 3-35, 3-61

Clamp, Hose, Wormdrive, 0.56-1.06d,
56w, 2-19, 2-27, 2-39, 3-27

Clamp, Hose, Wormdrive, 2.62-3.50d,
3-15, 3-21

Clamp, Hose, Wormdrive, 3.25-4.00d,
50w, 2-35, 2-39

Clamp, Hose, Wormdrive, 5.56-6.50d,
56w, 2-37, 3-33

Clamp, Pivot, Link, 2-41

Clevis, 0.31d X 0.75l, 2-31, 2-33

Clevis, Adj, 0.38pin, M10x1.5, 3-49

Clip, Circuitboard, 2-15

Clip, Grip, Finger, 0.31-0.75d, Nk PI, 3-15

Clip, Grip, Rod, 0.49-0.63, Blk Plstc, 2-9

Clip, Motor, Ele, 3-47

Clip, Wire, Snap-In, .47d, 3-59

Connector Kit, Tubing, 4-16

Connector, Battery, 6ga 50a, Gray[2cont],
3-71, 3-72, 3-73, 3-74, 3-75

Connector, Fem, 2cav, Mp280 Sealed,
4-10

Contactor, 36vdc, 100a, Sp, No, 3-25,
3-31, 3-51

Contactor, 36vdc, 200a, Spst, 2-15

Control Box Assy Kit, Replmt, Telem[Can],
3-85, 3-89

Control Box Assy Kit, Replmt, Telem[Usa],
3-85, 3-89

Controller Kit, Ci [T16], 2-13

Controller Kit, Replmt [Ec-H20], 4-15

Controller, Drive [T16], 2-13

Controller, Propel, 36vdc 200a [Ac], 2-13

Cord, Chrgr, Ele, Tj, 3-73, 3-74

Cord, Extn, 16ga /3, 10t [Sjt], 3-71, 3-72

Cord, Power, 16/3, 15ft Blk [Us], 3-77

Coupling, Sqge, 2-41

Cover Widt, Wire, 2-9

Cover, Access, Flir, 2-35

Cover, Belt, 2-29

Cover, Belt, Pre-Sweep, Afmkt [T16], 3-43

Cover, Box, Connector, 4-8, 4-9

Cover, Circuitboard W/Labels, Afmkt, 2-15

Cover, Circuitboard W/Labels, Afmkt, TJ
(Japan Only), 2-15

Cover, Cooling Fan, 2-37, 3-33, 3-41

Cover, Idler, 2-29

Cover, Module, Light, 3-3

Cover, Motor, 4-8, 4-9

Cover, Motor, Afmkt [T16], 3-57

Cover, Plstc, Hub, Alm, 4-8, 4-9

Cover, Pocket, Afmkt [ec-H20 T16], 3-15

Cover, Pocket, Afmkt [FaST T16], 3-21

Cover, Pre-Sweep, Afmkt [T16], 3-39

Cover, R/O Battery, Afmkt, 3-79

Cover, Sba, Afmkt [T16], 3-47

Cover, Tank, Revry, Afmkt [T16], 2-35

Cover, Tank, Sint, Armkt, Tj [ec-H20 T16]
(Japan Only), 2-39

Cover, Tank, Sint, Armkt, Tj [FaST] (Japan
Only), 2-39

Cover, Tank, Sltn, Afmkt [ec-H20 T16],
2-39

Cover, Tank, Slin, Afmkt [FaST T16], 2-39

Cover, Wire, 3-79

Crank Replacement Kit, 4-16

Cuff, Adapter, 1.75 X 2.00, Pvc, 3-37

D

Device, Centering, Clip On, Tl [Gf Pp], 2-3,
2-5

Diode, Ele, Plug, 2-13, 2-15, 2-17, 3-18,
3-25, 3-31, 3-35, 3-51

Disc, Headlight, 2-7

Disc, Pre-Sweep, 3-51

Disk Assy, Pad, 18.0D
(Replaced by 1220200), 2-3

Disk, Driver, Pad, W/ Face, 13.0D, 2-5

Disk, Driver, Pad, W/Face, 18.0D, 2-3

Door, R/O Battery, Afmkt, 3-79

Driver Assy, Pad 13.0D (Replaced by
1220243), 2-5

Driver Assy, Pad, 13.0D, 2-5

Driver Assy, Pad, 18.0D, 2-3

E

Ec-H2o0 Kit [Module C, Plumbing], 4-15
Electrode, 5 Plate, High Flow, 4-15
Electrode, Cylindrical, 4-15
Extinguisher, Fire, 2.5 Lb Dry, 3-90

F

Fan, Vacuum, 5.7d, 036vdc, 3 Stage, 2-37,
3-33, 3-41

Fan, Vacuum, 5.7D, 036Vdc, 3 Stage
[Deu], 2-37, 3-33, 3-41

FaST 365 2 Lir, Detergent, 1-1, 3-21

FaST 665 2 Lir, Detergent, 1-1, 3-21

FaST 965 2 Lir, Detergent, 1-1, 3-21

FaST Kit, Ci [Inj Rebld, T3/Ss3, LI, 4-12

FaST Kit, Ci [Inj Rebld, T7/Ssr/T186, lii],
4-11

FaST Kit, Ci, Injector Filters[FaST li+],
4-11,4-12

FaST Kit, Injector, Ci [T3/Ss3 FaST lii],
4-12

FaST Kit, Injector, Ci [T3/Ss3 FaST lii]
(See Breakdowns), 3-23

FaST Kit, Injector, Ci[T7/Ssr/T16 FaST3],
4-11

FaST Kit, Injector, Ci[T7/Ssr/T16 FaST3]
(See Breakdowns), 3-21

FaST Kit, Seal, Injector, Ci [FaST lii], 4-11,
4-12

Fastener, 09.001 [Hook & Loop], 2-37,
3-33, 3-77

Fastener, 25.0 [Hook & Loop], 2-35

Filter, Panl, Dust, 2.0 X 06.1 X 07.6, 1-1,
2-35

Filter, Soltn, 020mesh, Pm12 3.1d 02.6l,
2-39

Filter, Soltn, 080mesh, Pm12 3.2d 08.0l,
3-15, 3-21, 3-29

Filterbox Widt, Pre-Sweep, 3-41

Fitting Assy, Qdc, Pf04, 3-15

Fitting Assy, Soltn, Bh, 2-39

Fitting, Brs, E90, Bm06/Pm06, Short, 3-35

Fitting, Brs, E90, Pf06/Pm06, Spcl, 3-35

Fitting, Brs, Str, Bm08/PmO06 [Taped], 3-35

Fitting, Brs, Str, Pf06/Pm12, 3-35

Fitting, Brs, Str, Pm02, Plug [Skhd], 3-15

Fitting, Brs, Str, Pm02/Pm02, 4-15

Fitting, Brs, Tee, Pm04/Pf04/Pf04, Run,
3-23

Fitting, Plstc, Body, Spray, Pf04, 3-15

Fitting, Plstc, E90, Bm04/Pm04, Nyl, 3-15

Fitting, Plstc, E90, Bm05/Pm02, Nyl, 4-15

Fitting, Plstc, E90, Bm06/Bm06, 3-15,
3-17, 3-21, 3-23, 3-29

Fitting, Plstc, E90, Bm06/Bm08, 3-61

Fitting, Plstc, E90, Bm06/Pf08, Swivel,
3-21

Fitting, Plstc, E90, Bm06/Pm04, Nyl, 3-15,
3-17,3-23

Fitting, Plstc, E90, Bm06/Pm06, 3-15,
3-21, 3-29, 3-61

Fitting, Plstc, E90, Bm06/Pm06, Nyl, 3-15,
3-61

Fitting, Plstc, E90, Bm10/Bm10, 3-27

Fitting, Plstc, E90, Bm10/Pm08, 2-39

Fitting, Plstc, E90, Bm10/Pm12, 3-27

Fitting, Plstc, Pf12/Pf12, Bh, 3-27

Fitting, Plstc, Pipe, Cap, P04, 3-21

Fitting, Plstc, Rst, .380d /.13id, 3-17

Fitting, Plstc, Str, Bm04, Cplg, Fem, 3-21

Fitting, Plstc, Str, Bm04/Pm04, 3-17

Fitting, Plstc, Str, Bn06/Bm06, 3-15, 3-21,
3-29

Fitting, Plstc, Str, Bn06/Pm02, Nyl, 4-15

Fitting, Plstc, Str, Bn06/Pm04, 3-15, 3-17

Fitting, Plstc, Str, Bn06/Pm04, Nyl, 3-23

Fitting, Plstc, Str, Bm08/Pm06, 3-35

Fitting, Plstc, Str, Bm10/Bm10, 2-27, 3-27

Fitting, Plstc, Str, Bm12/Pm12, 3-27

Fitting, Plstc, Str, Pf12/Pf12, 3-27

Fitting, Plstc, Str, Pm04, Cplg, Mal, 3-21

Fitting, Plstc, Str, Pm04/Pm04, 3-15, 3-17

Fitting, Plstc, Tee, Bm06/Bm06/Pf04, Br,
3-17,3-23

Fitting, Plstc, Tee, Pf04/Pf04/Pf04, 3-15

Fitting, Plug, Pm06, Nyl, 2-39

Fitting, Spcl, Pf04/Pf04/Pf04/Pf04, 3-17

Fitting, Stl, Pm04/Pm02/Pm04/Pm02,
Spcl, 3-15

Fitting, Stl, Str, Bm06/Pm06, Swivel, 3-35

Fitting, Swivel, .375 Npt, 3-35

Flange, Brg, 1.9id 2h, 3-43, 3-45

Flange, Lift, Torque, Arm, 2-23

Flapper, Valve, Pump, Water, 3-27

Frame WIdt [T16], 2-7

T16 9008148 (1-2018)

5-11




CROSS REFERENCE

Frame Widt, Mtg, RIr, 3-83

Frame Widt, Pre-Sweep, 3-41

Frame Widt, Sqge, 3-57

Frame, Cart, Battery [7200], 3-83

Frame, Sqge, Inner, 2-43

Frame, Sqge, Outer, 2-43

Fuse, 002a, 250vdc, Cartridge, 3-85, 3-89
Fuse, 100a, 0.88 2.4, 125volt, 2-17
Fuse, 15a, Replmt, 3-77

G

Gasket, .25 1.88d 1.0id [Poron], 3-27

Gasket, .75, 03.94w 04.92I, Adh|Nitrile],
3-41

Gasket, .75, 03.94w 08.58I, Adh|Nitrile],
3-39

Gasket, Base, Module, 3-3

Gasket, Box, Fltr, 3-39

Gasket, Cover, Belt, 2-29

Gasket, Cover, Circuitboard, 2-15

Gasket, Cover, Fltr, 2-35

Gasket, Lh, 2-13

Gasket, Rh, 2-13

Gasket, Vacfan, 2-37, 3-33

Gasspring, 90Ib, 3.9strk, 3-59

Grip, Handle, 3-83

Grip, Handle, Rnd, 3-83

Grip, Lock, 2-43

Grommet, Blind, 3-15, 4-15

Grommet, Mtg, Light, 2-7

Grommet, Pye, 0.37id, F/1.5h, .13 Matl,
3-29

Grommet, Rbr, .88id, F/1.3h, .19 Matl, 2-7

Grommet, Rbr, 0.62id, F/0.9h, .12 Matl,
3-5

Grommet, Rbr, 0.69ID, F/1.0H, .25 Matl,
33

Grommet, Rbr, 1.311d, F/1.6H, .12 Mat,
2-11, 3-51

Guard Kit, Sqge, Ci [T16], 3-13

Guard WiIdt, Ohg, Top, 3-9

Guard Widt, Sba, 3-63

Guard, Light, Revl / Strobe, 3-5

Guide, Sqge, Lh, 2-33

Guide, Sqge, Rh, 2-31

H

Handle Kit, Wand, Afmkt, 3-37

Handle WIdt, Battery Cart, 3-83

Handle, Door, 3-41

Harness Kit, Wire, Instmt Panl, Repimt,
2-11

Harness, Cable, Propel Motor [T16, Cw],
2-64

Harness, Cable, Propel Motor [T16], 2-59

Harness, Diagnostic [T16], 2-17

Harness, Ele, Telem [T16], 3-85, 3-89

Harness, Main, Ele [T16], 2-59, 2-64

Harness, Main,Controlboard[Ec-H20
5cell], 4-15

Harness, Switch, Seat [7200], 2-9, 3-67

Harness, Swpr [T16], 3-53

Harness, Wire [Ec-H20, T16], 3-19

Harness, Wire, Adapter, 2-29

Harness, Wire, Alarm / Light [T16], 3-3

Harness, Wire, Light, Ohg [T16], 3-5

Harness, Wire, Propel Motor [T16], 2-59,
2-64

Head Kit, Pump, Water, Repair, 4-10

Head Widt, Disk, 2-25

Head WIdt, Scb, Cyl, 2-27

Headlight, 12-48Vdc, 10Watt, Rnd Led,
ul, 3-7

Hinge Widt, 3-79

Hinge, .25pin .12 4.0w 04.01, 4/0.30h, 3-79

Hinge, .38pin .12 3.5w 12.01, 5/0.38sl, 3-39

Hook Widt, Latch, 2-29, 2-31, 2-33, 2-43,
3-57

Hook, Nozzle, Hd Pye, 3-35

Hopper Assy, Pre-Sweep, Afmkt [T16],
3-41

Hopper, Debris, Afmkt [T16], 2-27

Hopper, Pre-Sweep, Afmkt [T16], 3-41

Horn, 36vdc, 110dba, 2-7

Hose Assy, Drain, 2.001d x 33.9L. Bk,
2-35, 2-39

Hose Assy, W/2cuff, 1.8d 0421 1.8/1.8,
3-37

Hose Kit, Mtg, Brkt, T16, 2-35, 2-39

Hose Kit, Replmt [T16], 3-35

Hose, Afmkt, Pvc, Brd, 0.38id, 01it, Clr,
3-15, 3-17, 3-21, 3-23, 4-15

Hose, Afmkt, Pvc, Brd, 0.38id, 02it, Clr,
3-15, 3-21, 3-23, 3-29

Hose, Afmkt, Pvc, Brd, 0.38id, 03it, Clr,
3-15, 3-17

Hose, Afmkt, Pvc, Brd, 0.38id, 08it, Clr,
3-15, 3-17, 3-23, 3-29, 3-61

Hose, Afmkt, Pvc, Brd, 0.50id, 01it, Clr,
3-61

Hose, Afmkt, Pvc, Brd, 0.50id, 08it, Clr,
3-35

Hose, Afmkt, Pvc, Brd, 0.62id, 01it, Clr,
2-39, 3-27

Hose, Afmkt, Pvc, Brd, 0.62ID, 02ft, Clr,
3-27

Hose, Afmkt, Pvc, Brd, 0.62id, 03it, Clr,
3-27

Hose, Afmkt, Pvc, Brd, 0.75id, 01it, Clr,
2-19, 3-27

Hose, Afmkt, Pvc, Clr, 0.25id, 01, 3-21

Hose, Afmkt, Pvc, Wir, 0.63id, 03ft, CI,
2-27

Hose, Pvc, Brd, 0.31id 0.530d, 2ft, Clr,
4-15

Hose, Vacuum, 1.75id X 073.6l, 2cuff, 2-35

Hose, Water, Mold, 0.62id X 012.2l, 3-27

Housing WIdt, Battery, R/O [No Battery],
3-81

Housing WIdt, Brg, Pre-Sweep, 3-43

Housing WIidt, Pivot, 3-47

Housing Widt, Sppt, 3-83

Housing, Body, Injector [FaST lii, 4-11,
4-12

Housing, Bottom, 4-15

Housing, Fing, Brg, 3-45

Housing, Fltr, Lower [FaST lii], 4-11, 4-12

Housing, Fltr, Upper [FaST lii], 4-11, 4-12

Housing, Sqge, Holder, Wheel, F/609648,
3-37

Housing, Upper, Module, High Flow, 4-15

Housing, Vacfan, Afmkt [T16], 2-37

Housing, Vacfan, Dual, Afmkt [T16], 3-33

Hub Kit, Idler, Brush, Replmt [T16], 2-29

Hub, Alm, 4-8, 4-9

Hub, Drive, Brush, Disk, 0.75b [6t], 2-25,
3-57

Hub, Drive, Brush, Disk, 3hole 5.8bc, 2-5

Hub, Drive, Brush, Disk, 3hole 5.8bc[6t],
2-3,2-5

Insert, Venturi, Medium, [FaST lii], 4-11

Insert, Venturi, Small, [FaST lii], 4-12

Instr, Use&care, Wallchart [T16] (ONLINE
ONLY), 3-91

Insulation, Acstc, 0.5, 06.6 X 15.8 C-0,
2-37,3-33

K

Key, Ignition, Sql, 1-1, 2-13

Key, Sq, 0.19 X 0.19, 0.75I, 2-29, 3-43,
3-45

Key, Sq, 0.19 X 0.19, 1.001, 2-11

Key, Sq, 0.25 X 0.25, 1.001, 2-25, 3-57

Key, Sq, 05mm X 05mm, 25mml, 2-29,
3-43

Keychain, Rectangle, Parts & Service,
2-13

Knob Assy, Star, 3.21d 5ear M12, 2-41

Knob Assy, Star, 3.21d 5ear M8, 3-45, 3-57

Knob, Star, 1.50d 0.88l 3ear M8x1.25
Fem, 3-45, 3-47

L

Label [User, Attention, Ec-H20], 2-65

Label set, info/Hzd [T16], 2-65

Label, Circuitbreaker, 2-15

Label, Circuitbreaker, Panl, Ele, 2-13

Label, Direction [Ec-H20], 4-15

Label, Hzrd, Flammable Matl, Na, 2-65

Label, Logo [T16], 2-65

Label, Logo, 04.41 White / Tl [Es], 2-65

Label, Logo, 05.81 White / Hg [Tennant],
2-65

Label, Logo, 05.81 White / Tl [Tennant],
2-65

Label, Logo, 06.11 White / Tl [Fast], 2-65

Label, Logo, 08.01 White / Tl [Tennant],
2-65

Label, Logo, 12.3I 4color [Ec-H20], 2-65

5-12

T16 9008148 (1-2018)



CROSS REFERENCE

Label, Logo, 14.91 4color [Ec-H20], 2-65

Label, Model [T16], 2-65

Label, Module [Nsf, Ec-H20], 4-15

Label, Opertnl, Console, Lh, 2-13

Label, Opertnl, Console, Rh, 2-13

Label, Opertnl, Vacuum Wand Handle,
3-37

Label, Tag, Battery [Hydrolink Watering],
3-87

Latch, 2-29, 3-39, 3-67, 3-69, 3-79

Latch, Cmpr, Yel Grip, 2-31, 2-33, 3-79

Light Assy, Led, 3-3

Light Assy, Pre-Sweep, Afmkt, 3-39

Light Kit, Front, Ci [T16], 3-7

Light Kit, Strobe, Ci [T16], 3-3

Light Kit, Strobe, Ohg, Ci [T16], 3-5

Light, Fish, 12Vdc, Amb, Rwk, 3-3, 3-5

Link, Chain, Rlr, 35, 2-11

Link, Master, 4-3, 4-5, 4-7

Link, Tensioner, Spring, 2-41

Lip, Tray, Debris, 2-27

Lock, Floor, 3-83

Lock, Secondary, 2cav, Mp280 Sealed,
4-10

Magnet, Drive Brush, 2-9

Manifold Kit, Sys, Water, Battery, Ci, 3-86

Manifold, Bar, Spray, 33.7inch, 2-27

Manifold, Detgt .25id, 3-23

Manifold, Soltn, 2-25

Manifold, Soltn, Sba, 3-61

Manifold, Sys, Water, Battery, 3-86

Manual, Oprtr [T16 Ele, Cn], 3-91

Manual, Oprtr [T16 Ele, En, Na], 3-91

Manual, Oprtr [T16 Ele, Es, Na], 3-91

Manual, Oprtr [T16 Ele, Fr, Na], 3-91

Manual, Oprtr [T16 Ele, Jp], 3-91

Manual, Oprtr [T16 Ele, Ptb], 3-91

Manual, Parts [T16 Ele, En, Na/Int], 3-91

Manual, Service Info [T16 Ele, En], 3-91

Mesh Assy, Cloth [T16 Cargo Net], 2-9

Module Kit, Replmt [Ec-H20], 4-15

Module Kit, Repimt [Ec-H20] (See
Breakdowns), 3-15

Molding, Afmkt, Trim, Pvc, .08 .11, 01ft,
2-7, 2-9, 2-15, 2-23, 2-27

Molding, Afmkt, Trim, Pvc, .08 .11, 02ft,
3-77

Molding, Afmkt, Trim, Pvc, .08 .11, 03ft,
2-27

Motor Assy, Ac, Drive, Complt, 4-8, 4-9

Motor, Ele, 36vdc 0.08hp 0068rpm Gear
Lh, 3-47

Motor, Ele, 36vdc 0.08hp 0068rpm Gear
Rh, 3-47

Motor, Ele, 36vdc 0320rpm 0.63hp Gear,
3-57

Motor, Ele, 36vdc 0360rpm 1.00hp Gear,
2-25

Motor, Ele, 36vdc 1750rpm 1.00hp 22.0a,
2-29, 3-43

Mount Widt, Arm, 3-57
Mount, Cable Tie, 3-5
Muffler, Vacfan, 2-37, 3-33

N

Nozzle, Spray, Gun, 3-35

Nut, Compression, 2.25-12, Abs, 3-37

Nut, Hex, Flexlock, .31-18, 2-19

Nut, Hex, Fing, M6 X 1.00, 3-63

Nut, Hex, Fing, M8 X 1.25, 2-7, 2-11, 3-39,
3-47, 3-83

Nut, Hex, Jam, .31-24, 3-51

Nut, Hex, Jam, 1.12-12, 2-11

Nut, Hex, Jam, M10 X 1.5, Ss, 2-27

Nut, Hex, Lock, .25-20, NI, 3-79

Nut, Hex, Lock, .25-20, NI, Ss, 3-81

Nut, Hex, Lock, .31-18, NI, Thin, 2-9, 3-59,
3-67

Nut, Hex, Lock, #06-32, NI, 2-17

Nut, Hex, Lock, M10 X 1.5, NI, 3-9, 3-13,
3-41, 3-47

Nut, Hex, Lock, M10 X 1.5, NI, Ss, 2-23,
2-27, 2-41

Nut, Hex, Lock, M12 X 1.75, NI, 3-43, 3-45

Nut, Hex, Lock, M12 X 1.75, NI, Ss, 2-27

Nut, Hex, Lock, M3 X 0.50, NI, Ss, 3-39

Nut, Hex, Lock, M4 X 0.70, NI, 2-9, 3-39

Nut, Hex, Lock, M4 X 0.70, NI, Ss, 2-29,
3-29, 3-85, 3-89, 4-15

Nut, Hex, Lock, M5 X 0.80, NI, 2-9, 3-3,
3-5, 3-41, 3-85, 3-89, 3-90

Nut, Hex, Lock, M5 X 0.80, NI, Ss, 2-27,
3-13, 3-15, 3-27, 3-35, 3-61

Nut, Hex, Lock, M6 X 1.00, NI, 2-9, 2-19,
3-35, 3-43, 3-45, 3-79, 3-85, 3-89

Nut, Hex, Lock, M6 X 1.00, NI, Ss, 2-7,
2-21, 2-25, 2-31, 2-33, 3-27, 3-41,
3-57

Nut, Hex, Lock, M8 X 1.25, NI, 2-11, 3-9,
3-35, 3-41, 3-43, 3-45, 3-49, 3-79,
3-83

Nut, Hex, Lock, M8 X 1.25, NI, Ss, 2-11,
2-23, 2-31, 2-33, 2-41, 2-43, 3-13,
3-29, 3-45, 3-47, 3-55, 3-59

Nut, Hex, Std, .25-20, 2-15, 2-17

Nut, Hex, Std, M10 X 1.50, Ss, 3-49

Nut, Hex, Std, M12 X 1.75, 3-83

Nut, Hex, Std, M3 X 0, 2-15, 3-15

Nut, Hex, Std, m5 X 0.80, A2, Ss, 2-29

Nut, Hex, Std, M6 X 1.00, 8, 3-79

Nut, Hex, Std, M6 X 1.00, Brs, 2-17

Nut, Hex, Std, M8 X 1, 2-43, 3-39, 3-47

Nut, Hex, Std, M8 X 1.25, 2-11

Nut, Hex, Std, M8 X 1.25, Ss, 2-25

Nut, isolator, .25-20 Wall Th .187-.343,
2-35

Nut, Low Crown , M10 X 1.5, Blk, 2-7, 3-11

Nut, Retainer, .31-18 0.48d 0.20I, 3-59

Nut, T, M10 X 1.50 X 0.620d X 0.5, 2-43

Nut, T, M10 X 1.50 X 15.800d X 13.0I,
2-31,2-33

(o)

Ohg Kit, Ci W/ Hd Bmpr Or Pre-Sweep,
39

P

Pad, Buff, 13.0d, Red [1pick=1pad], 2-5

Pad, Buff, 18.0d, Red [1pick=1pad], 2-3

Pad, Polish, 13.0d, White [1pick=1pad],
2-5

Pad, Polish, 18.0d, White [1pick=1pad],
2-3

Pad, Rbr, 0.12 X 1.9 X 15.3, Adh, 2-9

Pad, Scb, 13.0d, Blue, 2-5

Pad, Sch, 18.0d, Blue [1pick=1pad], 2-3

Pad, Stripping, 13.0d, Brown[1pick=1pad],
2-5

Pad, Stripping, 18.0d, Blk [1pick=1pad],
23

Pad, Stripping, 18.0d, Brown[1pick=1pad],
23

Pad, Surf Prep, 13.0d [Mar, 1pick=1pad],
2-5

Pad, Surf Prep, 18.0d [Mar,1pick =1pad],
2-3

Pad, Tank, Hyd [W/Psa], 3-23

Paint, Airdry, Blk, 120z, 1-1

Paint, Airdry, Gray, 120z [Enamel], 1-1

Paint, Airdry, Iron Gray,120z[Pwdr Coat],
1-1

Paint, Airdry, Off-White, 120z, 1-1

Paint, Airdry, Teal, 120z, Solid, 1-1

Panel Kit, Console, Instmt, Repimt, 2-11

Panel Widt, Mtg, Contactor, 3-81

Panel, Access, Pedal Assy, 2-13

Panel, Console, Lh, 2-13

Panel, Console, Rh, 2-13

Panel, Ele, Ec-H20, Fast, Afmkt, 2-13

Panel, Ele, Ec-H20, Fast, Afmkt, TJ
(Japan Only), 2-13

Panel, Ele, W/Labels, Afmkt, 2-13

Panel, Ele, W/Labels, Afmkt, TJ (Japan
Only), 2-13

Pawl, Ratchet, 3-35

Pawl, Str, 3-79

Pedal Assy, Accelerator, Brake, 4-13

Pedal Assy, Accelerator, Brake (See
Breakdowns), 2-13

Pedal, Brake, W/ Tread, 4-13

Pedal, Foot, W/ Tread, 4-13

Pedal, Propel, W/ Tread, 4-13

Pin Widt, Pivot, 3-59

Pin, 0.63d, 02.01 [W/Cbore, M8 Screw],
2-43

Pin, Axle, Brg, 3-37

Pin, Clevis, 0.19d X 0.63l, 3-55

Pin, Clevis, 0.37d X 1.00l, 2-31, 2-33

Pin, Clevis, 0.37d X 1.50l, 3-49

Pin, Clevis, 0.37d X 1.75l, 2-23

Pin, Clevis, 0.37d X 2.25I, 2-23

Pin, Clevis, 0.37d X 3.25I, 3-39, 3-49

Pin, Clevis, 0.37d X 5.25I, 2-41

T16 9008148 (1-2018)

5-13




CROSS REFERENCE

Pin, Clevis, 0.50d X 1.25l, 3-83

Pin, Clevis, 0.50d X 2.25I, 2-41

Pin, Clevis, 0.50d X 3.00l, 3-55

Pin, Clevis, 0.50d X 3.501, 3-49

Pin, Clevis, 0.50d X 6.00l, 2-23

Pin, Clevis, 0.62d X 2.12l, 2-23

Pin, Clevis, 0.75d X 1.69I, 3-83

Pin, Clevis, 0.75d X 5.50l, 3-83

Pin, Clevis, 10mmd X, 2-41, 3-55

Pin, Cotter, .094 X 0.50, 3-39, 3-49

Pin, Cotter, .125 X 1.00, 2-41

Pin, Cotter, Hair, 0.25d .125 Wir, 3-49

Pin, Cotter, Hair, 0.38d .072 Wir, 2-9, 3-55,
3-79

Pin, Cotter, Hair, 0.38d .093 Wir, 2-23,
2-31, 2-33, 2-41, 3-55

Pin, Cotter, Hair, 0.43d .079 Wir, 3-83

Pin, Cotter, Hair, 0.75d .148 Wir, 3-83

Pin, Dowel, 0.125d X 0.37l, Ss, 3-35

Pin, Hair, Cotter, 0.62d .120 Wir, 2-23,
3-47, 3-55

Pin, Hitch, .375d X 3.12l, PI, 3-13

Pin, Roll, .250d X 2.00l, .250/.256, 3-47

Pin, Roll, .375d X 2.00l, .375/.382, 2-23

Pivot Widt, Sba, 3-59

Plate, 4-3, 4-5, 4-7

Plate Assy, Orifice, 0.0065id, Blk, 4-12

Plate Assy, Orifice, 0.0090id, Natural, 4-11

Plate WIdt, Brg, 2-11

Plate WIdt, Deck, Sha, 3-57

Plate Widt, Mtg, 3-35

Plate WIdt, Screen, Hppr, 3-39

Plate Widt, Seat, W/Labels, Aftmkt, 2-9

Plate Widt, Seat, W/Labels, Aftmkt, TJ
(Japan Only), 2-9

Plate Widt, Sppt, Brg, 2-11

Plate, Adapter, Brush, 3-47

Plate, Arm, Adj, 3-45

Plate, Arm, Prop, 2-35

Plate, Backing, Switch, 2-15

Plate, Clamp, Wire, 2-15

Plate, Cover, W/Label, Afmkt, 2-35

Plate, Cover, W/Label, Afmkt, TJ (Japan
Only), 2-35

Plate, Door, Brush, 3-45

Plate, Frame, Mtg, Pre-Sweep, Lh, 3-41

Plate, Frame, Mtg, Rh, 3-41

Plate, Hold-Down, 3-45

Plate, Mtg, Bmpr, 2-35, 2-39

Plate, Retainer, 3-69

Plate, Retainer, Skirt, 3-41, 3-43

Plate, Seat,R/O Battery, Afmkt, 3-79

Plate, Sppt, 2-23, 3-57

Plate, Step, 3-63

Plate, Stop, Hinge, 3-79

Plate, Washer, Bmpr, 3-63

Plug, Adapter, Port, 3-37

Plug, Drive, Brush, 2-29

Plug, Drive, Brush, Nyl, 3-43, 3-45

Plug, Hole, Rnd, 0.25h 0.43l, Brb, Nyl,
2-35, 2-39

Plug, Hole, Rnd, 0.38 H 1.0l, Brb, Nyl,
2-39

Plug, Hole, Rnd, 1.25h .03-.12, Blk Nyl,
3-11

Plug, Hole, Rt, Rocker Switch, .87 X 1.7,
2-13

Plug, Hole, Soltn Tank, Blk Pyu, 2-39

Plug, Idler, Brush [15.9Wb], 2-29

Plug, Orifice, 0.027, Ss [FaST li+], 4-12

Plug, Orifice, 0.041, Ss [FaST li+], 4-11

Pod Assy, Steering Wheel, Ci [T16], 2-11

Pulley, Cable, 1.5d Nyl, 3-49

Pulley, Guide, 4-3, 4-5, 4-7

Pulley, Tens, 4-3, 4-5, 4-7

Pump Kit, Fill , Battery, 3-87

Pump Kit, fill, Battery, 36vdc, Ci [Trojan],
3-87

Pump, Detgt, 36vdc (See Breakdowns),
3-29

Pump, Metering Solution, 4-16

Pump, Soltn, 36vdc, Impeller, 3-27

Pump, Soltn, Ele, 36vdc, 3-61, 4-10

Pump, Soltn, Ele, 36vdc (See
Breakdowns), 3-15

Pump, Soltn, Ele, 36vdc, 45psi, 3-35

Pump, Soltn, Ele, 36vdc, 60psi [Deutsch],
3-21

R

Rail, Adj, Slide, Seat, 11.5l, 2-9, 3-67

Rail, Adj, Slide, Seat, 11.5I, W/ Latch, 2-9,
3-67

Reel Assy, Hose, 3-35

Relay, 36Vdc, 005A, Spdt no [Greenwich],
3-3

Replacement Kit, Bellows, 4-16

Resistor, 011.000hm, 0040watt [5%], 3-15

Retainer, Blade, Sqge, 14.2I [1 Set = 2
Blades], 3-37

Retainer, Seal, Fltr, 2-35

Retainer, Shatft, Rlr, 3-83

Retaining, Ext, 1.00d, Basic, 3-35

Ring, Spacer, 2-25

Ring, Compression, 3-37

Ring, Mtg, Sqge, .38l, 2-43

Ring, Retaining, 4-8, 4-9

Ring, Retaining, Ext, 0.38d, [E-Ring], 3-57

Ring, Retaining, Ext, 0.59D, Basic, 2-29,
3-43, 3-45

Ring, Retaining, Ext, 0.75d, Hd, 2-11

Ring, Retaining, Ext, 1.12d, 2-11

Ring, Retaining, Ext, 1.25d, 2-23

Ring, Retaining, Ext, 1.3750d, 2-21

Ring, Retaining, Int,, 2-29, 3-43

Ring, Seal, 4-8, 4-9

Rivet, Blind, .125d X 0.54 X .25d, Alm,
3-69

Rivet, Blind, .188d X 0.53 X .62d, Alm,
2-27, 3-37

Rivet, Plstc, Circuitboard, 2-15

Rod Widt, Prop, 2-9, 3-79

Rod, Thrd, 2end, M8x1.25/ M10x1.5 04.71,
2-43

Rod, Thrd, Full, .25-20 01.5I, 2-15
Roller Assy, 1.90d 23.66l, Stl, 3-83

S

Screen, Pump, 3-29

Screw Kit, 4-8, 4-9

Screw, Btn, M5 X 1.0 X 12, Blk, 2-9, 2-13

Screw, Btn, M8 X 1.25 X 20, Blk, 2-7, 3-29,
3-79

Screw, Flt, Phl, 10-32 X 0.31, 4-15

Screw, Flt, Soc, M6 X 1.00 X 20, 10.9,
3-63

Screw, Flt, Soc, M6 X 1.00 X 25, Ss, 2-31,
2-33

Screw, Hex, .25-20 X 0.50, G5, 3-3

Screw, Hex, .25-20 X 0.50, NI, 2-15

Screw, Hex, .25-20 X 1.00, Ss, 2-35

Screw, Hex, .25-20 X 1.25, Ss, 3-81

Screw, Hex, .31-18 X 0.75, Sems, 3-67

Screw, Hex, .38-16 X 0.88, Ss, 3-13

Screw, Hex, .44-20 X 1.00, G5, 3-67

Screw, Hex, 06-20 X 0.38, Fmg/Ab, P,
3-27

Screw, Hex, M10 X 1.5, 2-11

Screw, Hex, M10 X 1.50 X 100, Ss, 3-11

Screw, Hex, M10 X 1.50 X 20, Ss, 2-31,
2-33, 3-57

Screw, Hex, M10 X 1.50 X 25, 8.8, 3-83

Screw, Hex, M10 X 1.50 X 25, Ss, 2-21,
2-23, 3-11, 3-59, 3-63

Screw, Hex, M10 X 1.50 X 30, 8.8, 3-9

Screw, Hex, M10 X 1.50 X 35, 9.8, Sems,
2-11, 3-41, 3-47, 3-49

Screw, Hex, M10 X 1.50 X 60, Ss, 2-23

Screw, Hex, M10 X 1.50 X 80, 8.8, 3-13

Screw, Hex, M10 X 1.50 X 90, Ss, 2-7

Screw, Hex, M12 X 1.75 X 40, Ss, 2-27

Screw, Hex, M12 X 1.75 X 50, FI, 3-83

Screw, Hex, M12 X 1.75 X 60, 8.8, 3-43,
3-45

Screw, Hex, M4 X 0.70 X 50, Ss, 4-15

Screw, Hex, M5 X 0.80 X 10, FI, 2-9

Screw, Hex, M5 X 0.80 X 12, 8.8, 2-15,
3-67, 3-79, 3-85, 3-89

Screw, Hex, M5 X 0.80 X 12, Ss, 2-39

Screw, Hex, M5 X 0.80 X 20, 8.8, 3-13,
3-77

Screw, Hex, M5 X 0.80 X 25, Ss, 2-15,
3-35

Screw, Hex, M6 X 1.00, 2-17, 3-25, 3-31,
3-79

Screw, Hex, M6 X 1.00 X 10, Fmg, 3-51

Screw, Hex, M6 X 1.00 X 100, Ss, 3-41

Screw, Hex, M6 X 1.00 X 110mm, Ss, 3-41

Screw, Hex, M6 X 1.00 X 12, Fmg, 3-5

Screw, Hex, M6 X 1.00 X 121, Fmg Ss,
2-27

Screw, hex, M6 X 1.00 X 16, 8.8, 2-21,
3-47

Screw, Hex, M6 X 1.00 X 16, Fmg, 3-43

Screw, Hex, M6 X 1.00 X 16, Fmg Ss, 2-39

Screw, Hex, M6 X 1.00 X 16, NI, Ss, 3-45

5-14

T16 9008148 (1-2018)



CROSS REFERENCE

Screw, Hex, M6 X 1.00 X 16, Sems, Ss,
2-11

Screw, Hex, M6 X 1.00 X 16, Ss, 2-9, 2-29,
2-37, 3-15, 3-33, 3-61

Screw, Hex, M6 X 1.00 X 20, 8.8, 2-9, 3-35

Screw, Hex, M6 X 1.00 X 20, 9.8, Sems,
3-79, 3-85, 3-89

Screw, Hex, M6 X 1.00 X 20, Fmg, 2-7

Screw, Hex, M6 X 1.00 X 20, Ss, 2-7, 2-21,
2-25, 2-37, 3-33, 3-43

Screw, Hex, M6 X 1.00 X 25, 8.8, 3-79

Screw, Hex, M6 X 1.00 X 25, 9.8, Sems,
3-41, 3-79

Screw, Hex, M6 X 1.00 X 25, Ss, 3-27,
3-41

Screw, Hex, M6 X 1.00 X 30mm, Ss, 3-45

Screw, Hex, M6 X 1.00 X 35, 8.8, 2-17,
2-19

Screw, Hex, M8 X 1.25 X 100, 8.8, 2-7

Screw, Hex, M8 X 1.25 X 100, Ss, 3-55

Screw, Hex, M8 X 1.25 X 110, Ss, 2-31,
2-33, 2-39

Screw, Hex, M8 X 1.25 X 12, Ss, 3-59

Screw, Hex, M8 X 1.25 X 130, Ss, 2-23

Screw, Hex, M8 X 1.25 X 16, 8.8, 2-11,
2-21, 3-67, 3-79

Screw, Hex, M8 X 1.25 X 16, Ss, 2-9, 2-35,
2-39, 3-57

Screw, Hex, M8 X 1.25 X 20, 8.8, 2-11,
3-83

Screw, Hex, M8 X 1.25 X 20, Fmg, 2-7,
3-79

Screw, Hex, M8 X 1.25 X 20, Ss, 2-7, 2-13,
2-29, 2-35, 2-37, 2-39, 3-33, 3-43

Screw, Hex, M8 X 1.25 X 20, Ss, Sems,
2-7, 2-9, 2-29, 2-35, 2-39, 2-41, 3-3,
3-9, 3-13, 3-15, 3-21, 3-27, 3-29,
3-35, 3-39, 3-47, 3-57, 3-61, 3-67,
3-79, 3-81, 3-85, 3-89, 3-90

Screw, Hex, M8 X 1.25 X 25, 8.8, 3-9

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems,
2-7,2-19, 3-15, 3-21, 3-59, 3-77,
3-79, 3-81

Screw, Hex, M8 X 1.25 X 25, Ss, 2-7, 2-13,
2-25, 2-29, 2-35, 2-39, 2-41, 3-29,
3-47, 3-55, 3-59

Screw, Hex, M8 X 1.25 X 25, Ss, NI, 2-35

Screw, Hex, M8 X 1.25 X 30, 9.8, Sems,
3-11, 3-41

Screw, Hex, M8 X 1.25 X 30, Ss, 2-41,
3-59

Screw, Hex, M8 X 1.25 X 35, 9.8, Sems,
2-15, 3-49, 3-83

Screw, Hex, M8 X 1.25 X 35, Fl, Ss, 2-25,
3-55, 3-59

Screw, Hex, M8 X 1.25 X 35, NI, Ss, 2-35

Screw, Hex, M8 X 1.25 X 40, 8.8, 3-83

Screw, Hex, M8 X 1.25 X 40, 8.8, FI, 2-11

Screw, Hex, M8 X 1.25 X 50, FI, Ss, 3-39

Screw, Hex, M8 X 1.25 X 50, Ss, 2-43

Screw, Hex, M8 X 1.25 X 70, Ss, 2-23

Screw, Hex, M8 X 1.25 X 80, 8.8, FI, 3-47

Screw, Pan, 06- X 0.38, F/ Plstc, 3-37,
3-39

Screw, Pan, M5 X 0.80 X 30, Ss, 2-15,
3-27, 3-61

Screw, Pan, M8 X 1.25 X 25, Blk, 3-63

Screw, Pan, Phl, .31-18 X 1.00, G2, 2-9,
3-67

Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab,
33

Screw, Pan, Phl, 06-32 X 1.00, G1, 2-17

Screw, Pan, Phl, 08-16 X 0.50, F/ Plstc,
2-9, 3-69

Screw, Pan, Phl, 10-14 X 0.75, F/ Plstc,
2-5

Screw, Pan, Phl, 10-14 X 1.00, F/ Plstc,
2-35

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc,
3-69

Screw, Pan, Phl, M3 X 0.50 X 10, 4.8, 3-39

Screw, Pan, Phl, M3 X 0.50 X 12, 4.8, 3-15

Screw, Pan, Phl, M3 X 0.50 X 20, 4.8, 2-15

Screw, Pan, Phl, M4 X 0.70 X 10, 4.8, 2-9

Screw, Pan, Phl, M4 X 0.70 X 10, Ss,
3-39, 3-85, 3-89

Screw, Pan, Phl, M4 X 0.70 X 16, 4.8, 2-9,
3-85, 3-89

Screw, Pan, Phl, M4 X 0.70 X 16, Ss,
2-29, 3-29, 3-63

Screw, Pan, Phl, M4 X 0.70 X 35, Ss, 2-3

Screw, Pan, Phl, M5 X, 2-27, 3-15, 3-17,
3-23

Screw, Pan, Phl, M5 X 0.80 X 16, 4.8, 3-3,
3-5,3-90

Screw, Pan, Phl, M5 X 0.80 X 16, Tcut, Ss,
3-69

Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss,
4-15

Screw, Pan, Phl, M5 X 0.80 X 25, 4.8, 3-41

Screw, Pan, Phl, M6 X 1.00 X 35, Ss, 2-3,
2-5,3-79

Screw, Pan, Phl, M8 X 1.25 X 20, Ss, 2-35

Screw, Set, Soc, 08-32 X 0.25, NI, 3-43

Screw, Set, Soc, 08-32 X 0.25, NI Ss, 2-29

Screw, Set, Soc, M6 X 1.00 X 8, NI, 2-11

Screw, Soc, M6 X 1.00 X 20, 12.9, 2-13

Screw, Soc, M8 X 1.25 X 80, 12.9, 3-9

Seal, Afmkt, Bulb, Dual, 0.30G, 02Ft, 2-35

Seal, Afmkt, Bulb, Dual, 0.30G, 08Ft, 2-35,
2-39

Seal, Afmkt, Bulb, Stre, 0.76, 0.93W, 02Ft,
3-41

Seal, Afmkt, Wiper, 02Ft, 2-9

Seal, Foam, 0.13 2.00w 12.0l, Adh, 2-7,
3-29

Seal, Mtg, Vacfan, 2-37, 3-33

Seal, Org, .125 X 01.13id [Nitrile], 3-35

Seal, Rbr, Clsd, 0.375, 5.0d 2.5h, 3-41

Seal, Rbr, Clsd, 0.75, 0.75w 05.51 Adh, 2-9

Seal, Rbr, Clsd, 1.50, 2.00w, 2.75I, 3-77

Seal, Wire, 14/16ga [Wp / Mp280 Sealed],
4-10

Seat Kit, DIx, Ci [T16], 3-67

Seat, DIx, W/ Armrests & Seatbelt, 3-67

Seat, Std, 2-9

Seat, Suspension [Michigan Model
V-5200], 3-67

Seatbelt, Retractable, 3-67

Sensor, Capacitive, 3-27

Sensor, Level, Lig, 14vdc 01a .62-11, 2-35

Sensor, Position [Hall], 4-13

Sensor, Press, 3 Psi, 8-30vdc, 2-39

Shaft Assy, Steering [T16], 4-5, 4-7

Shaft Kit, Steering, Replmt [T16], 2-11, 4-3

Shaft Widt, Lift, Tool, 2-23

Shaft, Drive, 2-29

Shaft, Drive, Pre-Sweep, Lrg Brg, 3-43

Shaft, Idler, Brush, Main, 3-45

Sheave, 07grv, 03.3pd 0.63b [Pj], 2-29,
3-43

Sheave, 07grv, 1.22pd 0.55b [Pj], 2-29,
3-43

Sheave, Idler, 015mmid, 2.44pd, 3-55

Shield, Plug, Drive, 3-45

Shroud WiIdt, Battery, 3-79

Shroud, Corner, Lh, Afmkt [T16], 2-7

Shroud, Frame, Afmkt [T16], 2-7

Shroud, Front, Afmkt [T16], 2-7

Shroud, Seat, Afmkt [T16], 2-9

Shroud, Seat, Chrgr, Afmkt [T16], 3-77

Shunt, 050mv 250a, 3-85, 3-89

Silicone Cap, afmkt [Ec-H20], 3-15

Skirt, Neo, .18, 03.94w 24.571, 05/ SI, 1-1,
3-41

Skirt, Rbr, .06, 03.36w 24.12l, 05/ Hole,
1-1, 3-41

Skirt, Rbr, .06, 04.25w 024.091, 05/ SI, 1-1,
3-41

Skirt, Rbr, .12, 03.75w 28.001, 04/ SI, 1-1,
2-25

Skirt, Rbr, .12, 03.75w 37.001, 04/ SI, 1-1,
2-25

Skirt, Rbr, .12, 09.46w 18.93I, 04/ Hole,
1-1, 3-43, 3-45

Sleeve, 0.32b 0.50d 0.3I, 2cham, Ss, 3-49

Sleeve, 0.40b 0.62d 1.51, Cham, 2-23

Sleeve, Fing, 0.32b 1.00/0.50d 0.6l, Ss,
2-41

Sleeve, Nyl, 1.22id 35.01, 2-21

Sleeve, P/M 0.25 0.38D 0.8L, 2-17

Sleeve, P/M, 0.25b 0.38d 0.3I, PI, 3-79

Sleeve, P/M, 0.32b 0.44d 0 .11 [430ss], 2-9

Sleeve, P/M, 0.32b 0.44d 0.2| [430ss],
2-35

Sleeve, P/M, 0.32b 0.50d 0.31 [430ss],
3-49

Sleeve, P/M, 0.32b 0.50d 0.5I [430ss],
3-49, 3-59

Sleeve, P/M, 0.34b 0.63d 0.4l, Ss / Qil,
2-35

Sleeve, P/M, 0.34b 0.63d 1.2l, Bnz, 2-43

Sleeve, P/M, 0.51b 0.63d 0.3, PI, 3-55

Sleeve, P/M, Fing, 0.33b 0.75/0.50d 0.8l
2-35

Sleeve, Wheel, Sba, 3-57

Spacer, Aim, 4-8, 4-9

Spacer, Arm, Brush, 3-45

T16 9008148 (1-2018)

5-15




CROSS REFERENCE

Spacer, Battery, 0.75 X 3.0 X 21.0, 2-19,
3-70

Spacer, Battery, Foam, 1.75 X 4.8 X 7.0,
2-19

Spacer, Battery, Foam, 2.00 X 2.0 X 11.0,
2-19

Spacer, Brg, 2-29, 3-43

Spacer, Idler .25 Lg, 3-55

Spacer, Latch, Fltr, 2-9

Spacer, Rnd, 2-23

Spacer, Sqge, Neo, 3-57

Spray Hose Kit, Ci [T16], 3-35

Spring, Cmpr, 0.980d .13wir 01.31, Ss,
2-43

Spring, Cmpr, 1.100d .17wir 02.51, PI,Mw,
2-23

Spring, Extn, 0.350d 0.05wir 02.81, 4-13

Spring, Extn, 0.500d 0.07wir 03.0l, 4-13

Spring, Extn, 0.620d 0.08wir 03.0l, 2-31,
2-33

Spring, Extn, 1.130d 0.13wir 04.501, 3-59

Spring, Extn, 1.260d 0.18wir 03.4l, 2-41

Spring, Retaining, Brush, 2-5

Spring, Tors, 0.55id .05wir 04.0coil, 4-13

Spring, Wir, 0.16d, Brush Retaining, 2-3,
2-5

Sprocket, Steering, 0.75b, 2-11

Sprocket, Steering, 1.12b, 2-11

Squeegee Assy, Rear, Gum, Aftmkt [T16]
(Option), 2-43

Squeegee Assy, Rear, Linatex,Aftmkt[T16]
(Standard), 2-43

Squeegee Assy, Rear, Ure, Aftmkt [T16]
(Option), 2-43

Squeegee, Hand, 3-37

Stabilizer Widt, Str, 2-7

Stand-Off, Wir, M6, Insulator, Panel, 2-15

Steer-Control Assy, Wheel Drive, 4-3, 4-5,
4-7

Steer-Control Assy, Wheel Drive (See
Breakdowns), 2-21

Steer-Control Assy, Wheel Drive (See
Breakdowns)
(Replaced by 9010159), 2-21

Steering Shaft Assembly, 2-11

Strainer, Soltn, 20mesh, Cyl, 3.5d 09.5I,
3-27

Strap Assy, Sqge, Side, 2-31, 2-33

Strap, Mtg, Sensor, 3-27

Strap, Retainer, Handle, 3-37

Strap, Static, W/Grommet, .19 1.1w 25.0I,
2-7

Strip, Retainer, Skirt, Front, 2-25

Strip, Retainer, Skirt, Front, Lh, 2-25

Stud, Ball, .39d .31-16, Gasspring, 3-59

Support Widt, Hsng, Battery, 3-79

Switch, Ignition [Merit Gmbh], 2-13

Switch, Press, 25 Psi, Pm02, 3-15

Switch, Rocker, Dpdt, On / None / On,
2-13,3-35

Switch, Rocker, Dpst, On / None / On,
3-65

Switch, Rocker, Prgrsv, 3-3, 3-5, 3-7, 3-51

Switch, Rocker, Spst, Mom, 4-15
Switch, Safety, Shutoff, 2-13

Switch, Seat, No [Delta 6500-02], 2-9
Switch, Seat, No [Delta 6500], 3-67
Switch, Snap, 15a, RIr, 2-15

T

Tank, Recvy, Rm-Cptl, Trimmed [T16],
2-35

Tank, Soltn, Es, Afmkt [T16], 3-29

Tank, Soltn, Rm-Cptl, Trimmed [T16], 2-39

Terminal, Fem, Mp280, Sealed, 18-16ga,
4-10

Tie, Cable, Nyl, 07.31 .19w 1.8 Max D, 3-3,
3-5, 3-85, 3-89

Tie, Cable, Nyl, 11.01, .14w, 3.0 Max. D,
3-5, 3-33, 3-87

Tie, Cable, Nyl, 11.41 .19w 3.0 Max D,
2-37,3-3

Tie, Cable, Nyl, 14.51 .30w 4.0 Max D,
3-21,3-23

Tire Assy, Solid, 300mm X 100mm, Ure,
2-21

Tire Kit, Puller, 4-8, 4-9

Tool, Installation, Belt, 1-1, 2-29

Tray Kit, Debris [T16], 2-27

Tray, Battery [Quantum], 2-19

Tray, Console, Afmkt [T16], 2-9

Tray, Debris, 11.01, 2-35

Tread, Non-Skid, Step, 06.5w 16.3I, Sba,
3-63

Tube Assy, Float, 42.0 L, 2-39

Tube WIdt, Arm, Brush, Side, 3-47

Tube WiIdt, Ohg, Lh, Pntd, 3-9

Tube WiIdt, Ohg, Rh, Pntd, 3-9

Tube, 0.25id 0.520d 03.21, Stl, 3-41

Tube, 0.25id 0.520d 03.4, Stl, 3-41

Tube, 0.30id 0.400d 01.01, Stl, PI, 3-85,
3-89

Tube, 0.34id 0.620d 00.21, Stl, 3-9

Tube, 0.51id 0.740d 01.41, Stl, PI, 3-43,
3-45

Tube, Column, Steering, 2-11

Tube, Guard, 3-13

Tube, Water, Battery, 36vdc [Trojan], 3-87

Turnbickle Repimt, Afmkt, 2-41

\'/

Vac Wand Kit, Ci [T16], 3-37

Vacfan Kit, Dual, Ci [T16], 3-33

Vacfan Kit, Sgl, Ci [T16], 2-37

Valve Kit, Check, Pump, Water, 3-27

Valve Kit, Pump, 4-16

Valve, Check, 0002psi [FaST li+], 4-11,
4-12

Valve, Check, 0005psi [FaST li+], 4-11,
4-12

Valve, Check, 0005psi Bm06/Bm06, 3-21,
3-23

Valve, Check, 0030psi Pm04/Pf04, 3-15

Valve, Check, Pump, Water, 3-27

Valve, Reg, Water, 3-86

Valve, Solenoid, 0.25” Orifice, 24vdc, 4-15

Valve, Water Solenoid, 36Vdc
Bm12/Bm12, 2-39

Valve, Water, Solenoid, 36vdc 6.0mm
Pf04, 3-17, 3-23

Valve, Water, Solenoid, 36Vdc
Bm10/Bm10, 3-61

Video, Oprtr, Dvd [T16], 3-91

w

Washer Flat,0.50,Sae, 3-49

Washer, Belleville, .31 Ss, 2-25, 2-29

Washer, Flat, .19b .50d .06, Alm, Blind,
3-37

Washer, Flat, 0.12b 0.38d .03, PI, 3-37

Washer, Flat, 0.16b 0.38d .05, PI, 06, 3-15

Washer, Flat, 0.19b 0.44d .05, P, 08, 3-51

Washer, Flat, 0.19b 0.50d .03, Stl, BIk,
2-13

Washer, Flat, 0.25, Fendr, 3-41

Washer, Flat, 0.25, Sae, 2-7, 2-9, 2-17,
2-19, 2-21, 3-3, 3-25, 3-31, 3-79

Washer, Flat, 0.25, Std, 2-11, 2-31, 2-33,
3-5, 3-83

Washer, Flat, 0.25b 0.47d .06, Brs, 2-17

Washer, Flat, 0.25b 0.56d .05, PI, 10, 2-15,
3-3,35

Washer, Flat, 0.25B 1.12D .12, Ss, 2-15,
2-31, 2-33

Washer, Flat, 0.27b 0.69d .05, Ss, 2-3,
2-5, 2-7, 2-9, 2-21, 2-25, 2-29, 2-35,
3-15, 3-41, 3-43, 3-77, 3-79, 3-81

Washer, Flat, 0.28b 1.00d .06, Stl, 2-37,
3-33

Washer, Flat, 0.28b 1.00d .06, Stl, BIk,
3-45

Washer, Flat, 0.31, Sae, 2-11, 2-17

Washer, Flat, 0.31, Std, 2-9, 2-11, 2-23,
3-9, 3-41, 3-67, 3-79

Washer, Flat, 0.31b 0.67d .07, Stl, Blk, 3-9

Washer, Flat, 0.32b 1.00d .12, Ss, 2-7,
2-23, 2-25, 2-29, 2-35, 2-37, 2-39,
2-41, 2-43, 3-33, 3-39, 3-45, 3-47,
3-49

Washer, Flat, 0.33B 1.38D .08, Ss, 2-23

Washer, Flat, 0.34b 0.69d .06, Nyl, 2-9

Washer, Flat, 0.38, Sae, 2-9, 2-11

Washer, Flat, 0.38, Std, 3-9, 3-13, 3-83

Washer, Flat, 0.38B 0.88D .08, Ss, 2-7,
2-9, 2-13, 2-25, 2-29, 3-13, 3-29,
3-43, 3-47, 3-49, 3-55, 3-57, 3-59,
3-79

Washer, Flat, 0.44b 0.88d .06, Nyl, 2-41

Washer, Flat, 0.44b 1.00d .08, Ss, 2-21,
2-23, 2-31, 2-33, 2-41, 3-11, 3-57,
3-63

Washer, Flat, 0.45b 1.00d .12, Ss, 3-67

Washer, Flat, 0.50, Std, 2-41, 3-55

Washer, Flat, 0.50b 1.00d .38, Stl, PI, 3-55

Washer, Flat, 0.52b 1.25d .06, Nyl, 3-55

5-16

T16 9008148 (1-2018)



CROSS REFERENCE

Washer, Flat, 0.66b 2.50d .19, Ss, 3-47

Washer, Flat, 0.91b 1.38d .06, Stl, PI, 2-13

Washer, Flat, 08, Ss, 2-3, 4-15

Washer, Flat, 1.02b 1.75d .12, Stl, 3-35

Washer, Flat, 10, Ss, 2-39, 3-13, 3-15,
3-17, 3-23, 3-27, 3-29, 3-35, 3-61,
3-85, 3-89

Washer, Flat, Belleville, .25, 3-45

Washer, Flat, Belleville, .31, 3-43, 3-57

Washer, Flat, Belleville, M6, 3-47

Washer, Lock, Int-Ext, 0.25, 2-17

Washer, Lock, Int-Ext, 0.31, 2-35, 2-39

Washer, Lock, Int, 0.25, 2-15, 2-17, 2-21

Washer, Lock, Int, 0.31, 2-17, 3-51

Washer, Lock, Int, 0.31, Ss, 2-17

Washer, Lock, Int, 0.88, PI, 2-13

Washer, Lock, Int, 04, 2-15

Washer, Lock, Int, 10, 3-51

Washer, Lock, split, 0.31, Ss, 2-7

Washer, Retainer, Spring, 3-35

Washer, Sealing, 0.28b 0.75d Ss, Neo,
2-37, 3-27, 3-33

Washer, Thrust, 0.34b 1.00d .06 [Garlok],
3-59

Washer, Thrust, 0.41b 1.50d 0.25w, 3-59

Washer, Thrust, 0.61b 1.25d .06, Fgl, 2-31,
2-33

Washer, Thrust, 0.79b 1.42d 0.06[Garlok],
2-11

Washer, Thrust, 1.81b 2.93d .06w, Plstc,
2-41

Washer, Thrust, 50.0b 110.0d 0.79w, 3-35

Washer, Thrust, Plstc 1.02b 1.38d, 3-35

Washet, Flat, M12, Ss, 2-27

Wheel Assy, Drive, 4-8, 4-9

Wheel Assy, Drive (See Breakdowns), 2-21

Wheel Assy, Drive (See Breakdowns)
(Replaced by 9010158), 2-21

Wheel, 04.0d 0.89w 0.64b, 1-1, 2-43

Wheel, 04.0d 2.56w 0.41b, 2-7

Wheel, 05.0d 2.00w 0.75b, Gray, W/ Bshg,
3-57

Wheel, Pyu, [300x100 Blue], 4-8, 4-9

Wheel, Pyu, [300x100 Red], 4-8, 4-9

Wheel, Steering, 14.4d, 2-11

Wire, Tie [W/.25” Fir Tree Clip], 2-11

T16 9008148 (1-2018)

5-17




	T16 Parts Manual
	GENERAL RECOMMENDED MAINTENANCE
	STANDARD PARTS
	Fig. 1 - Replacement Brushes, Scrub Head
	Fig. 2 - Replacement Brushes, Side Brush and Pre-Sweep
	Fig. 3 - Main Frame Group
	Fig. 4 - Seat Group
	Fig. 5 - Steering Group
	Fig. 6 - Instrument Panel and Directional Pedal Group
	Fig. 7 - Electrical Box Group
	Fig. 8 - Electrical Box Wiring Group
	Fig. 9 - Battery Group, 235AH
	Fig. 10 - Wheels Group
	Fig. 11 - Scrub Head Lift Group
	Fig. 12 - Scrub Head Drive Motor Group, Disk
	Fig. 13 - Scrub Head Frame Group, Cylindrical
	Fig. 14 - Scrub Head Drive Group, Cylindrical
	Fig. 15 - Scrub Head Side Squeegee Group, Right Hand
	Fig. 16 - Scrub Head Side Squeegee Group, Left Hand
	Fig. 17 - Recovery Tank Group
	Fig. 18 - Vacuum Fan Kit, Single
	Fig. 19 - Solution Tank Group
	Fig. 20 - Rear Squeegee Lift Group
	Fig. 21 - Rear Squeegee Group
	Fig. 22 - Electrical Schematic (1 of 5) (S/N 000000-026721)
	Fig. 23 - Electrical Schematic (1 of 6) (S/N 026722- )
	Fig. 24 - Wire Harnesses Group (S/N 000000-026721)
	Fig. 25 - Wire Harnesses Group (S/N 026722- )
	Fig. 26 - Label Group

	OPTIONS
	Fig. 1 - Strobe Light and Backup Alarm Kit
	Fig. 2 - Strobe Light Kit, Overhead Guard
	Fig. 3 - Headlight Kit
	Fig. 4 - Overhead Guard Kit
	Fig. 5 - Front Bumper Kit
	Fig. 6 - Squeegee Guard Kit
	Fig. 7 - ec-H20 Solution Pump Group
	Fig. 8 - ec-H20 Solution Supply Group, Side Brush
	Fig. 9 - ec-H20 Electrical Group
	Fig. 10 - ec-H20 Wire Harness Group
	Fig. 11 - FaST Pump Group
	Fig. 12 - FaST Solution Supply Group, Side Brush
	Fig. 13 - FaST Electrical Group
	Fig. 14 - ES Pump Group
	Fig. 15 - ES Tank Group
	Fig. 16 - ES Electrical Group
	Fig. 17 - Vacuum Fan Kit, Dual
	Fig. 18 - Spray Hose Kit
	Fig. 19 - Vacuum Wand Kit
	Fig. 20 - Pre-Sweep Hopper Cover Group
	Fig. 21 - Pre-Sweep Hopper and Vacuum Fan Group
	Fig. 22 - Pre-Sweep Brush Drive Group
	Fig. 23 - Pre-Sweep Brush Idler Group
	Fig. 24 - Pre-Sweep Side Brush Group
	Fig. 25 - Pre-Sweep Brush Lift Group
	Fig. 26 - Pre-Sweep Electrical Group
	Fig. 27 - Pre-Sweep Wire Harness Group
	Fig. 28 - Side Brush Lift Group
	Fig. 29 - Side Brush Motor and Squeegee Group
	Fig. 30 - Side Brush Pivot Group
	Fig. 31 - Side Brush Solution Supply Group
	Fig. 32 - Side Brush Bumper Group
	Fig. 33 - Side Brush Electrical Group
	Fig. 34 - Deluxe Seat Kit
	Fig. 35 - Transport Group
	Fig. 36 - Battery Group, 360AH
	Fig. 37 - Battery Charger Group
	Fig. 38 - Battery Charger Group (Rollout Battery)
	Fig. 39 - Battery Charger Group, International Only
	Fig. 40 - Battery Charger Group, International Only (Rollout Battery)
	Fig. 41 - Battery Charger Group, China Only (Rollout Battery)
	Fig. 42 - Onboard Charger Group
	Fig. 43 - Rollout Battery Seat Support Group
	Fig. 44 - Rollout Battery Case Group
	Fig. 45 - Rollout Battery Cart Group
	Fig. 46 - Rollout Battery Telemetry Group
	Fig. 47 - Flow-Rite™ Battery Water Manifold Group
	Fig. 48 - Hydrolink® Battery Water System Kit
	Fig. 49 - Telemetry Group
	Fig. 50 - Fire Extinguisher Kit
	Fig. 51 - Documentation Group

	BREAKDOWNS
	Fig. 1 - Steering Control Breakdown, 1053418 (000000-022671)
	Fig. 2 - Steering Control Breakdown, 1202071 (022671-023752)
	Fig. 3 - Steering Control Breakdown, 1071696 (023753- )
	Fig. 4 - Drive Wheel Breakdown, 1055257
	Fig. 5 - Drive Wheel Breakdown, 1071695
	Fig. 6 - ec-H2O Solution Pump Breakdown, 1005866
	Fig. 7 - FaST Injector Assembly Breakdown, 9008885
	Fig. 8 - FaST Injector Assembly Breakdown, 9008865
	Fig. 9 - Accelerator and Brake Pedal Assembly Breakdown, 1051837
	Fig. 10 - ec-H2O Module Assembly Breakdown, 9006270
	Fig. 11 - Metering Solution Pump Breakdown, 386364

	CROSS REFERENCE
	PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST
	PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST





